
----- , ,- ':J tJ ly. □ ?''No. jc;/JX1+J=I tr.lit Jf~ it~ fiffi~ 
tJJ ~& OOOYOOK2690 19911¥ 5.l=I 8Jf~it ~~)Ml,\*9 
~ im ~& OOOYOOK2691 19961¥ 1 J=I 13Jf~it ~~)Ml,\*9 
~ im ~& OOOYOOK2692 19991¥ 11 J=I 20Jf~it ~~)Ml,\*9 

~tmt& (iUH&) OOOYOOK2693 20021¥12.l=I 20Jf~it 

SECTION tr.lltfil tr.lltJf~it M/# ~~1¥.l=I 
(A) fl! B08 G (§1 IA] : ?'' 1) - /) 00501 ~ 91/ 1 ~ 

I (*IU 
(B) fl! B08Y (§IIAJ:,{ID-) 00504~ 91/ 2~ 
(C) fl! B08 EX (~1•M~ Ctiirl-) 02660~ 93/10~ 
(D) fl! B08 AY (~1•M) 03629~ 95/ 7~ 

II (I/1//) (A) fl! 3TN66A-(E)UB 24995~ 90/10~ 

4. *''-':J tJ ly. □ ?'lt~ ~fiffi~f;WtJ: c' ~~ L t.:t.Hf.r~f:J-1: liiv.> ~J *it lvo 1' '5 A Ha:-HBAA~1t L f.: t 0) ~f~Jfl L 
ti!S~J*"to ~~ -\7/~-~~0)~fiffil::la:~,-f~ W-\7/~-*ili1EHB~.!I ~;::·fiffi""F~L'o $Jl&O)jijfJ;J.~~fiffiL 
~!! ~tl,,Q c ~MMlffifJ: c'O))ffi~ C fJ: ~) *90)""{: ;::•51~ < t:3. ~ l, \0 

PREFACE 

1. This Parts Catalog carries the parts of Super-mini backhoe, Yanmar Scoppy B08. 

2. Parts catalog history 

Parts catalog NO. Pub Ii shed Remarks 
1st edition OOOYOOK2690 May .. 1991 Disuse old edition 
1st revised OOOYOOK2691 Jan .. 1996 Disuse old edition 
2nd revised OOOYOOK2692 Nov .. 1999 Disuse old edition 
last edition OOOYOOK2693 Dec .. 2002 

3. Model name 

SECTION Column Model name M/# Manufactured 
(A) B08 G (GREEN) 00501 ~ 91/ 1 ~ 

I (Veh i c I e) 
(B) B08 Y (YELLOW) 00504~ 91/ 2~ 
(C) B08 EX (EXPORT) 02660~ 93/10~ 
(D) B08 AY (EUROPE) 03629~ 95/ 7~ 

II (Engine) (A) 3TN66A-(E)UB 24995~ 90/10~ 

4. Your understanding is asking that this parts catalog is not a technical data manual setting 
forth as servicing procedures, This parts catalog is using simplified i I lustration. 
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products. 
Be careful not to use the simple parts avai I able in the market, otherwise their use in 
repairing causes such as an early breakage, for instance. 

YOOK2693Z3-0212 B08 

silv
erh

orn
.co

.uk



~ ,t -\7 :,,?' - ? □- 7/\ "/ ?*-

ff~ it BOS 
~'.lEJl!ll1±ll I AJ~l!ill1±ll 

I ~ f,J; 3TN66L-UB ;..., 
:J 

ff~ / it ....._W*'~3~~ -, if 11,, JL j IT,1 ;;na-T-(-

tj-
rn. * Pi¥ ~ ~ mm 2820 

rn. * Pi¥ ~ ~ mm 780 

$ 
~ * Pi¥ ~ r=J mm 1320 

I'\ 'r ''J r- g. (l~ *) m3 0.022 (IBJIS~~ 0.02) 

/\ 'r '') r- ip; ( ffl*) mm 350 

E3 
m!: * ffil ~lj ~ ~ mm 1550 (1650: ·j't,,- FfffflP~) 

11 E3 
m!: * ffii ~lj ~ ~ mm 2770 

E3 

m!: * ~ / 7° r=J ~ mm 1980 

~ im n * ffi ~IJ -¥ {l mm 2750 

7 o :-- r- n ,J, ME (§] ~ -fl mm 1040 (780 : ;t5-f-b. J:. "( ;.; -?'Pif) ( J:. "( ;.; :~i Pi¥) 

j' - b. J:. "( / ? ~ fl ;£50 • ti90 

a* m ~u 11 (/\7" •-; r- ) kN (kgf) 11 .8 (1200) (IBJIS~~9.8 (1000)) 

"g j£ fi if fl km/ h 2.0 

~ t& ~g tJ fl 30 

ti i1!! I± kPa (kgf/cm2
) 22.6 (0.23) I 25.5 (0.26) 

fl iffli ip; ( ~ * ) mm 180 

j ' 
'l'i X 

I,, 
r=J ~ mm 780X180 

I 
~~ ± I m3 0.025 F 

• ~ ~ • kg 780 I 890 

I\ '') T 1) - ff~ it g I.: 46B24L(NS60-U/12V • 36Ah(5a~ra,$g:a) 

silv
erh

orn
.co

.uk



SPECIFICATIONS 

Name YANMAR CRAWLER BACKHOE 

Model BOB 

Model 3TN66L-UB 
Engine 

Type Vertical 3-cylinder waten-cooed diesel 

Transport length mm 2820 

Dimensions Trans port width mm 780 

Transport height mm 1320 

Std. bucket capacity m3 0.022 

Std. bucket width (Outside) mm 350 

Max. digging depth mm 1550 ( 1650 : Blade) 

Max. cutting depth mm 2770 

Max. dump height mm 1980 

Max. reach at ground level mm 2750 

Min. swing radius mm 1040 (780 Boom swing) 

Boom swing angle degree Left 50 • Right 90 

Max. digging force (Bucket) kN (kgf) 11.8 (1200) 

Travel speed km/ h 2.0 

Gradability degree 30 

Average ground pressure kPa (kgf/cm2
) 22.6 (0.23) 

Track shoe width mm 180 

Width X height mm 780X180 

Blade 
Capacity m3 0.025 

Machine mass kg 780 

Battery 46B24L (NS60-U / 12V. 36Ah 

silv
erh

orn
.co

.uk



YOOK2693 

[*ti~~~ ] 1 VEHICLE PAINTED COLOR 

gf\p}j ~~ ~=~ Painted Color ~l&~ 
Desc- Color Part ription 1)Mil~ Munse I No. Code 

i7 / ~ --;:- -\7 :J - J L,9' v - YANMAR Charcoal Gray 71 

CD - N2. 0 N2.0 
-V✓~-7,(--:/?'•J-✓ YANMAR Deep Green 
6.36BG 2. 11/1 . 76 6.36BG 2. 11/1 . 76 82 

® - -V✓~-?-h.?'v- YANMAR Warm Gray 73 7Y5.3/0.8 7Y5. 3/0.8 
-V ✓~-I;(7Jl, ~?' 1J-✓ YANMAR Emerald Green 76 1BG6. 4/8.5 1BG6.4/ 8.5 

,•; ·············· -V✓~-~ / t--?'•J-✓ YANMAR Mint Green @ ::::::::::::::::::: 1BG7/8 1BG7/8 85 

-V ✓~-~75/-{I□- YANMAR Saffron Yellow 70 1. 0Y7. 5/11 1. 0Y7. 5/11 

011) IB~li~ ~~- M/#00501~M/#01374 
(Note 1) PREVIOUS COLOR Effective Machine No. 
(;12) Wr~=~ ~~- M/#01375~ 
(No te2) NEW COLOR Effect ive Machine No. 
(;13) IB~li~ ~~- M/#00501~M/f01830 
(No te3) PREVIOUS COLOR Effective Machine No. 
(;14) ffi~g~ ~~- M/101831~ 
(No te4) NEW COLOR Effective Machine No. 

(;tl) 
(Note 1) 

(;12) 
(Note2) 

(;13) 
(No te3) 
(;14) 
(Note4) 

B08 

silv
erh

orn
.co

.uk



YOOK2693 

~ 'H r:lllll ll llf "9° 
[ 

;:2!J!:I .tlfl C 4 Cl ] 

. 2 PAI NT PART NO. 
$Plr ~~~ 
Part Paint Color 

-\7'/x-T-'c' :::J-Jv?'v-

G) YANMAR Charcoal Gray 

-\7'/x-T-<--:1?'1)-'/ 
YANMAR Deep Green 

® -\7'/x-'J-A?'v-
YANMAR Warm Gray 

-\7'/x-I;(5Jl- ~?'1J-'/ 
YANMAR Emerald Green 

@ -\7'/x-~'/ 1--?''J-'/ 
YANMAR Mint Green 

-\7'/x-~75'/-1'.I□-
YANMAR Saffron Yellow 

3 [ 3:~BB~(7.)~~~ ] 
COLOR OF MAIN PARTS 

$PIT ~~~ 
Part Paint Color 

-\7'/x-T-'c' :::J-Jv?'v-

G) YANMAR Charcoal Gray 

-\7'/x-¥-<-7'?'1J-'/ 
YANMAR Deep Green 

® -\7'/x-'J-A~lv-
YANMAR Warm Gray 

-\7'/x-I;(5Jt, ~?' 1J-'/ 
YANMAR Emerald Green 

@ -\7'/x-~ :.-, t--?''J-'/ 
YANMAR Mint Green 

-\7'/x-~75'/-1'.I□-
YANMAR Saffron Yellow 

(~tl) ,a~~~ 
(Note 1) PREVIOUS COLOR 
(~2) f)r~~~ 
(No te2) NEW COLOR 
(~3) IB~~~ 
(No te3) PREV IOUS COLOR 
(~4) f)r~~~ 
(Note4) NEW COLOR 

~'4$~MI~ (Paint Part No .) 
16L$ (16L Can) 4L$(4L Can) -;.t 1,,- (SPRAY) 

981101 -09516 977620-40710 977620-30371 

981101-09517 977620-40820 977620-30N31 

TOR-90450003 

933110- 91764 ------- 977620-30761 

981101-09700 977620-40850 977620-30851 

933110-91603 977620-30381 

1:fJ:$~ Main Parts 

iEfi7Li-A!ll driving frame oart 
,. t,-~· blade 
~j7~;1i- track shoe 

fit'f:!11. ". r,~ operation part.bucket 
1:,,;1· :,,jilJ engine related 
~~9:,,~. 1Jf- /\" fuel tank, reserver 
~r.;i7L,-At!R turnin2 frame oart 

f'f=•M operat ion mach ine part 
;f :.-i,~ bonnet 

U-i!tll 
Ef fect ive Machine No. 

M/1005~1~M/101374 

U~M M/#01375~ 
Effective Machine No. 
U~M M/#00501~M/101830 
Effective Machine No. 
U-i!tll M/#O1831~ 
Effective Machine No. 

Ctl) 
(No tel) 
(~2) 
(Note2) 

(~3) 
(Note3) 
(~t4) 
(Note4) 

Ctl) 
(No tel) 

Ut2) 
(Note2) 

(~3) 
(Note3) 
(~4) 
(Note4) 

808 

silv
erh

orn
.co

.uk



YOOK2693 le • ~ 
WIRING DIAGRAM 

h h h 
,"\ ,"\ ,"\ 

'" '" '" {>\ {>\ {>\ 

I ~ I ~ I~ 
.t--~ .t--~ .t--~ 

t:;- ;;\a,: t;- ;;\a,: t;- ;;\ a: 

,"\ :: ,"\:: ,"\ ~ 
't-~ 't-~ 't-~ ... ~ h~ ;;\ ~ 

~t ,;\ ..... 

i ~ ,"\ .... I ..... 
mlll 

] ) ... ~ I) I~ ffi I I ... c:i 
~~ I:: {>\~ J i+-5 

~r.; hfZ - l a: "'Im 
.:)ell: 

1':-~ .... Q.. 

't-....1 
~:; 

t'~ 

.--------..._--_ ---~---:1.,1.l.,1..,1..,., 
6 : Green ( a ) I I 
B : Black (A) l: " 1m: 

R : Red (~) 
L : Blue<•> 
W : White ( e) 
Y : Yellow (1t) 
Or : Orange { 41 ) 
Lg : Light-green C1ta) 
Br : Brown (~) 
Sb : Sky blue(.~) 

G~ 8-B -11-D 

"7tf-
BUZZER 

8 -8 

E- La=la 
'-' -

;t,-:.,A-(":ly 
HIJIN S.W. 

-1.9 

-;t,- :., 
HORN 

RB-

Dl I 

Y-
R-

~ 
f! 

11.., 

I 
,e,. a,: 

r<~ 
~~ ... ~re 
I CIC 

a~ 
~~ 

,e,. ffi 
I tu 

,,_ :a: 
[:\ CIC 

p..~ 

I 

A~-~ .A-( ":IT 
STARTER S.W . 

t ,~ 
~ = 

- ...... 
11 
~ ...... 

L~ 

? ;t -~'r '/7'"A..f "')7 
WATER TEMP S.W. 

.....-vvvv .. 'F 

~□-75~ 
GROW PLUG 

GW ~ - ::::U. 
"F 

~-( Jl,,71,.,-:Jy~"A-( ":IT 
OIL PRESSURE S.W. 

i!x~L,,-~ 
GEHE,RATOR 

RY__JJ-" 

l 

B08 

silv
erh

orn
.co

.uk



YOOK2693 
~§~ ( 1 ) • • • • • • • ~~$~ 
PICTIEESOUE INDEX(t) • • • MAIN PARTS 

t&& Fig. 1~3 
UIB. 

P,&~ff & n~~~ Fig. 8 
sue.PIPE & EXH.PIPE 
:r.✓:) ✓71?✓ I- Fig. 10 
OOlfE ID.NT 

~~~:t,& Fig. 4~6 
SAFETY LABEL 
IA Fig. 7 
Till 

::,-t- & ;f{::.1* -.:, t- Fig. 28 
SEAT & IDfET 

71/I-:$7 & ~ij:;,, J,- Fig. 11 
RADIATOR & MOUNT 
~IM?' :;,, 7 & ~~1 H :1 F i g. 1 2 
A.El. TN« & AB. LIIE .... Fig. 17~21 

camn Bl.II PIEIT 
:::, =-' t- 0-Jl,1-<JL,1 Fig. 40~45 
camn V~Vf. 

idl!BeW Fig. 46~56 
HYD. OIL PIPll«i 

7 - 1.,. & 1'('T -.:, t- lJ ;.,~ Fig. 59 
Alli & lllKET LI tit 

"1-k & "1-J.,. "1";, 'J" •:, t- Fig. 58 
11X11 & IIXII BRACKET 

lliJ 
FRONT 

"1v- Jt:'., IJ ✓~ Fig. 34 
Bl.A[£ CYl..1118 

J'( •:, T IJ Fig. 13 
BATTERY 
;$£E,!t=-'7' & td!ti=J=. Fig. 29 
HYD. OIL Pt.IP & JO INT 
~id!~✓~ Fig. 38 
ff'm. 01 L TANK 

t--5-.:, ~ 7 1,.,-1.,. Fig. 22~25 
TRAQ( FRAIE 
U ~ IJ ;.,~ Fig. 35 
IIIB/ 90rrEH CYLltaR 
A -1 "'<JI,:) !! -1 ;., I- Fig. 3 9 
SWIVEL .JJINT 

7 1,.,-1.,.1J1-<- & -1:., 1<* Fjg. 27 
FRA1E COVER & I NSJ1UENT PAIE. 

M"'J 1,.,-1.,. Fig. 26 
"IUltll«iFRME 
U=E-~ Fia, 37 
Tllltlt«i IIJT{1' 
il.!f'IJ-~✓!f Fig. 57 
<iEASlt«i 

D--5, 7-1 ft -5 & ~c--5 Fig. 15, 16 
IQ.I.ER, I CUR & CRAIUR 

808 

silv
erh

orn
.co

.uk



Y00K2693 
~§~(2) ·······~ff~~ 
PI CMESOlE INDEX ( 2) • • • HYDRAll. IC SECT I ON 

:::J:, t-a-Jl,1'<Jl,7' Fig. 40~ 45 
cnrnn. VAL VE 

;dlfE,te:,7' & flllm:¥ Fig. 29 
HYO. OIL P\JIP & JOINT 

• REAR ;$EEEW Fig, 46~56 
HYO. OIL PIPlt«i It 

:1v- tt~ IJ :,~ Fig. 34 
~ C'tl..lNB 

B08 

silv
erh

orn
.co

.uk



YOOK2693 
~ 1§1 ;x ( 3 ) • • • • • • • lff 1§1 }Jlj 
PICTURESQUE I NOEX (3) • • • FIGURE 

itf& (JP) 
Fig. 1 LABEL (JP) 

jgffi(EX) 
Fi g. 2 LABEL (EX) 

jgffi (AY) 
Fl g. 3 LABEL (AY) 

~~jgffi (EX) 
Fig, 5 SAFETY LABEL (EX) 

. ~ il!l!i!BJ~ • ~~ m 
~ 

iii 
~~jgffi (A Y) 

Fig. 6 SAFETY LABEL(AY) 

••■IIlflilJ 

/PJG, ~ ~ 

m Ii 
id 

@~ff & tMnW 
Fig. 8 sue. PI PE , EXH. PI PE 

7?-t!/1, 
Fig. 9 ACCELERATOR 

I'./V'./x':7'./1'­
Fig. 1 Q ENGI NE MOUNT 

1/ 6 

5VI-5' & x':7'./ I-­
Fig. 11 RAD IATOR & MOUNT 

1 2 
~f4:7 './? & ~~/'(,{ / 

Fig. FUEL TANK & FUEL LINE 

BOS 

silv
erh

orn
.co

.uk



YOOK2693 
~ § ;!}{ ( 3 ) • • • • • • • lff § }llj 
PICTURESQUE INDEX(3) • • · FIGURE 

/'(,-:,,71) 
Fig. 1 J BATTERY 

14
.iji~ 

Fig. ELECTRIC PART 

□-5, 7-( t-:5 
Fig. 15 & ?□-5 

ROLLER, IDLER & CRAWLER 

□-7, 7-( f-:7 
Fig. 16 & ?□-5(11:mtt._) 

ROLLER, IDLER & CRAWLER 
(LOTUS ROOT SPEC.) 

N~ll(~i~i:t & A~,n·) 
FI g, 1 7 CONTROL EQUIPMENT 

(LINK STAND & STOPPER) 

fQl~ll(Mt> 
Fig. 1 8 CONTROL EQUIPMENT 

(OPERATION) 

H~tl (it\:fi & :,,~if ) 
Fig. 1 9 CONTROL EQU I PMENT 

(DR I VE & SW I NG) 

U~ll(J' 11- ~· ) 
Fi g. 2 Q CONTROL EQUIPMENT (BLADE) 

2/ 6 

Qgll(PTO) 
Fig. 21 CONTROL EQUIPMENT(P. T. 0. 

t--5 -;1?7v- A. 
Fig. 22 (l!llElllltt•) 

TRACK FRAME 
(FI X LEG SPEC.) 

l--5-:;?7v-A. 
Fig. 2 3 (l,iJ✓fttf) 

TRACK FRAME 
(LOTUS ROOT SPEC.) 

t--5•;.,?7v- A. 
Fig. 24 (tltMi:iJSi:Ulltttl : 1/2) 

TRACK FRAME 
(WIDEN/SHORTEN VARIABLE 

LEG SPEC: 1/2) 

BOS 

silv
erh

orn
.co

.uk



YOOK2693 
~ 1§1 ;x < 3) . . . . . . . !Ji 1§1 ,g1J 
PICTURESQUE INDEX(3) · · · FIGURE 

t-7 ::,,?7v-A 
Fi g. 2 5 (tfiJli:iJ!l'.l:Ullt.ttl: 2/2) 

TRACK FRAME 
(WIDEN/SHORTEN VARIABLE 

· LEG SPEC : 2/2) 

~@17v-A 
Fig. 26 TURNING FRAME 

7v-AtJ1~- & 
Fig. 27 ,( ;..,1-<:;t.. 

FRAME COVER 
& INSTRlMENT PANEL 

y - t- & ;f-;..,;:t,.-:,, t­
Fi.g. 28 SEAT r. BONNET 

2 9 ;eff-f-::,,:t & fllltl=t= 
Fi g. HYO. OIL PLIIP & JOINT 

:1-.b.yl) /~ 
Fi g. 30 BOOM CYLINDER 

7-.b.yl)/~ 
Fig. 31 ARM CYLINDER 

/~?" ':/ t,. yl) /~ 
Fig. 3 2 BUCKET CYLINDER 

A-f ::,,()' y ') ::,,~ 
Fi g. 3 3 SWING CYLINDER 

:1v-~y1J;..,~ 
Fi g. 3 4 BLADE CYLINDER 

3/6 

JIL;ffly 1) /~ 
Fi g. 3 5 WI DEN/ SHORTEN CYLINDER 

~fr'E- 9 
Fig. 36 oRtVING MOTOR 

BOS 

silv
erh

orn
.co

.uk



YOOK2693 
~ § ;x ( 3 ) • • • • • • • !Ji § ~lj 
PICTURESQUE INDEX (3) · • · FIGURE 

~@l-E-:$7 
Fig. 37 TURN ING MOTOR 

fl:11);!13 :$7 '/-7 
Fig. 38 HYD.OIL TANK 

::J / 1--□ -)1,/ '(JL, :1 
Fig. 4Q (f iJ' f - ~) 

CONTROL VALVE(PUMP PORT) 

41 
.:::i'/ t- □ -JL-1-<Jv:1 

Fig. (~fi & ~@I) 
CONTROL VALVE 

(DRIVING & TURNING) 

::J '/ f--□-Jl,/'\JL, 7 
Fig. 42 (}.~if & J'-b.) 

CONTROL VALVE 
(SW I NG & BOOM) 

:J '/ t- □ -Jvl'<Jv:1 
Fig. 43 (7- b. & t\° ~,~) 

CONTROL VALVE 
(ARM & BUCKET) 

::J / t-□ -)1,/'(JL,:1 
Fig. 44 (J' 1,,-f & PTO) 

CONTROL VALVE 
(BLADE & P.T.0.) 

4/ 6 

::J / t-- □ -Jl,/'(JL,:1 
Fig. 4 5 (Hl;lili:iTlll'I.IJI) 

CONTROL VALVE 
(WIDEN/SHORTEN VARIABLE 

LEG) 

46 
;!13J±li!W(~i~~.r i7. ~ 

Fig. ,,; 1,J°) 
HYO.OIL PIPING 

(TANK~PUMP~VALVE) 

47 iml±~W (~@171t-b. : 
Fig. 11il~Ullf±~) 

HYO.OIL PIPING(TURNING 
FRAME:FIX LEG SPEC.) 

iml±.i!c~ (.ti!@Jv-b.: 
Fig. 48 itJii:iT~llJlf±~) 

HYO. OIL PIPING(TURNING 
FRAME:WIDEN/SHORTEN 

VARIABLE LEG SPEC. ) 

808 

silv
erh

orn
.co

.uk



YOOK2693 
~ El ;;: ( 3 ) • • • • • • • Ii El ~lj 
PI CTURESQUE INDEX (3) • • • FIGURE 

;llllfiillf (•J~-)) 
Fig. 49HYD.OIL PIPING(RETURN) 

;iblfiilW (~fi,ld: 
Fig. 5Q ~~Jlllf±tf) 

HYO.OIL PIPING(DRIVING 
FRAME:FIX LEG SPEC. ) 

51 
;llllfiillf (~fi,t,-A: 

Fig. t,)J)f±W 
HYO. OIL PIPING(DRIVING 

FRAME:LOTUS ROOT SPEC.) 

;iblfiillf(~fi,t,-A: 
Fi g. 5 2 illlliiJ5l:Jlllf±tf) 

HYO.OIL PIPING(DRIVING 
FRAME:WIDEN/SHORTEN 

VARIABLE LEG SPEC.) 

;llll.±i:!W (,- - A) 
Fig. 53 HYO.OIL PIPING(BOCJ.1) 

54
;!lll.±i:!lf (PTO, , t,-il)F) 

Fig. (t,· 'l3)) 
HYO. OIL PIPING(P.T.O., 

FRAME END) (OPTIONAL) 

;llll.±liff(PTO, 7' - il)~·) 
Fig. 5 5 (ft 'l3)) (181f~) 

HYO.OIL PIPING(P.T.0. , 
BOOM END) (OPTIONAL) 

(PREY I OUS) 

;ibl.±iillf(PTO,,· -u:,~·) 
Fig. 5 6 . (t1 'l3 :,) (fir~) 

HYO.OIL PIPING(P.T. O., 
BOOM END) (OPTIONAL) (NEW) 

5/ 6 

-:/-1:,,, & 
Fig. 58 -:t-1:,,,-:t=Jlr-:11--

BOCJ.I l BOCJ.I BRACKET 

7 - 1:,,, & 1-<.Jr-:1 1-- ') '/? 
Fig. 59 ARM l BUCKET LINK 

1-<.J;- o/ 1-­
Fig. 60 BUCKET 

B08 

silv
erh

orn
.co

.uk



YOOK2693 
~ § iX ( 3 ) • • • • • • • Ill§ }JIJ 
PICTURESQUE INDEX(3) • · · FIGURE 

l'i?"-:J 1-- (i,;mfrtl) 
Fig. 61 BUCKET(LOTUS ROOT SPEC.) 

:11,,- t: 
Fig. 6 2 BLADE 

6/ 6 

808 

silv
erh

orn
.co

.uk



1,1,,772157-03100,,"LABEL SET",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,772157-03101,,"LABEL 
SET",1,1,,,,,S,,72149172,M/#01727,72149172,M/#01727,,,,,,, 
1-2,1,,772157-03102,,"LABEL 
SET",1,1,,,,,N,,72164368,M/#03540,72164368,M/#03540,,,,,,, 
2,2,,172157-03120,,"LABEL, OILING",1,1,,,,,,,,,,,,,,,,, 
3,2,,172157-03130,,"LABEL, GREASE",1,1,,,,,,,,,,,,,,,,, 
4,2,,172157-03150,,LABEL,1,1,,,,,,,,,,,,,,,,, 
4-1,2,,172157-03151,,LABEL,1,1,,,,,N,,72157184,M/#05319,72157184,M/#05319,,,,,,, 
5,2,,172155-03160,,"LABEL, GREASE-SWING",1,1,,,,,,,,,,,,,,,,, 
6,2,,172141-03170,,"LABEL, RESTART",1,1,,,,,,,,,,,,,,,,, 
7,2,,172157-03170,,"LABEL, KEY SWITCH",1,1,,,,,,,,,,,,,,,,, 
8,2,,172156-03191,,"LABEL, (A)",1,1,,,,,,,,,,,,,,,,, 
8-1,2,,172156-03280,,LABEL,1,1,,,,,S,,72164368,M/#03540,72164368,M/#03540,,,,,,, 
9,2,,172519-03290,,"LABEL, ENG.COVER",1,1,,,,,,,,,,,,,,,,, 
9-1,2,,172519-
04180,,"LABEL,WARNING",1,1,,,,,S,,72164368,M/#03540,72164368,M/#03540,,,,,,, 
10,2,,172155-03310,,"LABEL, OILING",1,1,,,,,,,,,,,,,,,,, 
11,2,,172141-03181,,"LABEL, RESERVER(C)",1,1,,,,,,,,,,,,,,,,, 
11-1,2,,172141-
03182,,LABEL,1,1,,,,,S,,72164368,M/#03540,72164368,M/#03540,,,,,,, 
12,2,,172141-03350,,"LABEL, 
QUICK(C)",1,1,,,,,Z,,72149172,M/#01727,72149172,M/#01727,,,,,,, 
13,2,,172137-03780,,"LABEL, THROTTLE",1,1,,,,,,,,,,,,,,,,, 
14,2,,933112-52400,,"LABEL, FUEL",1,1,,,,,,,,,,,,,,,,, 
14-1,2,,172183-
03250,,LABEL,1,1,,,,,S,,72164368,M/#03540,72164368,M/#03540,,,,,,, 
15,2,,172141-03370,,"LABEL, PROTECTOR",1,1,,,,,,,,,,,,,,,,, 
15-1,2,,172141-
03372,,LABEL,1,1,,,,,S,,72164368,M/#03540,72164368,M/#03540,,,,,,, 
16,2,,172183-
03280,,"LABEL,LOCK",1,1,,,,,W,,72183132,M/#02861,72183132,M/#02861,,,,,,, 
17,2,,172141-
03202,,"LABEL,CAUTION",1,1,,,,,W,,72164368,M/#03540,72164368,M/#03540,,,,,,, 
18,2,,172142-
03302,,"LABEL,CAUTION",1,1,,,,,W,,72164368,M/#03540,72164368,M/#03540,,,,,,, 
19,2,,172964-03481,,LABEL,1,1,,,,,W,,72964011,M/#03540,72964011,M/#03540,,,,,,, 
20,2,,172164-03500,,LABEL,1,1,,,,,W,,72164368,M/#03540,72164368,M/#03540,,,,,,, 
21,2,,172164-03510,,LABEL,1,1,,,,,W,,72164368,M/#03540,72164368,M/#03540,,,,,,, 
22,2,,172164-03540,,LABEL,1,1,,,,,W,,72164368,M/#03540,72164368,M/#03540,,,,,,, 
23,2,,172964-03610,,"LABEL 
A",1,1,,,,,W,,72164368,M/#03540,72164368,M/#03540,,,,,,, 
24,2,,172165-
03661,,"LABEL,DANGER",1,1,,,,,W,,72164368,M/#03540,72164368,M/#03540,,,,,,, 
25,2,,172519-04300,,LABEL,1,1,,,,,W,,72164368,M/#03540,72164368,M/#03540,,,,,,, 
26A,1,,772157-03110,,"LABEL SET 2,GREEN",1,,,,,,W,,*,M/#00501,,,,,,,,, 
26B,1,,772157-03120,,"LABEL SET 2,YELLOW",,1,,,,,W,,,,*,M/#00501,,,,,,, 
27,2,,172157-03140,,"LABEL, OPERATION",1,1,,,,,,,,,,,,,,,,, 
27-1,2,,172157-03450,,"LABEL, 
OPERATION",1,1,,,,,S,,72149172,M/#01727,72149172,M/#01727,,,,,,, 
28A,2,,172157-03200,,"LABEL, B08G(R)",1,,,,,,,,,,,,,,,,,, 
28B,2,,172157-03240,,"LABEL, STRIPE(R)",,1,,,,,,M,,,,,,,,,,, 
28B-1,2,,172157-03260,,"LABEL, B08Y(R)",,1,,,,,,,,,,,,,,,,, 
29A,2,,172157-03210,,"LABEL, B08G(L)",1,,,,,,,,,,,,,,,,,, 
29B,2,,172157-03250,,"LABEL, STRIPE(L)",,1,,,,,,M,,,,,,,,,,, 
29B-1,2,,172157-03270,,"LABEL, B08Y(L)",,1,,,,,,,,,,,,,,,,, 
30A,2,,172157-03220,,"LABEL, BOOM(R)",1,,,,,,,,,,,,,,,,,, 
30B,2,,172157-03260,,"LABEL, B08Y(R)",,1,,,,,,M,,,,,,,,,,, 
30B-1,2,,172157-03280,,"LABEL, BOOM Y(R)",,1,,,,,,,,,,,,,,,,, 
31A,2,,172157-03230,,"LABEL, BOOM(L)",1,,,,,,,,,,,,,,,,,, 
31B,2,,172157-03270,,"LABEL, B08Y(L)",,1,,,,,,M,,,,,,,,,,, 
31B-1,2,,172157-03290,,"LABEL, BOOM Y(L)",,1,,,,,,,,,,,,,,,,, 
32,2,,172157-03240,,"LABEL, STRIPE(R)",1,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



33,2,,172157-03250,,"LABEL, STRIPE(L)",1,1,,,,,,,,,,,,,,,,, 
34,2,,172137-03300,,"LABEL, TURNING LOCK",1,1,,,,,,2,,,,,,,,,,, 
35,2,,172157-03110,,"LABEL, SPECIFICATION",1,1,,,,,,3,,,,,,,,,,, 
35-1,2,,172157-03111,,"LABEL, 
SPECIFICATION",1,1,,,,,N,3,72422137,M/#05786,72422137,M/#05786,,,,,,, 
36,2,,172157-03460,,LABEL,1,1,,,,,W,5,72176167,M/#03758,72176167,M/#03758,,,,,,, 
37,2,,172157-03050,,LABEL,1,1,,,,,W,5,*,M/#00501,*,M/#00501,,,,,,, 
40,2,,172453-03110,,"LABEL, SPECIFICATION",1,,,,,,,4,,,,,,,,,,, 
41,2,,172183-03140,,"LABEL,ADJUST CRAWLER",1,,,,,,,4,,,,,,,,,,, 
42,2,,172964-03390,,"LABEL,ADJUST",1,,,,,,,4,,,,,,,,,,, 
43,2,,172157-03320,,"LABEL, OPERATION(C)",1,,,,,,,1,,,,,,,,,,, 
43-1,2,,172157-03321,,LABEL,1,,,,,,S,,72164368,M/#03540,,,,,,,,, 
44,2,,172157-03310,,"LABEL, OPERATION",1,,,,,,,1,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Jlti:l L,No. 26Ali Jlti:l L,No. l&tKl-1 Ii 12~; 
44~27 

@n?JlJv 
VIEWED FROMW 

Jltf:l l,No. 271.P 1:)44~-a Jj. *"f o 
Jlti:l L,No. 26Bli 

Jlti:l L,No. 21J)I:) 16~a-JJ.*9o 
Jlti:l L,No. 1-21i 

Jlti:l L,No. 271J'l:)37~-aJJ.*"to Jlili l,No. 21JH:>25~-ah*9o 
1, 1-1 I NC. 2~16. 26A \NC. 27~44. 

268 INC. 27~37. 

Ht~i:iJJ£$111±:m 121' 
WIDEN/SHORTEN 
VARIABLE LEG SPEC. IBff~ '-iolf1 

1J -if-;'{f!B 11-1 
PARTS OF RESERVOIR 
'.l!:¥4?7 ::,,, ? SB 
PARTS OF FUEL TANK 

®n5JlJv 
VIEWED FROM(f) 

PREVIOUS 

22 21 

~19 

[
n~~~,-1'£ i:p ~ 
IN THE OPERATION 
MANUAL CASE 

26A 1-2 I NC. 2~25. 1 
• 26B ~ • 1-1 

----;:...,-::;.,-;....--=-..~ 9~ , 1-2 
,1.,-.,~,_.,.,,_M..l.l):E_._ _,.,_, .. __ 

31 @"•~-tJ" 

jlpfiffMt 
PUT OF RIGHT 

PLACE 

\ 

® n?JlJv 
VIEWED FROM(B) 

tli$.NO. IT~IJ{rrfj 
MACHINE SERIAL NO. 
IS STAMPED INTO THIS LOCATION. 

silv
erh

orn
.co

.uk



1,1,,772157-03170,,"LABEL SET(E",,,1,,,,,,,,,,,,,,,, 
2,2,,172157-03200,,"LABEL, B08G(R)",,,1,,,,,,,,,,,,,,,, 
3,2,,172157-03210,,"LABEL, B08G(L)",,,1,,,,,,,,,,,,,,,, 
4,2,,172157-03220,,"LABEL, BOOM(R)",,,1,,,,,,,,,,,,,,,, 
5,2,,172157-03230,,"LABEL, BOOM(L)",,,1,,,,,,,,,,,,,,,, 
6,2,,172157-03240,,"LABEL, STRIPE(R)",,,1,,,,,,,,,,,,,,,, 
7,2,,172157-03250,,"LABEL, STRIPE(L)",,,1,,,,,,,,,,,,,,,, 
8,2,,172137-03300,,"LABEL, TURNING LOCK",,,1,,,,,4,,,,,,,,,,, 
9,2,,172137-03780,,"LABEL, THROTTLE",,,1,,,,,,,,,,,,,,,, 
10,2,,172157-03450,,"LABEL, OPERATION",,,1,,,,,,,,,,,,,,,, 
11,2,,172183-03280,,"LABEL,LOCK",,,1,,,,,,,,,,,,,,,, 
12,2,,172157-03170,,"LABEL, KEY SWITCH",,,1,,,,,,,,,,,,,,,, 
13,2,,933112-52100,,"LABEL, FUEL",,,1,,,,,,,,,,,,,,,, 
13-1,1,,172183-03250,,LABEL,,,1,,,,N,,,,,,72157195,M/#25906,,,,,,,I 
14,2,,172157-03730,,LABEL,,,1,,,,,,,,,,,,,,,, 
15,2,,172171-03730,,LABEL,,,1,,,,,,,,,,,,,,,, 
16,2,,172157-03740,,LABEL,,,1,,,,,,,,,,,,,,,, 
17,2,,172155-03750,,LABEL,,,1,,,,,,,,,,,,,,,, 
18,2,,172157-03750,,LABEL,,,1,,,,,,,,,,,,,,,, 
19,2,,172141-03440,,LABEL,,,1,,,,,,,,,,,,,,,, 
20,2,,172171-03780,,LABEL,,,1,,,,,,,,,,,,,,,, 
21,2,,172155-03790,,"LABEL,RE-FUELING",,,1,,,,,,,,,,,,,,,, 
22,2,,172171-03810,,LABEL,,,1,,,,,,,,,,,,,,,, 
23,2,,172171-03720,,LABEL,,,1,,,,,,,,,,,,,,,, 
24,2,,172171-03400,,PLATE,,,1,,,,W,,,,,,72171101,M/#04342,,,,, 
26,1,,172183-03450,,"LABEL,FUEL",,,1,,,,W,3,,,,,72437052,M/#05756,,,,, 
27,1,,22857-300050,,"SCREW 3X 5",,,4,,,,W,3,,,,,72437052,M/#05756,,,,, 
28,1,,172157-03720,,LABEL,,,1,,,,,1,,,,,,,,,,, 
29,1,,172157-03620,,LABEL,,,1,,,,,2,,,,,,,,,,, 
30,1,,172157-03630,,LABEL,,,1,,,,,2,,,,,,,,,,, 
31,1,,172157-03310,,"LABEL, OPERATION",,,1,,,,W,2,,,,,*,M/#00501,,,,, 
32,1,,172157-03180,,"LABEL KIT,E FIX",,,1,,,,W,5,,,,,72437052,M/#05756,,,,, 
33,1,,172157-03190,,"LABEL KIT,E VARIABLE",,,1,,,,W,6,,,,,72437052,M/#05756,,,,, 

silv
erh

orn
.co

.uk



12 ,

9 ,sJn~I 
Jtlfj l,No. I Ii 
Jtte L,No. 21J1 t>24~~JJ.*To 
1 1 NC. 2-24. 

1 ,,. 
.._..__~• 10 14 

8 31 
(A)ti5JtJL, 
VIEWED FROMW 

Wti5JVL, 
VIEWED FROMW 

~ 
@BBffWI 
DETAILS OF@ 

21 
1)-if-1'\gB 
PARTS OF RESERVOIR 
~:M~::.,,?gB 
PARTS OF FUEL TANK 

24 

MANUAL CASE 

22 

CB 
@n5JtJL-
v I EWED FROM(B) 

@ti5JtJL, 
V 1 EWED FROM (o) 

[
~ffl-10('.~~frttl j 
IN THE OPERATION 

"' AYfill lt~:SZ::~~&MU=f- ·:; 1-- 3 2 
ENGLISH LABEL KIT FOR AMMANN YANMAR 
~:tli=f- o/ 1-- (E, @l,f) 
LABEL KIT,E FIX 
172157-03180 

tli:$, ltmlNO. H~JULil 
MACHINE SERIAL NO.& 
ENGINE SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION. 

15 

16 

JUi:H.1 No. 3 2 Ii r,:.... .---==-==~-=i--.Q1 
JtWL,No. 141.Pf:>28€:~JJ.*To .,.,; 
32 I NC. 14-28. 

~~&=f- 'Y 1-- (E, ii]'~) 3 3 
LABEL K!T,E VARIABLE 
172157-03190 
JtW L,No. 3311 

"' 0 

Ji.te L,No. 141J1 b27 c:29, 30€:~JJ.*To 
33 INC. 14-27,29,30. tli:$NO. H~JULtl 

MACHINE SERIAL NO. 
IS STAMPED INTO THIS LOCATION. 

silv
erh

orn
.co

.uk



1,1,,772157-03190,,"LABEL SET(AY",,,,1,,,,,,,,,,,,,,, 
2,2,,172157-03170,,"LABEL, KEY SWITCH",,,,1,,,,,,,,,,,,,,, 
3,2,,172143-03180,,LABEL,,,,1,,,,,,,,,,,,,,, 
4,2,,172157-03200,,"LABEL, B08G(R)",,,,1,,,,,,,,,,,,,,, 
5,2,,172143-03210,,LABEL,,,,1,,,,,,,,,,,,,,, 
6,2,,172157-03210,,"LABEL, B08G(L)",,,,1,,,,,,,,,,,,,,, 
7,2,,172157-03220,,"LABEL, BOOM(R)",,,,1,,,,,,,,,,,,,,, 
8,2,,172157-03230,,"LABEL, BOOM(L)",,,,1,,,,,,,,,,,,,,, 
9,2,,172143-03240,,LABEL,,,,1,,,,,,,,,,,,,,, 
10,2,,172157-03240,,"LABEL, STRIPE(R)",,,,1,,,,,,,,,,,,,,, 
11,2,,172157-03250,,"LABEL, STRIPE(L)",,,,1,,,,,,,,,,,,,,, 
12,2,,172137-03300,,"LABEL, TURNING LOCK",,,,1,,,,3,,,,,,,,,,, 
13,2,,172157-03450,,"LABEL, OPERATION",,,,1,,,,,,,,,,,,,,, 
14,2,,172143-03170,,LABEL,,,,1,,,,,,,,,,,,,,, 
15,2,,172183-03280,,"LABEL,LOCK",,,,1,,,,,,,,,,,,,,, 
16,2,,172137-03780,,"LABEL, THROTTLE",,,,1,,,,,,,,,,,,,,, 
17,2,,933112-52500,,"LABEL, FUEL",,,,1,,,,,,,,,,,,,,, 
18,2,,172157-03830,,LABEL,,,,1,,,,,,,,,,,,,,, 
19,2,,172157-03840,,LABEL,,,,1,,,,,,,,,,,,,,, 
20,2,,172157-03850,,LABEL,,,,1,,,,,,,,,,,,,,, 
21,2,,172155-03890,,"LABEL, GREASE SWING",,,,1,,,,,,,,,,,,,,, 
22,2,,172155-03930,,"LABEL, OIL SUPPLY",,,,1,,,,,,,,,,,,,,, 
23,2,,933112-45300,,"LABEL, DANGER (A)",,,,1,,,,,,,,,,,,,,, 
24,2,,172171-03420,,"CAUTION PLATE ASSY",,,,1,,,W,,,,,,,,72171102,M/#04378,,, 
25,1,,172157-03660,,LABEL,,,,1,,,,2,,,,,,,,,,, 
26,1,,172157-03650,,LABEL,,,,1,,,,2,,,,,,,,,,, 
28,1,,172157-03820,,LABEL,,,,1,,,,1,,,,,,,,,,, 
29,1,,172157-03310,,"LABEL, OPERATION",,,,1,,,W,2,,,,,,,72157170,M/#03629,,, 

silv
erh

orn
.co

.uk



12 29 

@n5J!Jl, 
VIEWED FROM W 

22 
14 

IJ -if-;~gB 
PARTS OF RESERVOIR 
:t!i¥t~ ;;,, ? $ 
PARTS OF FUEL TANK 

•DANGER! .... ,.e,1,. ... ,_,,,., 
'-"""_ .. ,., ... 1~ ... , ... 

rGEFAHRl ......... ,1,.1,.,,,1,._ 
lc••>iM••""-.:tlr1W,1otlo• ...... 

[
mrm~~!ltttf:l ~ 
IN THE OPERATION 
MANUAL CASE 

18 

J!te L,No. 1 l;t 
J!te l,No. 21JH:i24~a-Jj.*To 
1 INC. 2~24. 

1 
~ 

@n5JVl-­
VIEWED FROM@ 

9 cg 
@n5J!Jl,, 
VIEWED FROM (B) 

@n5J!Jl--
v I EWED FROM Co) 

24 

mJf:$, mm,No. n~11urI1 
MACHINE SERIAL NO.& 
ENGINE SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION. 

23 

5 

BNO. fTiJurfl 
MACHINE SERIAL NO. 
IS STAMPED INTO THIS LOCATION. 

silv
erh

orn
.co

.uk



1,1,,172141-03182,,LABEL,1,1,,,,,,,,,,,,,,,,, 
2,1,,172141-03202,,"LABEL,CAUTION",1,1,,,,,,,,,,,,,,,,, 
3,1,,172156-03280,,LABEL,1,1,,,,,,,,,,,,,,,,, 
4,1,,172142-03302,,"LABEL,CAUTION",1,1,,,,,,,,,,,,,,,,, 
5,1,,172157-03321,,LABEL,1,1,,,,,,1,,,,,,,,,,, 
6,1,,172141-03372,,LABEL,1,1,,,,,,,,,,,,,,,,, 
7,1,,172164-03500,,LABEL,1,1,,,,,,,,,,,,,,,,, 
8,1,,172164-03510,,LABEL,1,1,,,,,,,,,,,,,,,,, 
9,1,,172164-03540,,LABEL,1,1,,,,,,,,,,,,,,,,, 
10,1,,172164-03610,,"LABEL A",1,1,,,,,,M,,,,,,,,,,, 
10-1,1,,172964-03610,,"LABEL A",1,1,,,,,,,,,,,,,,,,, 
11,1,,172165-03661,,"LABEL,DANGER",1,1,,,,,,,,,,,,,,,,, 
12,1,,172519-04180,,"LABEL,WARNING",1,1,,,,,,,,,,,,,,,,, 
13,1,,172519-04300,,LABEL,1,1,,,,,,,,,,,,,,,,, 
14,1,,172964-03480,,LABEL,1,1,,,,,,,,,,,,,,,,, 
14-1,1,,172964-
03481,,LABEL,1,1,,,,,N,,72964011,M/#03540,72964011,M/#03540,,,,,,, 
15,1,,172964-03390,,"LABEL,ADJUST",1,,,,,,,2,,,,,,,,,,, 
16,1,,172157-03050,,LABEL,1,1,,,,,W,3,*,M/#00501,*,M/#00501,,,,,,, 

silv
erh

orn
.co

.uk



--·-J"lo'll'l'lll 
•-rt~.c•u.. 
jj,!l:S,ff:,-",/:, .. & 
L.-1: ... i.ff-;<•J 
11Jt1':l'IE~•rc:a1,'I': 
(JI::!"\<,. .~,~•r:s. 
,t-,1::1~-,.,?~ 
1111;r121,-n:-t1• • 
.1111..-e: .. 1.,tt~ 
t,T6MPUl'IIUJIT 

8 

12 

~ 
I. 

7 10 

@.:n5~Ji., 
VIEWED FROMW 

1) "if-I'\$ 

@n5~Ji., 
VIEWED FROM(B) 

, _--I--£ 

PARTS OF RESERVOIR 

;!'4-$1::,.,1.J~B 
PARTS OF FUEL TANK 

®:n5~JI,, 
VIEWED FROM(F) 

16s 
:iiVJrftist-t 
PUT OF RIGHT 

PLACE 

7 

silv
erh

orn
.co

.uk



1,1,,172171-03400,,PLATE,,,1,,,,,,,,,,,,,,,, 
2,1,,172171-03720,,LABEL,,,1,,,,,,,,,,,,,,,, 
3,1,,172171-03730,,LABEL,,,1,,,,,,,,,,,,,,,, 
4,1,,172171-03780,,LABEL,,,1,,,,,,,,,,,,,,,, 
5,1,,172171-03810,,LABEL,,,1,,,,,,,,,,,,,,,, 
6,1,,172157-03630,,LABEL,,,1,,,,,1,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Do NOT operate 
-, •. ,.,,t,,. .. 1 .. , ...... .•. , .. , .... ~, .. , ...... ,;.: .... 6 

[ !il;i/,Ql$;<pj, ~ 1~~~":J IN THE OPERATION 
MANUAL CASE 

5 

~ CB 
@gB~~ 
DETAILS OFW 

@tp€,jlQ 
VIEWED FROM@ 

3 

4 

4 
~DANGER 
KEEP IIFF MACHINE 
SIING AREA 

........... - .• , .. ,,,, .. 1-. 
•-.....--, ..... , ..... .. 
,., .. ,_ .... 1, ... , ... -
, .......... , ....... , .. ..,_ ~ 

5 

w 

6 

silv
erh

orn
.co

.uk



1,1,,172143-03170,,LABEL,,,,1,,,,,,,,,,,,,,, 
2,1,,172143-03210,,LABEL,,,,1,,,,,,,,,,,,,,, 
3,1,,172143-03240,,LABEL,,,,1,,,,,,,,,,,,,,, 
4,1,,172171-03420,,"CAUTION PLATE ASSY",,,,1,,,,,,,,,,,,,,, 
5,1,,933112-45300,,"LABEL, DANGER (A)",,,,1,,,,,,,,,,,,,,, 
6,1,,172157-03650,,LABEL,,,,1,,,,1,,,,,,,,,,, 

silv
erh

orn
.co

.uk



• Att-entiDl'l WA,, .... 

2 

6~eJ 
©n?JVv 
VIEWED FROM@ 

1) "if-I~$ 
PARTS OF RESERVOIR 
~'4~:.,-9ffi3 
PARTS OF FUEL TANK 

3 4 

! DA N,G,E R ! 

~-~~-~~~ 

(
n~Wf!J]l1'f9J ~ 
IN THE OPERATION 
MANUAL CASE 

@n7~Jt.-
v I EWED FROMW 

@n7~J1,, 
VIEWED FROMW 

5 6 
/f\'""''-

silv
erh

orn
.co

.uk



1,1,,772157-05100,,"TOOL ASSY",1,1,1,1,,,,,,,,,,,,,,, 
1A,1,,772453-05100,,"TOOL ASSY",1,,,,,,W,1,72453005,M/#00501,,,,,,,,, 
2,2,,119640-92750,,"WRENCH, FILTER",1,1,1,1,,,,,,,,,,,,,,, 
3,2,,28110-140170,,"WRENCH 14X17",1,1,1,1,,,,,,,,,,,,,,, 
4,2,,28110-170190,,"WRENCH 17X19",1,1,1,1,,,,,,,,,,,,,,, 
5,2,,28110-190220,,"WRENCH 19X22",1,1,1,1,,,,,,,,,,,,,,, 
6,2,,28110-220240,,"WRENCH 22X24",1,1,1,1,,,,,,,,,,,,,,, 
7,2,,933110-09700,,"HOSE, GREASE",1,1,,,,,,,,,,,,,,,,, 
7-1,2,,933110-09701,,"HOSE, 
GREASE",1,1,1,1,,,N,,72165483,M/#03540,72165483,M/#03540,,,,,,, 
8,2,,933110-09800,,"GUN 800, GREASE",1,1,,,,,,,,,,,,,,,,, 
8-1,2,,933110-09801,,"GUN 800, 
GREASE",1,1,1,1,,,N,,72165483,M/#03540,72165483,M/#03540,,,,,,, 
9,2,,933110-90000,,"BAG, TOOL",1,1,1,1,,,,,,,,,,,,,,, 
10,2,,104200-92350,,"DRIVER, SCREW",1,1,1,1,,,,,,,,,,,,,,, 
11,2,,28227-271400,,"BOX WRENCH 27*140",1,,,,,,W,1,72453005,M/#00501,,,,,,,,, 
12,2,,28230-120250,,"TURNING HANDLE",1,,,,,,W,1,72453005,M/#00501,,,,,,,,, 
14,1,,172176-07330,,"BAG, 
MANUAL",1,1,,,,,W,,72176164,M/#03540,72176164,M/#03540,,,,,,, 
16,1,,172157-07150,,"BOX CMP, 
MANUAL",1,1,,,,,W,,72156147,M/#03540,72156147,M/#03540,,,,,,, 

silv
erh

orn
.co

.uk



Jilt l,.No. 1 Ii 
Jilt l,.No.21JH31 o~~h*"t 0 

1 INC. z,.._,10. 

1 
~ 

Jilt l,.No. 1Ali 
Jilt l,.No. 21J)i:;, 12~~Jj.*°"to 
1A INC. z,__,12. 

1A 

~ 

10 

11----' 

9 

141-----I 

silv
erh

orn
.co

.uk



1,1,,172157-11380,,"DUCT, EXHAUST",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172157-11400,,"COVER, EXH. PIPE",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172157-11450,,"TUBE, INSULATOR",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,124701-11911,,"GASKET, (NON-ASB.)",2,2,2,2,,,,,,,,,,,,,,, 
5,1,,119230-13510,,SILENCER,1,1,1,1,,,,,,,,,,,,,,, 
6,1,,124664-13580,,CLAMP,1,1,,,,,,,,,,,,,,,,, 
6-1,1,,172168-
11310,,CLAMP,1,1,1,1,,,N,,72168235,M/#03179,72168235,M/#03179,,,,,,, 
7,1,,22217-080000,,"SPRING WASHER  8",8,8,8,8,,,,,,,,,,,,,,, 
8,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,,,,,,,,,,,,,,, 
9,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,,,,,,,,,,,,,,, 
10,1,,26106-080552,,"BOLT M 8X 55 PLATED",1,1,1,1,,,,,,,,,,,,,,, 
11,1,,26116-080122,,"BOLT M 8X 12 PLATED",1,1,1,1,,,,,,,,,,,,,,, 
12,1,,26366-080002,,"NUT M 8",1,1,1,1,,,,,,,,,,,,,,, 
13,1,,26716-080002,,"NUT M 8",8,8,8,8,,,,,,,,,,,,,,, 
14,1,,172157-11540,,"HOSE B, AIR CLEANER",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,172157-11550,,"HOSE C, AIR CLEANER",1,1,1,1,,,,,,,,,,,,,,, 
16,1,,172157-11560,,"SILENCER, INLET",1,1,1,1,,,,,,,,,,,,,,, 
17,1,,119230-12210,,"HOSE,AIR INTAKE",1,1,1,1,,,,,,,,,,,,,,, 
18,1,,119230-12520,,"CLEANER ASSY, AIR",1,1,1,1,,,,,,,,,,,,,,, 
19,2,,121465-12510,,"ELEMENT, AIR 
CLEANER",1,1,1,1,,,W,,*,M/#00501,*,M/#00501,,,,,,, 
21,2,,121024-12660,,"PAN ASSY, DUST",1,1,1,1,,,W,M,*,M/#00501,*,M/#00501,,,,,,, 
21-1,2,,119230-12660,,"PAN ASSY, DUST",1,1,1,1,,,,,,,,,,,,,,,,,I 
22,2,,124064-12680,,"BOLT, WING",1,1,1,1,,,W,,*,M/#00501,*,M/#00501,,,,,,, 
23,2,,124064-12690,,WASHER,1,1,1,1,,,W,,*,M/#00501,*,M/#00501,,,,,,, 
24,2,,121465-12700,,RETAINER,1,1,1,1,,,W,,*,M/#00501,*,M/#00501,,,,,,, 
25,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,,,,,,,,,,,,,,, 
26,1,,23000-048000,,"CLAMP 48",2,2,2,2,,,,,,,,,,,,,,, 
27,1,,23000-060000,,"CLAMP 60",3,3,3,3,,,,,,,,,,,,,,, 
28,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,,,,,,,,,,,,,,, 
29,1,,26116-100202,,"BOLT M10X 20 PLATED",1,1,1,1,,,,,,,,,,,,,,, 
30,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
31,1,,26366-080002,,"NUT M 8",1,1,1,1,,,,,,,,,,,,,,, 
32,1,,26716-080002,,"NUT M 8",1,1,1,1,,,,,,,,,,,,,,, 
33,1,,119230-12650,,"SUPPORT, AIR CLEANER",1,1,1,1,,,,,,,,,,,,,,, 
34,2,,119640-12580,,"FELT, SUPPORT",2,2,2,2,,,,,,,,,,,,,,, 
35,1,,172158-78250,,"CLAMP 45",1,1,1,1,,,,,,,,,,,,,,, 
36,1,,22137-100000,,"WASHER 10,POLISHED",1,1,1,1,,,,,,,,,,,,,,, 
37,1,,22217-100000,,"SPRING WASHER 10",4,4,4,4,,,,,,,,,,,,,,, 
38,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



silv
erh

orn
.co

.uk



1,1,,172156-12100,,"LEVER W/BUSH ACCEL",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172157-12100,,"CABLE, ACCEL",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172157-12110,,"BRACKET, ACCEL",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,172156-12130,,"BOSS ASSY, ACCEL",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172156-12160,,"SHAFT, ACCEL",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172156-12180,,"KNOB, ACCEL",1,1,1,1,,,,,,,,,,,,,,, 
7,1,,172113-12521,,"PIN, CABLE",1,1,1,1,,,,,,,,,,,,,,, 
7-1,1,,172113-
12522,,PIN,1,1,1,1,,,N,,72426072,M/#05816,72426072,M/#05816,72426072,M/#05816,72
426072,M/#05816,,, 
8,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",2,2,2,2,,,,,,,,,,,,,,, 
9,1,,1E8060-97210,,"MARK ""Y"",LEVER GRIP",1,1,1,1,,,,,,,,,,,,,,, 
10,1,,22137-060000,,"WASHER 6, POLISHED",2,2,2,2,,,,,,,,,,,,,,, 
11,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,,,,,,,,,,,,,, 
12,1,,26013-080252,,"BOLT M 8X 25",1,1,1,1,,,,,,,,,,,,,,, 
13,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
14,1,,26756-120002,,"LOCK NUT 12",2,2,2,2,,,,,,,,,,,,,,, 
15,1,,933170-01490,,"SPRING 12",2,2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



2 

silv
erh

orn
.co

.uk



1,1,,172157-13100,,"MOUNT F, ENGINE",2,2,2,2,,,,,,,,,,,,,,, 
2,1,,172157-13110,,"MOUNT R, ENGINE",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172157-13150,,"PLATE, STOPPER",2,2,2,2,,,,,,,,,,,,,,, 
4,1,,172157-13160,,"PLATE, STOPPER",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172157-13200,,"ABSORBER, SHOCK",4,4,4,4,,,,,,,,,,,,,,, 
6,1,,22217-100000,,"SPRING WASHER 10",8,8,8,8,,,,,,,,,,,,,,, 
7,1,,26013-100252,,"BOLT W/WASHER M10X25",22,22,22,22,,,,,,,,,,,,,,, 
8,1,,26716-100002,,"NUT 10",8,8,8,8,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



silv
erh

orn
.co

.uk



1,1,,194208-05310,,CUSHION,2,2,2,2,,,,,,,,,,,,,,, 
2,1,,172157-13301,,"BRACKET, RADIATOR",2,2,2,2,,,,,,,,,,,,,,, 
3,1,,172122-13310,,"MOUNT, RADIATOR",4,4,4,4,,,,,,,,,,,,,,, 
4,1,,172157-13310,,"MOUNT(L), RADIATOR",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172157-13320,,"SUPPORT, RADIATOR",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172157-13361,,STAY,1,1,1,1,,,,,,,,,,,,,,, 
7,1,,172157-13381,,HOSE,1,1,,,,,,,,,,,,,,,,, 
7-1,1,,172141-14620,,"HOSE, 
FUEL",1,1,1,1,,,N,,72146294,M/#03009,72146294,M/#03009,,,,,,, 
8,1,,172149-13500,,HOSE,1,1,,,,,,,,,,,,,,,,, 
8-1,1,,172164-14630,,"HOSE  
400",1,1,1,1,,,N,,72146294,M/#03009,72146294,M/#03009,,,,,,, 
9,1,,172157-13481,,DUCT,1,1,1,1,,,,,,,,,,,,,,, 
10,1,,172512-14700,,"PIPE D, FUEL",1,1,1,1,,,,,,,,,,,,,,, 
11,1,,933171-17780,,"SHIM B 
T=1.6",2,2,2,2,,,W,,72157185,M/#00501,72157185,M/#00501,72157185,M/#00501,721571
85,M/#00501,,, 
12,1,,121468-44510,,"SUB-TANK ASSY",1,1,1,1,,,,,,,,,,,,,,, 
14,2,,121450-44531,,CAP,1,1,1,1,,,,,,,,,,,,,,, 
15,2,,121468-44540,,"PLUG, SUB-TANK",1,1,1,1,,,,,,,,,,,,,,, 
16,2,,124450-44560,,CLAMP,1,1,1,1,,,,,,,,,,,,,,, 
17,2,,121470-44581,,GASKET,1,1,1,1,,,,,,,,,,,,,,, 
18,2,,23065-070130,,"PIPE  7X 130",1,1,1,1,,,,,,,,,,,,,,, 
19,1,,121470-44540,,"LABEL, SUB-TANK",1,1,1,1,,,,,,,,,,,,,,, 
20,1,,119230-44600,,"NET, WIRE",1,1,1,1,,,,,,,,,,,,,,, 
21,1,,119230-49010,,"PIPE, WATER",1,1,1,1,,,,,,,,,,,,,,, 
22,1,,119332-49020,,"PIPE(B), C.W",1,1,1,1,,,,,,,,,,,,,,, 
23,1,,121450-49110,,"COCK ASSY, 3-WAY",1,1,1,1,,,,,,,,,,,,,,, 
25,2,,121250-49121,,PLUG,1,1,1,1,,,,,,,,,,,,,,, 
26,2,,24311-000160,,"O-RING 1A P-16.0",1,1,1,1,,,,,,,,,,,,,,, 
27,1,,194440-51620,,"CLAMP, WIRE HARNESS",1,1,1,1,,,,,,,,,,,,,,, 
28,1,,124766-59050,,"CLAMP 12",6,6,6,6,,,,,,,,,,,,,,, 
29,1,,22137-060000,,"WASHER 6, POLISHED",2,2,2,2,,,,,,,,,,,,,,, 
30,1,,22217-080000,,"SPRING WASHER  8",4,4,4,4,,,,,,,,,,,,,,, 
31,1,,22217-080000,,"SPRING WASHER  8",8,8,8,8,,,,,,,,,,,,,,, 
32,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,,,,,,,,,,,,,, 
33,1,,22217-100000,,"SPRING WASHER 10",4,4,4,4,,,,,,,,,,,,,,, 
34,1,,23010-038000,,"CLAMP 38",4,4,4,4,,,,,,,,,,,,,,, 
35,1,,26013-060252,,"BOLT M 6X 25",2,2,2,2,,,,,,,,,,,,,,, 
36,1,,26013-080352,,"BOLT M 8X 35",2,2,2,2,,,,,,,,,,,,,,, 
37,1,,26106-080122,,"BOLT M 8X 12 PLATED",3,3,3,3,,,,,,,,,,,,,,, 
38,1,,26116-080162,,"BOLT 8X16",2,2,2,2,,,,,,,,,,,,,,, 
39,1,,26116-080162,,"BOLT 8X16",2,2,2,2,,,,,,,,,,,,,,, 
40,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
41,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,,,,,,,,,,,,,,, 
42,1,,26366-080002,,"NUT M 8",3,3,3,3,,,,,,,,,,,,,,, 
43,1,,26716-080002,,"NUT M 8",8,8,8,8,,,,,,,,,,,,,,, 
44,1,,933168-55770,,"BAND 146",1,1,1,1,,,,,,,,,,,,,,, 
45,1,,26116-080162,,"BOLT 8X16",1,1,1,1,,,,,,,,,,,,,,, 
46,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,,,,,,,,,,,,,,, 
47,1,,26716-080002,,"NUT M 8",1,1,1,1,,,,,,,,,,,,,,, 
48,1,,119230-44500,,RADIATOR,1,1,1,1,,,,,,,,,,,,,,, 
49,2,,119259-44570,,"CAP, 
RADIATOR",1,1,1,1,,,W,,*,M/#00501,*,M/#00501,*,M/#00501,*,M/#00501,,, silv

erh
orn

.co
.uk



41 r~3 
43 fr. · 

31 . 

5 

2 

! 
3 

11 

silv
erh

orn
.co

.uk



1,1,,772157-14100,,"FUEL TANK ASSY",1,1,1,1,,,,,,,,,,,,,,, 
3,2,,172141-14260,,FLOAT,1,1,1,1,,,,,,,,,,,,,,, 
4,2,,172137-14280,,"GAUGE, FUEL OIL",1,1,,,,,,,,,,,,,,,,, 
4-1,2,,172137-14281,,"GAUGE, FUEL 
OIL",1,1,,,,,N,,72155167,M/#00796,72155167,M/#00796,,,,,,, 
4-2,2,,172137-14282,,"HOSE, FUEL 
GAUGE",1,1,1,1,,,N,,72168223,M/#03009,72168223,M/#03009,,,,,,, 
5,2,,172137-14290,,PLATE,1,1,,,,,,,,,,,,,,,,, 
5-1,2,,172137-
14291,,PLATE,1,1,1,1,,,N,,72155167,M/#00796,72155167,M/#00796,,,,,,, 
6,2,,172122-14300,,"CAP, FUEL TANK",1,1,1,1,,,,,,,,,,,,,,, 
6-1,2,,172122-14301,,"CAP, FUEL 
TANK",1,1,1,1,,,N,,72164417,M/#04378,72164417,M/#04378,72164417,M/#04378,7216441
7,M/#04378,,, 
7,3,,105430-55070,,GASKET,1,1,1,1,,,,,,,,,,,,,,, 
7-1,3,,172122-
14350,,GASKET,1,1,1,1,,,S,1,72964017,M/#04378,72964017,M/#04378,72964017,M/#0437
8,72964017,M/#04378,,, 
8,2,,101504-55101,,"STRAINER,FUEL INLET",1,1,1,1,,,,,,,,,,,,,,, 
8-1,2,,172183-14250,,"FILTER 
(FUEL",1,1,1,1,,,N,,72183182,M/#03903,72183182,M/#03903,72183182,M/#03903,721831
82,M/#03903,,, 
9,2,,23010-014000,,"CLAMP 14",2,2,2,2,,,,,,,,,,,,,,, 
10,2,,23491-140002,,"PLUG 14",1,1,1,1,,,,,,,,,,,,,,, 
11,2,,24311-000160,,"O-RING 1A P-16.0",1,1,1,1,,,,,,,,,,,,,,, 
12,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,,,,,,,,,,,,,,, 
13,1,,1E6299-03000,,"PIPE, FUEL",2,2,2,2,,,,,,,,,,,,,,, 
14,1,,172116-14620,,"PIPE, FUEL",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,172126-16540,,"CLAMP 10X70",1,1,1,1,,,,,,,,,,,,,,, 
16,1,,129335-55700,,"SEPARATOR, WATER",1,1,1,1,,,,,,,,,,,,,,, 
17,2,,104200-55321,,"VALVE, TAPER",1,1,1,1,,,,,,,,,,,,,,, 
18,2,,104200-55330,,"SPRING, TAPER VALVE",1,1,1,1,,,,,,,,,,,,,,, 
19,2,,104200-55341,,"HANDLE, COCK",1,1,1,1,,,,,,,,,,,,,,, 
20,2,,124064-55510,,"BOWL, FUEL STRAINER",1,1,1,1,,,,,,,,,,,,,,, 
21,2,,102103-55520,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
22,2,,110250-55610,,"RING, RETAINING",1,1,1,1,,,,,,,,,,,,,,, 
23,2,,121257-55720,,"SPRING, SCREEN",1,1,1,1,,,,,,,,,,,,,,, 
24,2,,121257-55731,,FLOAT,1,1,1,1,,,,,,,,,,,,,,, 
26,2,,101720-55750,,"PLUG 6",2,2,2,2,,,,,,,,,,,,,,, 
27,2,,104200-55750,,"SCREW M 4",1,1,1,1,,,,,,,,,,,,,,, 
28,2,,171081-55910,,SCREEN,1,1,1,1,,,,,,,,,,,,,,, 
29,2,,23418-060000,,"GASKET 6, NYLON",2,2,2,2,,,,,,,,,,,,,,, 
30,2,,24311-240100,,"O-RING 1A P-10A",1,1,1,1,,,,,,,,,,,,,,, 
31,1,,124766-59050,,"CLAMP 12",6,6,6,6,,,,,,,,,,,,,,, 
32,1,,1A1380-59480,,"CLAMP A,SM.&DYN.CORD",2,2,2,2,,,,,,,,,,,,,,, 
33,1,,22137-080000,,"WASHER 8, POLISHED",1,1,1,1,,,,,,,,,,,,,,, 
34,1,,22137-100000,,"WASHER 10,POLISHED",1,1,1,1,,,,,,,,,,,,,,, 
35,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,,,,,,,,,,,,,,, 
36,1,,26116-080652,,"BOLT M 8X 65 PLATED",1,1,1,1,,,,,,,,,,,,,,, 
37,1,,933168-55770,,"BAND 146",1,1,1,1,,,,,,,,,,,,,,, 
38,1,,933110-00301,,"KEY ASSY",1,1,1,1,,,,,,,,,,,,,,, silv

erh
orn

.co
.uk



1 I .. Zii . ____ __, 

38--1 
6 

7--Q 

8 

9 

A 
" ( 1 ) 

"' 11 '• 

10 if ~i 
,-y;;:1)y I 16 

3 -~ 

32l ~ 32 12 
13 

REFER TO Fig. 14 

.!t!l:S LcHo. 11.t 

.Jt!il Le No. (l)tr, i:.> 11 'i*h :l: 1" o 

I INC. (1)~11 
1 

JI» 

..--27 

--28 

21 

~ 23 

Q-20 
24-U 

0-22 

silv
erh

orn
.co

.uk



1,1,,172157-16100,,"CABLE, BATTERY",1,1,1,1,,,,,,,,,,,,,,, 
1A,2,,172157-16550,,"LINK, FUSIBLE",1,1,1,1,,,,,,,,,,,,,,, 
1B,2,,172157-
16110,,"CORD(+),BATTERY",1,1,1,1,,,W,,72164453,M/#00501,72164453,M/#00501,721644
53,M/#00501,72164453,M/#00501,,,,,I 
1C,2,,172164-16120,,"COUPLER, 
WIRE",1,1,1,1,,,W,,72164453,M/#00501,72164453,M/#00501,72164453,M/#00501,7216445
3,M/#00501,,,,,I 
2,1,,172149-16110,,"HARNESS, BATTERY",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172157-16200,,"CABLE, BATTERY",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,194630-51310,,"BATTERY NS60,DRY",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,22137-080000,,"WASHER 8, POLISHED",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,22137-100000,,"WASHER 10,POLISHED",3,3,3,3,,,,,,,,,,,,,,, 
7,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,,,,,,,,,,,,,,, 
8,1,,26116-100162,,"BOLT M10X 16 PLATED",3,3,3,3,,,,,,,,,,,,,,, 
9,1,,26716-080002,,"NUT M 8",1,1,1,1,,,,,,,,,,,,,,, 
10,1,,172310-16080,,"BOLT, BATTERY",2,2,2,2,,,,,,,,,,,,,,, 
11,1,,172157-16300,,"CLAMP, BATTERY",1,1,1,1,,,,,,,,,,,,,,, 
12,1,,172157-16330,,"SUPPORT, BATTERY",1,1,1,1,,,,,,,,,,,,,,, 
13,1,,172157-16380,,RUBBER,1,1,1,1,,,,,,,,,,,,,,, 
14,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,,,,,,,,,,,,,, 
15,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,,,,,,,,,,,,,,, 
16,1,,26116-100202,,"BOLT M10X 20 PLATED",3,3,3,3,,,,,,,,,,,,,,, 
17,1,,194440-51620,,"CLAMP, WIRE HARNESS",1,1,1,1,,,,,,,,,,,,,,, 
18,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,,,,,,,,,,,,,,, 
19,1,,172157-16200,,"CABLE, BATTERY",1,1,,,,,,,,,,,,,,,,, 
19-1,1,,933171-15801,,"WIRE, 
EARTH",1,1,1,1,,,N,,72157146,M/#00961,72157146,M/#00961,,,,,,, 

silv
erh

orn
.co

.uk



10 

silv
erh

orn
.co

.uk



1,1,,172157-16500,,"HARNESS, WIRE A",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172157-16510,,"HARNESS, WIRE B",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172157-16520,,"HARNESS, WIRE C",1,1,,,,,,,,,,,,,,,,, 
3-1,1,,172157-16521,,"HARNESS, WIRE 
C",1,1,1,1,,,S,,72157162,M/#02341,72157162,M/#02341,,,,,,, 
4,2,,29411-100000,,"FUSE (10A),CARTRIDGE",2,2,2,2,,,,,,,,,,,,,,, 
5,1,,172126-16540,,"CLAMP 10X70",2,2,2,2,,,,,,,,,,,,,,, 
6,1,,172157-16540,,"HARNESS, WIRE",1,1,1,1,,,,,,,,,,,,,,, 
7,1,,172157-16550,,"LINK, FUSIBLE",1,1,1,1,,,,,,,,,,,,,,, 
8,1,,172137-16560,,BAND,4,4,4,4,,,,,,,,,,,,,,, 
9,1,,22137-100000,,"WASHER 10,POLISHED",2,2,2,2,,,,,,,,,,,,,,, 
10,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,,,,,,,,,,,,,,, 
11,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
12,1,,933168-55770,,"BAND 146",8,8,8,8,,,,,,,,,,,,,,, 
13,1,,933168-55770,,"BAND 146",1,1,1,1,,,,,,,,,,,,,,, 
14,1,,933168-55770,,"BAND 146",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,172157-17100,,"BRACKET, REGULATOR",1,1,1,1,,,,,,,,,,,,,,, 
16,1,,172149-17120,,LAMP,1,1,1,1,,,,,,,,,,,,,,, 
17,2,,172149-17140,,BULB(12V-3.4W,1,1,1,1,,,,,,,,,,,,,,, 
18,1,,172149-17130,,LAMP,1,1,1,1,,,,,,,,,,,,,,, 
19,2,,172149-17140,,BULB(12V-3.4W,1,1,1,1,,,,,,,,,,,,,,, 
20,1,,172156-17140,,"METER, HOUR",1,1,1,1,,,,,,,,,,,,,,, 
21,1,,172141-17150,,BUZZER,1,1,1,1,,,,,,,,,,,,,,, 
22,1,,172156-17401,,"LAMP, WORK",1,1,1,1,,,,,,,,,,,,,,, 
23,2,,172156-17420,,"BULB 12V-27W",1,1,1,1,,,,,,,,,,,,,,, 
24A,1,,172156-17430,,"STAY,LAMP (GREEN:76)",1,,1,1,,,,,,,,,,,,,,, 
24A-1,1,,172156-17430-4,,"STAY,LAMP 
(GREEN:85)",1,,1,1,,,S,,*,M/#01831,,,*,M/#01831,*,M/#01831,,, 
24B,1,,172156-17430-3,,"STAY,LAMP(YELLOW:70)",,1,,,,,,,,,,,,,,,,, 
25,1,,121522-77101,,RELAY,1,1,,,,,,,,,,,,,,,,, 
25-1,1,,119247-77100,,"RELAY, 
SAFETY",1,1,1,1,,,S,,72157162,M/#02341,72157162,M/#02341,,,,,,, 
26,1,,119230-77710,,"LIMITER, CURRENT",1,1,1,1,,,,,,,,,,,,,,, 
27,1,,121522-77721,,"INDICATOR, CHARGING",1,1,1,1,,,,,,,,,,,,,,, 
28,1,,129155-77810,,RESISTOR,1,1,1,1,,,,,,,,,,,,,,, 
29,1,,22137-030000,,"WASHER  3",2,2,2,2,,,,,,,,,,,,,,, 
30,1,,22137-060000,,"WASHER 6, POLISHED",2,2,2,2,,,,,,,,,,,,,,, 
31,1,,22217-060000,,"SPRING WASHER  6",2,2,2,2,,,,,,,,,,,,,,, 
32,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,,,,,,,,,,,,,, 
33,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,,,,,,,,,,,,,,, 
34,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,,,,,,,,,,,,,,, 
35,1,,22857-300100,,"SCREW 3X10,TAPPING",2,2,2,2,,,,,,,,,,,,,,, 
36,1,,26116-060122,,"BOLT 6X12",2,2,2,2,,,,,,,,,,,,,,, 
37,1,,26116-060122,,"BOLT 6X12",1,1,1,1,,,,,,,,,,,,,,, 
38,1,,26022-060122,,"SCREW M 6X 12",1,1,1,1,,,,,,,,,,,,,,, 
39,1,,26022-060162,,"SCREW M 6X 16",1,1,1,1,,,,,,,,,,,,,,, 
40,1,,26022-060252,,"SCREW M 6X 25",2,2,2,2,,,,,,,,,,,,,,, 
41,1,,26116-060122,,"BOLT 6X12",2,2,2,2,,,,,,,,,,,,,,, 
42,1,,26116-080122,,"BOLT M 8X 12 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
43,1,,26116-080162,,"BOLT 8X16",1,1,1,1,,,,,,,,,,,,,,, 
44,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,1,1,,,,,,,,,,,,,,, 
45,1,,26716-080002,,"NUT M 8",1,1,1,1,,,,,,,,,,,,,,, 
46,1,,933110-00100,,"SWITCH ASSY, STARTER",1,1,1,1,,,,,,,,,,,,,,, 
47,2,,933110-00301,,"KEY ASSY",1,1,1,1,,,,,,,,,,,,,,, 
48,1,,933110-05300,,HORN,1,1,1,1,,,,,,,,,,,,,,, 
48-1,1,,933110-
05301,,HORN,1,1,1,1,,,N,,72422128,M/#05756,72422128,M/#05756,72422128,M/#05756,7
2422128,M/#05756,,, 
49,1,,933113-05190,,"LAMP, OIL",1,1,1,1,,,,,,,,,,,,,,, 
50,2,,933113-05180,,"BULB 12V 3W",1,1,1,1,,,,,,,,,,,,,,, 
51,1,,933113-15900,,"COVER, SWITCH TERMI.",1,1,1,1,,,,,,,,,,,,,,, 
52,1,,22217-060000,,"SPRING WASHER  6",2,2,2,2,,,,,,,,,,,,,,, 
53,1,,22217-060000,,"SPRING WASHER  6",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



54,1,,1A1380-59480,,"CLAMP A,SM.&DYN.CORD",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



22 

23 

b 

silv
erh

orn
.co

.uk



1,1,,172157-29100,,SPROKET,2,2,2,2,,,,,,,,,,,,,,, 
1-1,1,,172157-29101,,"SPROCKET 
T12",2,2,2,2,,,N,,72446128,XXX,72446128,XXX,72446128,XXX,72446128,XXX,,,,,I 
2,1,,772157-37100,,"IDLER ASSY",2,2,2,2,,,,,,,,,,,,,,, 
2-1,1,,772157-37101,,"IDLER 
ASSY",2,2,2,2,,,N,,72157169,M/#03503,72157169,M/#03503,72157169,M/#03503,7215716
9,M/#03503,,, 
3,2,,172157-99490,,"KIT, FRONT IDLER",2,2,2,2,,,W,,*,M/#00501,*,M/#00501,,,,,,, 
4,3,,933152-03700,,"WASHER, SIDE CLUTCH",4,4,4,4,,,,,,,,,,,,,,, 
5,3,,172157-37120,,"SHAFT, IDLER",2,2,2,2,,,,,,,,,,,,,,, 
6,3,,1A1060-48300,,"SEAL QLN306213.2,OIL",4,4,4,4,,,,,,,,,,,,,,, 
7,3,,22242-000300,,"CIRCLIP   30",2,2,2,2,,,,,,,,,,,,,,, 
8,3,,22252-000620,,"CIRCLIP 62(H)",4,4,4,4,,,,,,,,,,,,,,, 
9,3,,24101-062064,,"BALL BEARING",4,4,4,4,,,,,,,,,,,,,,, 
10,3,,26116-120252,,"BOLT M12X 25 PLATED",4,4,4,4,,,,,,,,,,,,,,, 
11,3,,22217-120000,,"SPRING WASHER",4,4,4,4,,,,,,,,,,,,,,, 
12,2,,172157-37101,,"IDLER 250",2,2,2,2,,,,,,,,,,,,,,, 
12-1,2,,172157-
37102,,IDLER,2,2,2,2,,,N,,72186050,M/#03745,72186050,M/#03745,72186050,M/#03745,
72186050,M/#03745,,, 
13,2,,172157-37111,,SLIEDER,2,2,2,2,,,,,,,,,,,,,,, 
13-1,2,,172157-37112,,"SLIEDER 
ASSY",2,2,2,2,,,N,,72157169,M/#03503,72157169,M/#03503,72157169,M/#03503,7215716
9,M/#03503,,, 
14,1,,772156-37300,,"ROLLER ASSY, TRACK",4,4,4,4,,,,,,,,,,,,,,, 
16,2,,172155-37310,,"SHAFT, ROLLER",4,4,4,4,,,,,,,,,,,,,,, 
17,2,,172137-37360,,SEAL,8,8,8,8,,,,,,,,,,,,,,, 
18,2,,22242-000250,,"CIRCLIP 25S",8,8,8,8,,,,,,,,,,,,,,, 
19,2,,22252-000470,,"CIRCLIP   47",8,8,8,8,,,,,,,,,,,,,,, 
20,2,,24101-060054,,"BALL BEARING",8,8,8,8,,,,,,,,,,,,,,, 
21,2,,26013-120252,,"BOLT M12X 25",8,8,8,8,,,,,,,,,,,,,,, 
22,2,,933152-03700,,"WASHER, SIDE CLUTCH",8,8,8,8,,,,,,,,,,,,,,, 
23,1,,172157-37720,,"BOLT, AJUST",2,2,2,2,,,,,,,,,,,,,,, 
24,1,,172157-37760,,COVER,2,2,2,2,,,,,,,,,,,,,,, 
25,1,,22137-080000,,"WASHER 8, POLISHED",4,4,4,4,,,,,,,,,,,,,,, 
26,1,,22217-080000,,"SPRING WASHER  8",4,4,4,4,,,,,,,,,,,,,,, 
27,1,,26116-080202,,"BOLT M 8X 20 PLATED",4,4,4,4,,,,,,,,,,,,,,, 
28,1,,26716-200002,,"NUT M20",2,2,2,2,,,,,,,,,,,,,,, 
29,1,,172157-38600,,"CRAWLER, RUBBER",2,2,2,2,,,,,,,,,,,,,,, 
30,1,,26450-100252,,"BOLT M10X 25",18,18,18,18,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



silv
erh

orn
.co

.uk



1,1,,172449-29100,,SPROCKET,2,,,,,,,,,,,,,,,,,, 
2,1,,26450-100252,,"BOLT M10X 25",18,,,,,,,,,,,,,,,,,, 
3,1,,772183-37100,,"IDLER ASSY",2,,,,,,,,,,,,,,,,,, 
4,2,,172183-37100,,"IDLER 302",2,,,,,,,,,,,,,,,,,, 
5,2,,172137-99490,,"IDLER KIT, FRONT",2,,,,,,,,,,,,,,,,,, 
6,3,,172137-37110,,"SHAFT, IDLER",2,,,,,,,,,,,,,,,,,, 
7,3,,1A1030-48250,,"SEAL QLF30621218,OIL",4,,,,,,,,,,,,,,,,,, 
8,3,,22242-000300,,"CIRCLIP   30",2,,,,,,,,,,,,,,,,,, 
9,3,,22252-000620,,"CIRCLIP 62(H)",4,,,,,,,,,,,,,,,,,, 
10,3,,24101-062064,,"BALL BEARING",4,,,,,,,,,,,,,,,,,, 
11,3,,933168-13990,,"COLLAR(B),IDLE.SHAFT",2,,,,,,,,,,,,,,,,,, 
12,2,,172137-37130,,"COVER (L), SEAL",2,,,,,,,,,,,,,,,,,, 
13,2,,172137-37140,,"COVER (R), SEAL",2,,,,,,,,,,,,,,,,,, 
14,1,,772137-37300,,"ROLLER ASSY, TRUCK",6,,,,,,,,,,,,,,,,,, 
16,2,,172137-37330,,"SHAFT, TRACK ROLLER",6,,,,,,,,,,,,,,,,,, 
17,2,,172137-37360,,SEAL,12,,,,,,,,,,,,,,,,,, 
18,2,,22242-000250,,"CIRCLIP 25S",12,,,,,,,,,,,,,,,,,, 
19,2,,22252-000470,,"CIRCLIP   47",12,,,,,,,,,,,,,,,,,, 
20,2,,24101-060054,,"BALL BEARING",12,,,,,,,,,,,,,,,,,, 
21,1,,172110-36010,,COLLAR,4,,,,,,,,,,,,,,,,,, 
22,1,,172183-37500,,"PLATE,SHOE BAFFLE",2,,,,,,,,,,,,,,,,,, 
23,1,,172183-37510,,"COLLAR 11X16X13",4,,,,,,,,,,,,,,,,,, 
24,1,,172183-37520,,"COLLAR 16X24X13,RBBR",4,,,,,,,,,,,,,,,,,, 
25,1,,26013-100352,,"BOLT M10X 35",4,,,,,,,,,,,,,,,,,, 
26,1,,172137-37710,,"SPRING, ADJUSTING",2,,,,,,,,,,,,,,,,,, 
27,1,,172137-37801,,"TUBE, ADJUSTER",2,,,,,,,,,,,,,,,,,, 
28,1,,172122-37843,,"VALVE ASSY, NIPPLE",2,,,,,,,,,,,,,,,,,, 
29,2,,24315-000140,,"O-RING 1B P-14.0",2,,,,,,,,,,,,,,,,,, 
30,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,,,,,,,,,,,,,,,,,, 
31,1,,172137-37850,,"RING, BACK UP",2,,,,,,,,,,,,,,,,,, 
32,1,,24315-000300,,"O-RING 1B P-30.0",2,,,,,,,,,,,,,,,,,, 
33,1,,26013-100302,,"BOLT M10X 30",8,,,,,,,,,,,,,,,,,, 
34,1,,933126-38600,,"SEAL, DUST",2,,,,,,,,,,,,,,,,,, 
35,1,,933171-13691,,"PLUG PT1/8",2,,,,,,,,,,,,,,,,,, 
36,1,,172454-38600,,"CRAWLER, RUBBER",2,,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



silv
erh

orn
.co

.uk



1,1,,172141-41370,,"BUSH 2015",3,3,3,3,,,,,,,,,,,,,,, 
2,1,,172157-45400,,"SUPPORT,LINK(GRAY:73",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,22217-100000,,"SPRING WASHER 10",5,5,5,5,,,,,,,,,,,,,,, 
4,1,,26116-100202,,"BOLT M10X 20 PLATED",5,5,5,5,,,,,,,,,,,,,,, 
5,1,,172141-42700,,"LINK, LOCK",4,4,4,4,,,,,,,,,,,,,,, 
5-1,1,,172141-42701,,"LINK, 
LOCK",4,4,4,4,,,N,,72171093,M/#03540,72171093,M/#03540,72171093,M/#03540,7217109
3,M/#03540,,, 
6,1,,172141-42750,,"BOLT, STOPPER",8,8,8,8,,,,,,,,,,,,,,, 
7,1,,172157-45540,,SHAFT,1,1,1,1,,,,,,,,,,,,,,, 
8,1,,172157-45560,,ARM,1,1,1,1,,,,,,,,,,,,,,, 
9,1,,172157-45580,,PIPE,2,2,2,2,,,,,,,,,,,,,,, 
9-1,1,,172157-45581,,"PIPE, 
LOCK",2,2,2,2,,,R,,72186062,M/#03716,72186062,M/#03716,72186062,M/#03716,7218606
2,M/#03716,,, 
10,1,,172156-45700,,"LEVER, LOCK (RED:50)",1,1,1,1,,,,,,,,,,,,,,, 
11,1,,172116-46630,,"KNOB, LOCK LEVER",1,1,1,1,,,,,,,,,,,,,,, 
12,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",4,4,4,4,,,,,,,,,,,,,,, 
13,1,,22137-120000,,"WASHER 12,POLISHED",2,2,2,2,,,,,,,,,,,,,,, 
14,1,,26656-120002,,"CAP NUT M12",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,26756-080002,,"LOCK NUT M 8 PLATED",8,8,8,8,,,,,,,,,,,,,,, 
16,1,,26756-120002,,"LOCK NUT 12",2,2,2,2,,,,,,,,,,,,,,, 
17,1,,933110-54100,,"PIN 4.75X14",4,4,4,4,,,,,,,,,,,,,,, 
18,1,,933170-01490,,"SPRING 12",2,2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



12 
5 

•~ :SFl•J,l\ l~r 1 

L~~ l--i\_ ... - ~5 1318 13 

9~ -- 9 / 

.,1 / 

t 2 -·@ 
,, @ 
', 

0 

14 

silv
erh

orn
.co

.uk



1,1,,172141-41150,,"LINK(L), LEVER",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172141-41160,,JOINT,2,2,2,2,,,,,,,,,,,,,,, 
3,1,,172141-41310,,GROMMET(BLACK),1,1,1,1,,,,,,,,,,,,,,, 
3-1,1,,172141-
41311,,GROMMET(GRAY),1,1,1,1,,,S,,72141401,M/#01104,72141401,M/#01104,72141401,M
/#01104,72141401,M/#01104,,, 
4,1,,172141-41330,,"BOOTS, LEVER (BLACK)",2,2,2,2,,,,,,,,,,,,,,, 
4-1,1,,172141-41331,,"BOOTS, LEVER 
(GRAY)",2,2,2,2,,,S,1,72141401,M/#01104,72141401,M/#01104,72141401,M/#01104,7214
1401,M/#01104,,, 
5,1,,172141-41380,,NUT,1,1,,,,,,,,,,,,,,,,, 
5-1,1,,26756-080002,,"LOCK NUT M 8 
PLATED",1,1,1,1,,,S,,72149172,M/#01727,72149172,M/#01727,,,,,,, 
6,1,,172157-45100,,"LEVER,L    (GRAY:73)",1,1,1,1,,,,,,,,,,,,,,, 
7,1,,172157-45111,,"LEVER,R CMP(GRAY:73)",1,1,1,1,,,,,,,,,,,,,,, 
8,1,,172312-46301,,KNOB(A),1,1,1,1,,,,,,,,,,,,,,, 
9,1,,172312-46321,,KNOB(B),1,1,1,1,,,,,,,,,,,,,,, 
10,1,,22351-030010,,"SPRING PIN 3X10",1,1,1,1,,,,,,,,,,,,,,, 
11,1,,24311-000140,,"O-RING 1A P-14.0",1,1,1,1,,,,,,,,,,,,,,, 
12,1,,26063-080201,,"BOLT M 8X 20",1,1,,,,,,,,,,,,,,,,, 
12-1,1,,26979-080162,,"SCREW M 
8X16",1,1,1,1,,,S,,72149172,M/#01727,72149172,M/#01727,,,,,,, 
13,1,,26757-100002,,"LOCK NUT M10",2,2,2,2,,,,,,,,,,,,,,, 
14,1,,933168-55770,,"BAND 146",2,2,2,2,,,,,,,,,,,,,,, 
15,1,,933168-56000,,"GROMMET 17X 9",1,1,1,1,,,,,,,,,,,,,,, 
16,1,,172157-45630,,"BALL 6, LINK",4,4,4,4,,,,,,,,,,,,,,, 
17,1,,172157-45640,,ROD,4,4,4,4,,,,,,,,,,,,,,, 
18,1,,172122-46590,,"ELBALL 8",4,4,4,4,,,,,,,,,,,,,,, 
19,1,,22217-080000,,"SPRING WASHER  
8",3,3,,,,,Z,,72157145,M/#01012,72157145,M/#01012,,,,,,, 
20,1,,26716-060002,,"NUT 6",4,4,,,,,,,,,,,,,,,,, 
20-1,1,,26051-060002,,"NUT M 
6",4,4,4,4,,,N,,72157145,M/#01012,72157145,M/#01012,,,,,,, 
21,1,,26716-080002,,"NUT M 8",7,7,7,7,,,,,,,,,,,,,,, 
21-1,1,,26051-080002,,"NUT M 
8",7,7,7,7,,,N,,72157145,M/#01012,72157145,M/#01012,,,,,,, 
22,1,,172157-45840,,"WASHER 8X18X4",1,1,1,1,,,,,,,,,,,,,,, 
23,1,,22137-060000,,"WASHER 6, 
POLISHED",4,4,4,4,,,W,,72157145,M/#01012,72157145,M/#01012,,,,,,, 
24,1,,22137-080000,,"WASHER 8, 
POLISHED",4,4,4,4,,,W,,72157145,M/#01012,72157145,M/#01012,,,,,,, 
25,1,,26716-080002,,"NUT M 8",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



9-0 
l3 

b 

4 

silv
erh

orn
.co

.uk



1,1,,172137-45080,,"KNOB, LEVER",2,2,2,2,,,,,,,,,,,,,,, 
2,1,,172157-45850,,"LEVER,L TRACK   (73)",1,1,,,,,,,,,,,,,,,,, 
2-1,1,,172157-45851,,"LEVER,L W/BUSH  
(73)",1,1,1,1,,,F,1,72157155,M/#01931,72157155,M/#01931,,,,,,, 
3,2,,172141-41370,,"BUSH 2015",2,2,2,2,,,,,,,,,,,,,,, 
4,1,,172157-45900,,"LEVER,R TRACK   (73)",1,1,,,,,,,,,,,,,,,,, 
4-1,1,,172157-45901,,"LEVER,R W/BUSH  
(73)",1,1,1,1,,,S,,72157155,M/#01931,72157155,M/#01931,,,,,,, 
5,2,,172141-41370,,"BUSH 2015",2,2,2,2,,,,,,,,,,,,,,, 
6,1,,172124-46200,,"O-RING 27X5.7",4,4,4,4,,,,,,,,,,,,,,, 
7,1,,24761-050000,,"NIPPLE C,GREASE",2,2,2,2,,,,,,,,,,,,,,, 
8,1,,172157-45360,,"LINK W/BUSH, SWING",1,1,1,1,,,,,,,,,,,,,,, 
9,2,,172141-41360,,"BUSH 1415",2,2,2,2,,,,,,,,,,,,,,, 
10,1,,172157-45790,,SHAFT,1,1,1,1,,,,,,,,,,,,,,, 
11,1,,172157-46670,,"LINK, SPOOL",2,2,2,2,,,,,,,,,,,,,,, 
12,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,,,,,,,,,,,,,,, 
13,1,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,,,,,,,,,,,,,,, 
14,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,26116-100202,,"BOLT M10X 20 PLATED",1,1,1,1,,,,,,,,,,,,,,, 
16,1,,172614-45170,,"SPRING 12",1,1,1,1,,,,,,,,,,,,,,, 
17,1,,172157-45300,,"LINK W/BUSH, PEDAL",1,1,1,1,,,,,,,,,,,,,,, 
18,2,,172141-41360,,"BUSH 1415",2,2,2,2,,,,,,,,,,,,,,, 
19,1,,172157-45321,,"HEAD, PEDAL(GRAY:73)",1,1,1,1,,,,,,,,,,,,,,, 
20,1,,172157-45591,,"LOCK, PEDAL (RED:50)",1,1,1,1,,,,,,,,,,,,,,, 
21,1,,172157-45621,,"LINK, LOCK (GRAY:73)",1,1,1,1,,,,,,,,,,,,,,, 
22,1,,172157-45720,,PIN,1,1,1,1,,,,,,,,,,,,,,, 
23,1,,172157-45750,,SHAFT,1,1,1,1,,,,,,,,,,,,,,, 
24,1,,172157-45990,,"BOOTS, PEDAL",1,1,1,1,,,,,,,,,,,,,,, 
25,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,,,,,,,,,,,,,, 
26,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,,,,,,,,,,,,,,, 
27,1,,22417-200200,,"COTTER PIN 2.0X20",2,2,2,2,,,,,,,,,,,,,,, 
28,1,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,,,,,,,,,,,,,,, 
29,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,,,,,,,,,,,,,,, 
30,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
31,1,,26116-080252,,"BOLT M 8X 25 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
32,1,,26116-100202,,"BOLT M10X 20 PLATED",1,1,1,1,,,,,,,,,,,,,,, 
33,1,,26450-080202,,"BOLT M 8X 20",2,2,,,,,,,,,,,,,,,,, 
33-1,1,,172165-
46340,,BOLT,2,2,2,2,,,N,,72165053,M/#01639,72165053,M/#01639,,,,,,, 
34,1,,26716-080002,,"NUT M 8",2,2,2,2,,,,,,,,,,,,,,, 
35,1,,172072-21370,,"PIN, SPOOL",1,1,1,1,,,,,,,,,,,,,,, 
36,1,,194200-37780,,"LS-NUT 8",1,1,1,1,,,,,,,,,,,,,,, 
37,1,,172734-41300,,"BALL, LINK",1,1,1,1,,,,,,,,,,,,,,, 
38,1,,172157-45650,,"ROD A, SPOOL",2,2,2,2,,,,,,,,,,,,,,, 
39,1,,172157-45700,,"ROD, 8X100",1,1,1,1,,,,,,,,,,,,,,, 
40,1,,172122-46590,,"ELBALL 8",1,1,1,1,,,,,,,,,,,,,,, 
41,1,,172122-47250,,"BALL 8, LINK",2,2,2,2,,,,,,,,,,,,,,, 
42,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",3,3,,,,,,,,,,,,,,,,, 
42-1,1,,22417-160160,,"COTTER PIN 
1.6X16",3,3,3,3,,,N,,72157160,M/#02030,72157160,M/#02030,,,,,,, 
43,1,,1C6281-52320,,"PIN 8,COME-OFF SNAP",1,1,1,1,,,,,,,,,,,,,,, 
44,1,,22217-080000,,"SPRING WASHER  
8",2,2,,,,,Z,,72157145,M/#01012,72157145,M/#01012,,,,,,, 
45,1,,22217-080000,,"SPRING WASHER  
8",2,2,,,,,Z,,72157145,M/#01012,72157145,M/#01012,,,,,,, 
46,1,,26716-080002,,"NUT M 8",3,3,,,,,,,,,,,,,,,,, 
46-1,1,,26051-080002,,"NUT M 
8",3,3,3,3,,,N,,72157145,M/#01012,72157145,M/#01012,,,,,,, 
47,1,,26716-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,,, 
47-1,1,,26051-080002,,"NUT M 
8",4,4,4,4,,,N,,72157145,M/#01012,72157145,M/#01012,,,,,,, 
48,1,,933110-54100,,"PIN 4.75X14",2,2,2,2,,,,,,,,,,,,,,, 
49,1,,933171-21700,,"PIN (B), SPOOL LINK",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



50,1,,172124-46200,,"O-RING 27X5.7",1,,1,1,,,,,,,,,,,,,,, 
51,1,,172157-46500,,"LEVER,L TRACK   (73)",1,,,,,,,,,,,,,,,,,, 
51-1,1,,172157-46501,,"LEVER,L W/BUSH  
(73)",1,,1,1,,,F,2,72157157,M/#01931,,,,,,,,, 
52,2,,172141-41370,,"BUSH 2015",2,,2,2,,,,,,,,,,,,,,, 
53,1,,172157-46520,,"LEVER, WIDEN/SHORTEN",1,,1,1,,,,,,,,,,,,,,, 
54,2,,172141-41370,,"BUSH 2015",2,,2,2,,,,,,,,,,,,,,, 
55,1,,172116-46630,,"KNOB, LOCK LEVER",1,,1,1,,,,,,,,,,,,,,, 
55-1,1,,194150-01190,,"KNOB, THROTTLE 
LEVER",1,,1,1,,,N,,72156166,M/#00501,,,72156166,M/#00501,72156166,M/#00501,,, 
56,1,,24761-050000,,"NIPPLE C,GREASE",1,,1,1,,,,,,,,,,,,,,, 
57,1,,172157-45650,,"ROD A, SPOOL",1,,1,1,,,,,,,,,,,,,,, 
58,1,,172122-47250,,"BALL 8, LINK",1,,1,1,,,,,,,,,,,,,,, 
59,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",1,,,,,,,,,,,,,,,,,, 
59-1,1,,22417-160160,,"COTTER PIN 1.6X16",1,,1,1,,,N,,72157160,M/#02030,,,,,,,,, 
60,1,,22217-080000,,"SPRING WASHER  8",1,,1,1,,,,,,,,,,,,,,, 
61,1,,26716-080002,,"NUT M 8",2,,2,2,,,,,,,,,,,,,,, 
62,1,,933110-54100,,"PIN 4.75X14",1,,1,1,,,,,,,,,,,,,,, 
63,1,,22137-080000,,"WASHER 8, 
POLISHED",1,1,1,1,,,W,,72157145,M/#01012,72157145,M/#01012,,,,,,, 
64,1,,22137-080000,,"WASHER 8, 
POLISHED",1,1,1,1,,,W,,72157145,M/#01012,72157145,M/#01012,,,,,,, 
65,1,,22137-080000,,"WASHER 8, 
POLISHED",2,2,2,2,,,W,,72157145,M/#01012,72157145,M/#01012,,,,,,, 
66,1,,22217-080000,,"SPRING WASHER  
8",1,1,1,1,,,W,,72157145,M/#01012,72157145,M/#01012,,,,,,, 

silv
erh

orn
.co

.uk



51 

6 
61 

s~r / 5 

,r• 58 
'<. 1-e 
--,, 57~ ~6 

-~:~,r 
}::., l- □ -)l,Jt)l,-:1-~ 
CONTROL VALVE 

J£MJ)f±~VARIABLE LEG SP WIDEN/SHORTE 

silv
erh

orn
.co

.uk



1,1,,172156-45160,,"LEVER,BLADE(GRAY:73)",1,1,1,1,,,,1,,,,,,,,,,, 
2,1,,1E8060-64750,,"GRIP 13,CHANGE LEVER",1,1,1,1,,,,1,,,,,,,,,,, 
3,1,,1E8060-97210,,"MARK ""Y"",LEVER GRIP",1,1,1,1,,,,1,,,,,,,,,,, 
4,1,,26013-080252,,"BOLT M 8X 25",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172157-45200,,"SHAFT, LINK",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172157-45730,,"LINK, BLADE",1,1,1,1,,,,,,,,,,,,,,, 
7,1,,26013-080252,,"BOLT M 8X 25",1,1,1,1,,,,,,,,,,,,,,, 
8,1,,172157-45630,,"BALL 6, LINK",1,1,1,1,,,,1,,,,,,,,,,, 
9,1,,172157-45660,,"ROD B, SPOOL",1,1,1,1,,,,1,,,,,,,,,,, 
10,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",1,1,,,,,,,,,,,,,,,,, 
10-1,1,,22417-160160,,"COTTER PIN 
1.6X16",1,1,1,1,,,N,1,72157160,M/#02030,72157160,M/#02030,,,,,,, 
11,1,,22217-060000,,"SPRING WASHER  
6",1,1,,,,,Z,,72157145,M/#01012,72157145,M/#01012,,,,,,, 
12,1,,26716-060002,,"NUT 6",2,2,,,,,,,,,,,,,,,,, 
12-1,1,,26051-060002,,"NUT M 
6",2,2,2,2,,,N,1,72157145,M/#01012,72157145,M/#01012,,,,,,, 
13,1,,933110-54100,,"PIN 4.75X14",1,1,1,1,,,,1,,,,,,,,,,, 
14,1,,22137-060000,,"WASHER 6, 
POLISHED",1,1,1,1,,,W,1,72157145,M/#01012,72157145,M/#01012,,,,,,, 
15,1,,172156-45180,,"BOSS,BLADE (GRAY:73)",1,,,,,,,2,,,,,,,,,,, 

silv
erh

orn
.co

.uk



1----1 

--4 

IB~ 
PREVIOUS 
e--12 
0--11 

silv
erh

orn
.co

.uk



1,2,,172157-45790,,SHAFT,1,1,1,1,,,,,,,,,,,,,,, 
2,2,,172157-46100,,"PEDAL, P.T.O",1,1,1,1,,,,,,,,,,,,,,, 
3,2,,172157-46130,,"SHAFT, PEDAL",1,1,1,1,,,,,,,,,,,,,,, 
4,2,,172157-46140,,"LINK, P.T.O",1,1,1,1,,,,,,,,,,,,,,, 
5,2,,172157-46220,,LINK,1,1,1,1,,,,,,,,,,,,,,, 
6,2,,172157-46250,,ROD,1,1,1,1,,,,,,,,,,,,,,, 
7,2,,172157-46270,,SPRING,1,1,1,1,,,,,,,,,,,,,,, 
8,2,,172157-46280,,COLLAR,1,1,1,1,,,,,,,,,,,,,,, 
9,2,,172157-46290,,"SUPPORT, SHAFT",1,1,1,1,,,,,,,,,,,,,,, 
10,3,,172141-41370,,"BUSH 2015",1,1,1,1,,,,,,,,,,,,,,, 
11,2,,172157-46320,,"LINK, SPOOL",1,1,1,1,,,,,,,,,,,,,,, 
12,2,,172157-46330,,PIN,1,1,1,1,,,,,,,,,,,,,,, 
13,2,,172122-47250,,"BALL 8, LINK",1,1,1,1,,,,,,,,,,,,,,, 
14,2,,1C6281-52310,,"PIN 6,COME-OFF SNAP",2,2,2,2,,,,,,,,,,,,,,, 
15,2,,22217-080000,,"SPRING WASHER  8",1,1,1,1,,,,,,,,,,,,,,, 
16,2,,22217-080000,,"SPRING WASHER  8",1,1,1,1,,,,,,,,,,,,,,, 
17,2,,22360-100000,,"SNAP PIN 10",1,1,1,1,,,,,,,,,,,,,,, 
18,2,,1C6281-52310,,"PIN 6,COME-OFF 
SNAP",1,1,,,,,W,,*,M/#00501,*,M/#00501,,,,,,, 
18-1,2,,22417-160160,,"COTTER PIN 
1.6X16",1,1,1,1,,,N,,72157160,M/#02030,72157160,M/#02030,,,,,,, 
19,2,,22486-060200,,"PIN H 6X20",2,2,2,2,,,,,,,,,,,,,,, 
20,2,,22487-100300,,"PIN 10X 30",1,1,1,1,,,,,,,,,,,,,,, 
21,2,,26013-080302,,"BOLT M 8X 30",2,2,2,2,,,,,,,,,,,,,,, 
22,2,,26013-100302,,"BOLT M10X 30",1,1,1,1,,,,,,,,,,,,,,, 
23,2,,26116-080202,,"BOLT M 8X 20 PLATED",1,1,1,1,,,,,,,,,,,,,,, 
24,2,,26116-100252,,"BOLT M10X 25 PLATED",2,2,2,2,,,,M,,,,,,,,,,, 
24-1,2,,26116-080252,,"BOLT M 8X 25 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
25,2,,26716-080002,,"NUT M 8",1,1,1,1,,,,,,,,,,,,,,, 
26,2,,26716-100002,,"NUT 10",2,2,2,2,,,,M,,,,,,,,,,, 
26-1,2,,26716-080002,,"NUT M 8",2,2,2,2,,,,,,,,,,,,,,, 
27,2,,933110-54100,,"PIN 4.75X14",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



;d!EEPTO (Jv-iliF) ASSY 
HYO.OIL P.T.O. (FRAME ENO)ASSY 
(772157-46100) 
!l§No. 540JjltIH.1No. 11:t 
J;fi§No. 210)Jltfjl,No. 11J)J:>27 c: 
!l§No. 540)JltbL,No. 21J)J;>8~"$°.7J.*t"• 
Fig.54 REF.No. 1 
INC.Fig. 21 REF.No. 1~27 

Fig. 54 REF.No.2~8. 
;d!EEPTO(Jv-il)~·)ASSY 
HYO.OIL P. T.O. (FRAME END)ASSY 
(772157-46101) 
J;fi§ No. 540)Jltfj L,No. 1-1 f;t 
Ii§ No. 21 O)Jllli L,No. 11J) i:,27 c: 
J;fiijNo. 540)Jltfjl.,No. 21J)':>11~a"JJ.*"'t• 
Fig.54 REF.No. 1-1 
INC.Fig.21 REF.No. 1~27 

Fig.54 REF.No. 2~11. 

3 
2 

silv
erh

orn
.co

.uk



1,1,,172157-50100,,"FRAME, LOWER",1,1,1,1,,,,,,,,,,,,,,, 
1-1,1,,172157-50101,,"FRAME, 
LOWER",1,1,1,1,,,N,,72165481,M/#03508,72165481,M/#03508,72165481,M/#03508,721654
81,M/#03508,,, 
2,1,,172157-50370,,"COVER, BOTTOM",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172157-50380,,"COVER, MOTOR",2,2,2,2,,,,,,,,,,,,,,, 
4,1,,22217-100000,,"SPRING WASHER 10",4,4,4,4,,,,,,,,,,,,,,, 
5,1,,22217-100000,,"SPRING WASHER 10",6,6,6,6,,,,,,,,,,,,,,, 
6,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,,,,,,,,,,,,,,, 
7,1,,26116-100202,,"BOLT M10X 20 PLATED",6,6,6,6,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



REFER TO Fig. 26 

LL 3 

silv
erh

orn
.co

.uk



1,1,,172453-50100,,"FRAME, LOWER",1,,,,,,,,,,,,,,,,,, 
2,1,,172453-50350,,"COVER, PLATE",1,,,,,,,,,,,,,,,,,, 
3,1,,172453-50360,,"COVER, TRAVEL",2,,,,,,,,,,,,,,,,,, 
4,1,,22217-100000,,"SPRING WASHER 10",4,,,,,,,,,,,,,,,,,, 
5,1,,22217-100000,,"SPRING WASHER 10",6,,,,,,,,,,,,,,,,,, 
6,1,,26116-100202,,"BOLT M10X 20 PLATED",4,,,,,,,,,,,,,,,,,, 
7,1,,26116-100202,,"BOLT M10X 20 PLATED",6,,,,,,,,,,,,,,,,,, 
8,1,,172141-50890,,GROMMET,2,,,,,,,,,,,,,,,,,, 
9,1,,22217-120000,,"SPRING WASHER",12,,,,,,,,,,,,,,,,,, 
10,1,,26116-120252,,"BOLT M12X 25 PLATED",12,,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



REFER TO Fig.26 

silv
erh

orn
.co

.uk



1,1,,172157-50460,,"COVER, HOSE(L)",1,,1,1,,,,,,,,,,,,,,, 
2,1,,172157-50700,,FRAME,1,,,,,,,,,,,,,,,,,, 
2-1,1,,172157-50701,,"CENTER ASSY",1,,1,1,,,S,1,72157127,M/#00503,,,,,,,,, 
2-2,1,,172157-50702,,"CENTER 
ASSY",1,,1,1,,,N,,72165481,M/#03555,,,72165481,M/#03555,72165481,M/#03555,,, 
3,1,,172157-50990,,"COVER, UNDER",1,,1,1,,,,,,,,,,,,,,, 
4,1,,172157-51340,,"PIN 25X 85",8,,8,8,,,,,,,,,,,,,,, 
5,1,,172157-51790,,"COVER A, SIDE",2,,2,2,,,,,,,,,,,,,,, 
6,1,,172157-51840,,"COVER(B), SIDE",2,,2,2,,,,,,,,,,,,,,, 
7,1,,172110-51850,,SPACER,9,,9,9,,,,,,,,,,,,,,, 
8,1,,22137-100000,,"WASHER 10,POLISHED",9,,9,9,,,,,,,,,,,,,,, 
9,1,,22217-080000,,"SPRING WASHER  8",6,,6,6,,,,,,,,,,,,,,, 
10,1,,22217-100000,,"SPRING WASHER 10",9,,9,9,,,,,,,,,,,,,,, 
11,1,,26116-080202,,"BOLT M 8X 20 PLATED",6,,6,6,,,,,,,,,,,,,,, 
12,1,,26116-100202,,"BOLT M10X 20 PLATED",9,,9,9,,,,,,,,,,,,,,, 
13,1,,22217-100000,,"SPRING WASHER 10",4,,4,4,,,,,,,,,,,,,,, 
14,1,,22217-100000,,"SPRING WASHER 10",12,,12,12,,,,,,,,,,,,,,, 
15,1,,26116-100202,,"BOLT M10X 20 PLATED",4,,4,4,,,,,,,,,,,,,,, 
16,1,,26116-100202,,"BOLT M10X 20 PLATED",12,,,,,,,M,,,,,,,,,,, 
16-1,1,,26116-100162,,"BOLT M10X 16 PLATED",12,,12,12,,,,,,,,,,,,,,, 
17,1,,172157-50560,,"COVER, HOSE(R)",1,,1,1,,,,,,,,,,,,,,, 
17-1,1,,172157-
50561,,COVER,1,,1,1,,,N,,72165481,M/#03555,,,72165481,M/#03555,72165481,M/#03555
,,, 
18,1,,24761-020000,,"NIPPLE PT1/8,GREASE",10,,10,10,,,,,,,,,,,,,,, 
19,1,,172157-51390,,"PIN 25X185",2,,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



11 9 17 REFER TO Fig. 26 

14~ a 12 / ' 
. ~12 L611 ~·J~ 8 19 I 

7 18 

6 18 
,,,: 1 

t)-:-9 
5 ~11 

c-::-14 

16 

REFER TO Fig. 25 

silv
erh

orn
.co

.uk



1,1,,172157-50400,,"FRAME, CRAWLER(L)",1,,1,1,,,,,,,,,,,,,,, 
2,1,,172157-50410,,"FRAME, CRAWLER(R)",1,,1,1,,,,,,,,,,,,,,, 
3,1,,172157-51370,,"PIN 25X 61",8,,8,8,,,,,,,,,,,,,,, 
4,1,,172157-51420,,"PIN 25X131",2,,2,2,,,,,,,,,,,,,,, 
5,1,,172157-51720,,COVER,2,,2,2,,,,,,,,,,,,,,, 
6,1,,172157-51730,,"SUPPORT(A), CYLINDER",2,,2,2,,,,,,,,,,,,,,, 
7,1,,172157-51740,,"SUPPORT(B), CYLINDER",2,,2,2,,,,,,,,,,,,,,, 
8,1,,172157-51750,,"LINK A ASY, VARIABLE",2,,2,2,,,,,,,,,,,,,,, 
10,2,,172157-51830,,"BUSH 25X35X30",4,,4,4,,,,,,,,,,,,,,, 
11,2,,172519-91190,,"SEAL 25X35X4, DUST",8,,8,8,,,,,,,,,,,,,,, 
12,2,,23871-010000,,"PLUG PT1/8,SCREW",2,,2,2,,,,,,,,,,,,,,, 
13,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,,2,2,,,,,,,,,,,,,,, 
14,1,,172157-51770,,"LINK B ASY, VARIABLE",4,,4,4,,,,,,,,,,,,,,, 
16,2,,172157-51830,,"BUSH 25X35X30",8,,8,8,,,,,,,,,,,,,,, 
17,2,,172519-91190,,"SEAL 25X35X4, DUST",16,,16,16,,,,,,,,,,,,,,, 
18,2,,23871-010000,,"PLUG PT1/8,SCREW",4,,4,4,,,,,,,,,,,,,,, 
19,2,,24761-020000,,"NIPPLE PT1/8,GREASE",4,,4,4,,,,,,,,,,,,,,, 
20,1,,172110-51850,,SPACER,8,,8,8,,,,,,,,,,,,,,, 
21,1,,172157-51850,,"LINK ASSY, VARIABLE",2,,2,2,,,,,,,,,,,,,,, 
22,2,,172157-51830,,"BUSH 25X35X30",4,,4,4,,,,,,,,,,,,,,, 
24,2,,172519-91190,,"SEAL 25X35X4, DUST",8,,8,8,,,,,,,,,,,,,,, 
25,2,,23871-010000,,"PLUG PT1/8,SCREW",2,,2,2,,,,,,,,,,,,,,, 
26,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,,2,2,,,,,,,,,,,,,,, 
27,1,,172142-66660,,BOLT,8,,8,8,,,,,,,,,,,,,,, 
28,1,,172156-81400,,"SHIM 25-45",18,,18,18,,,,,,,,,,,,,,, 
29,1,,22137-100000,,"WASHER 10,POLISHED",8,,8,8,,,,,,,,,,,,,,, 
30,1,,22217-100000,,"SPRING WASHER 10",8,,8,8,,,,,,,,,,,,,,, 
31,1,,26116-100202,,"BOLT M10X 20 PLATED",8,,8,8,,,,,,,,,,,,,,, 
32,1,,26116-100652,,"BOLT M10X 65 PLATED",2,,2,2,,,,,,,,,,,,,,, 
33,1,,26756-100002,,"LOCK NUT M10 PLATED",4,,4,4,,,,,,,,,,,,,,, 
34,1,,22217-100000,,"SPRING WASHER 10",6,,6,6,,,,,,,,,,,,,,, 
35,1,,26116-100202,,"BOLT M10X 20 PLATED",6,,6,6,,,,,,,,,,,,,,, 
36,1,,22217-120000,,"SPRING 
WASHER",8,,8,8,,,W,,72157089,M/#00501,,,72157089,M/#00501,72157089,M/#00501,,, 

silv
erh

orn
.co

.uk



••:-.. !J ::.,1"(R) 
II DEN/SHORTEN CYLIJl>ER(R) 

14 

••:-.. !J ::.,1"(L) 
WIDEN/SHORTEN CYLINDER(L) 

silv
erh

orn
.co

.uk



1,1,,172141-53350,,"GROMMET 26",2,2,2,2,,,,,,,,,,,,,,, 
2,1,,172157-53391,,"PROTECTOR,L(GRAY:73)",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172157-53401,,"PROTECTOR,R(GRAY:73)",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,172157-53450,,"WEIGHT,CENTER   (73)",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172157-53500,,"PROTECTOR  (GRAY:73)",2,2,2,2,,,,,,,,,,,,,,, 
6,1,,172157-53510,,PLATE,2,2,2,2,,,,,,,,,,,,,,, 
7,1,,22217-100000,,"SPRING WASHER 10",6,6,6,6,,,,,,,,,,,,,,, 
8,1,,22217-100000,,"SPRING WASHER 10",8,8,8,8,,,,,,,,,,,,,,, 
9,1,,22217-140000,,"SPRING WASHER 14",2,2,2,2,,,,,,,,,,,,,,, 
10,1,,26450-100202,,"BOLT M10X 20",5,5,5,5,,,,,,,,,,,,,,, 
11,1,,26116-100202,,"BOLT M10X 20 PLATED",8,8,8,8,,,,,,,,,,,,,,, 
12,1,,26116-140502,,"BOLT M14X 50",2,2,2,2,,,,,,,,,,,,,,, 
13,1,,26450-100402,,"BOLT M10X 40",1,1,1,1,,,,,,,,,,,,,,, 
14,1,,172157-54100,,"FRAME,TURNING   (73)",1,1,1,1,,,,,,,,,,,,,,, 
15,2,,172157-54110,,SPACER,1,1,1,1,,,,,,,,,,,,,,, 
16,2,,172157-54800,,"BUSH 35X45",2,2,2,2,,,,,,,,,,,,,,, 
17,1,,24761-020000,,"NIPPLE PT1/8,GREASE",3,3,3,3,,,,,,,,,,,,,,, 
18,1,,1E6480-16920,,"BOLT 10X35",16,16,16,16,,,,,,,,,,,,,,, 
19,1,,172157-57600,,"BEARING,TURNING (88)",1,1,1,1,,,,,,,,,,,,,,, 
20,2,,172157-57610,,"SEAL 
KIT",1,1,1,1,,,W,,72446088,M/#00501,72446088,M/#00501,72446088,M/#00501,72446088
,M/#00501,,,,,I 
21,3,,172157-
57620,,"SEAL,UPPER",1,1,1,1,,,W,,72446088,M/#00501,72446088,M/#00501,72446088,M/
#00501,72446088,M/#00501,,,,,I 
22,3,,172157-
57630,,"SEAL,LOWER",1,1,1,1,,,W,,72446088,M/#00501,72446088,M/#00501,72446088,M/
#00501,72446088,M/#00501,,,,,I 
23,1,,172155-57610,,"BOLT M10X45",16,16,16,16,,,,,,,,,,,,,,, 
24,1,,22217-100000,,"SPRING WASHER 10",16,16,16,16,,,,,,,,,,,,,,, 
25,1,,22312-100160,,"PARALLEL PIN 10X16",2,2,2,2,,,,,,,,,,,,,,, 
26,1,,172157-54850,,"GROMMET 18",2,2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



-, .., ~ .:i. MiAhG 
CONSTRUCTION OF BUSH 

8--" ......... ~~ 

11 
11 

6--4C"-..i..--

3 

1- 5 .-,i71,.,-..r... 
TRACIC FRAME 
REFER TO Fig. 22,..._,24 

20 

silv
erh

orn
.co

.uk



1,1,,1A1380-48150,,"PLUG 15,RUBBER",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172157-61100,,COVER(L),1,1,,,,,,,,,,,,,,,,, 
2-1,1,,172157-
61101,,COVER(L),1,1,1,1,,,N,,72157158,M/#01903,72157158,M/#01903,,,,,,, 
3,1,,172157-61150,,COVER(R),1,1,,,,,,,,,,,,,,,,, 
3-1,1,,172157-
61151,,COVER(R),1,1,1,1,,,N,,72157158,M/#01903,72157158,M/#01903,,,,,,, 
4,1,,172157-61200,,"BAR,ASSIST (GRAY:73)",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172157-61250,,"SEAL, COVER",1,1,,,,,,,,,,,,,,,,, 
5-1,1,,172157-
61251,,SEAL,1,1,1,1,,,N,,72157077,M/#00501,72157077,M/#00501,,,,,,, 
6,1,,172156-61270,,WASHER,8,8,,,,,,,,,,,,,,,,, 
6-1,1,,1A1380-
62160,,WASHER,8,8,8,8,,,R,,72157139,M/#00502,72157139,M/#00502,,,,,,, 
7,1,,172157-61280,,"BRACKET    (GRAY:73)",1,1,1,1,,,,,,,,,,,,,,, 
8,1,,172151-62240,,GROMMET,1,1,1,1,,,,,,,,,,,,,,, 
9,1,,172137-69850,,SCREW,8,8,8,8,,,,,,,,,,,,,,, 
9-1,1,,172519-63240,,"BOLT  8X 
16",8,8,8,8,,,S,,72156152,M/#03953,72156152,M/#03953,72156152,M/#03953,72156152,
M/#03953,,, 
10,1,,22137-120000,,"WASHER 12,POLISHED",4,4,4,4,,,,,,,,,,,,,,, 
11,1,,22217-100000,,"SPRING WASHER 10",4,4,4,4,,,,,,,,,,,,,,, 
12,1,,172137-69850,,SCREW,4,4,4,4,,,,,,,,,,,,,,, 
12-1,1,,172519-63240,,"BOLT  8X 
16",4,4,4,4,,,S,,72156152,M/#03953,72156152,M/#03953,72156152,M/#03953,72156152,
M/#03953,,, 
13,1,,26013-120302,,"BOLT W/WASHER M12X30",4,4,4,4,,,,,,,,,,,,,,, 
14,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,,,,,,,,,,,,,,, 
15,1,,22217-080000,,"SPRING WASHER  8",4,4,4,4,,,,,,,,,,,,,,, 
16,1,,26116-080162,,"BOLT 8X16",4,4,4,4,,,,,,,,,,,,,,, 
17,1,,172156-61270,,WASHER,4,4,,,,,Z,,*,M/#00501,*,M/#00501,,,,,,, 
18,1,,172157-63130,,"PANEL A    (GRAY:73)",1,1,1,1,,,,,,,,,,,,,,, 
19,1,,172157-63170,,"PANEL B    (GRAY:73)",1,1,1,1,,,,,,,,,,,,,,, 
20,1,,26617-160002,,"EYE BOLT M16",1,1,,,,,,,,,,,,,,,,, 
20-1,1,,172157-61300,,"BOLT 
16X35",1,1,1,1,,,N,,72156144,M/#02262,72156144,M/#02262,,,,,,, 
20-2,1,,172157-61350,,"EYE BOLT 
KIT",1,1,1,1,,,N,,72157156,M/#04477,72157156,M/#04477,72157156,M/#04477,72157156
,M/#04477,,, 
22,2,,26716-160002,,"NUT M16",1,1,,,,,,,,,,,,,,,,, 
22-1,2,,172157-61310,,"CASTLE NUT 
M16",1,1,1,1,,,S,,72156145,M/#02341,72156145,M/#02341,,,,,,, 
23,2,,22217-160000,,"SPRING WASHER 16",1,1,1,1,,,,,,,,,,,,,,, 
24,2,,22417-400320,,"COTTER PIN 
4.0X32",1,1,1,1,,,W,,72156145,M/#02341,72156145,M/#02341,,,,,,, 

silv
erh

orn
.co

.uk



silv
erh

orn
.co

.uk



1,1,,172157-58801,,"LOCK PIN, TURNING",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172157-58830,,"KNOB 6.5X18X35",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172116-46630,,"KNOB, LOCK LEVER",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,172157-65200,,BAR,1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172156-65340,,"PLATE, LOCK",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172156-65350,,LEVER,1,1,1,1,,,,,,,,,,,,,,, 
7,1,,172157-65380,,"STOPPER, BONNET",1,1,1,1,,,,,,,,,,,,,,, 
8,1,,172156-65690,,"TORSION SPRING,STOPR",1,1,1,1,,,,,,,,,,,,,,, 
9A,1,,172157-65810,,BONNET,1,,,,,,,,,,,,,,,,,, 
9A-1,1,,172157-65811,,BONNET,1,,1,1,,,N,,72156148,M/#03540,,,,,,,,, 
9B,1,,172157-65800,,BONNET,,1,,,,,,,,,,,,,,,,, 
9B-1,1,,172157-65801,,BONNET,,1,,,,,N,,,,72156148,M/#03540,,,,,,, 
10,2,,172157-65540,,"RUBBER, BONNET",1,1,1,1,,,,,,,,,,,,,,, 
11,2,,172157-65551,,"RUBBER, REAR GRILL",1,1,1,1,,,,,,,,,,,,,,, 
12,2,,172157-65651,,"PAD, SIDE(R)",1,1,,,,,,,,,,,,,,,,, 
12-1,2,,172157-65652,,"PAD, 
SIDE(R)",1,1,1,1,,,R,,72157165,M/#03172,72157165,M/#03172,,,,,,, 
13,2,,172157-65661,,"PAD, SIDE(L)",1,1,,,,,,,,,,,,,,,,, 
13-1,2,,172157-65662,,"PAD, 
SIDE(L)",1,1,1,1,,,R,,72157165,M/#03172,72157165,M/#03172,,,,,,, 
14,2,,172157-65670,,"PAD, UPPER",1,1,,,,,,,,,,,,,,,,, 
14-1,2,,172157-65671,,"PAD, 
UPPER",1,1,1,1,,,R,,72157165,M/#03172,72157165,M/#03172,,,,,,, 
14-2,2,,172157-
65672,,PAD(UPPER,1,1,1,1,,,N,,72156148,M/#03540,72156148,M/#03540,72156148,M/#03
540,72156148,M/#03540,,, 
15,2,,172157-65680,,"PAD, REAR",1,1,,,,,,,,,,,,,,,,, 
15-1,2,,172157-65681,,"PAD, 
REAR",1,1,1,1,,,R,,72157165,M/#03172,72157165,M/#03172,,,,,,, 
16,2,,172157-65720,,"PAD, HINGE",1,1,,,,,,,,,,,,,,,,, 
16-1,2,,172157-65721,,"PAD, 
HINGE",1,1,1,1,,,R,,72157165,M/#03172,72157165,M/#03172,,,,,,, 
17A,2,,172157-65420,,BONNET,1,,1,1,,,W,,*,M/#00501,,,,,,,,, 
17B,2,,172157-65410,,BONNET,,1,,,,,W,,,,*,M/#00501,,,,,,, 
18A,3,,172157-65440,,BONNET(B),1,,1,1,,,W,,*,M/#00501,,,,,,,,, 
18B,3,,172157-65430,,BONNET(A),,1,,,,,W,,,,*,M/#00501,,,,,,, 
19A,3,,172157-65460,,"BONNET(B), REAR",1,,1,1,,,W,,*,M/#00501,,,,,,,,, 
19B,3,,172157-65450,,"BONNET(A), REAR",,1,,,,,W,,,,*,M/#00501,,,,,,, 
20,3,,22217-100000,,"SPRING WASHER 10",4,4,4,4,,,W,,*,M/#00501,*,M/#00501,,,,,,, 
21,3,,26716-100002,,"NUT 10",4,4,4,4,,,W,,*,M/#00501,*,M/#00501,,,,,,, 
22,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,,,,,,,,,,,,,,, 
23,1,,22372-080000,,"SNAP PIN (JASO 8)",2,2,2,2,,,,,,,,,,,,,,, 
24,1,,26013-100252,,"BOLT W/WASHER M10X25",3,3,3,3,,,,,,,,,,,,,,, 
25,1,,26013-100402,,"BOLT M10X 40",2,2,2,2,,,,,,,,,,,,,,, 
26,1,,26116-080162,,"BOLT 8X16",2,2,2,2,,,,,,,,,,,,,,, 
27,1,,26716-080002,,"NUT M 8",1,1,1,1,,,,,,,,,,,,,,, 
28,1,,933160-09240,,"GROMMET 9X10.5",1,1,1,1,,,,,,,,,,,,,,, 
29,1,,172157-65850,,PROTECTOR(L),1,1,1,1,,,,,,,,,,,,,,, 
30,1,,172157-65860,,PROTECTOR(R),1,1,1,1,,,,,,,,,,,,,,, 
31,1,,172157-65870,,"WASHER, PROTECTOR",8,8,8,8,,,,,,,,,,,,,,, 
32,1,,22157-080000,,"WASHER  8",8,8,8,8,,,,,,,,,,,,,,, 
33,1,,26346-080002,,"U-NUT M 8 PLATED",8,8,8,8,,,,,,,,,,,,,,, 
34,1,,1A1040-43900,,"SPRING WASHER",4,4,4,4,,,,,,,,,,,,,,, 
35,1,,172156-64200,,SEAT,1,1,,,,,,,,,,,,,,,,, 
35-1,1,,172156-
64201,,SEAT,1,1,1,1,,,R,,72156146,M/#02567,72156146,M/#02567,,,,,,, 
36A,1,,172157-64200,,"BRACKET, SEAT   (76)",1,,1,1,,,,,,,,,,,,,,, 
36A-1,1,,172157-64200-3,,"BRACKET, SEAT   
(85)",1,,1,1,,,S,,*,M/#01831,,,*,M/#01831,*,M/#01831,,, 
36A-2,1,,172157-64201,,"BRACKET, SEAT   
(85)",1,,1,1,,,N,,72156148,M/#03540,,,72156148,M/#03540,72156148,M/#03540,,, 
36B,1,,172157-64200-1,,"BRACKET, SEAT   (70)",,1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



36B-1,1,,172157-64201-1,,"BRACKET8 SEAT   
(70)",,1,,,,,N,,,,72156148,M/#03540,,,,,,, 
37,1,,172141-64370,,"CUSHION, SEAT",2,2,2,2,,,,,,,,,,,,,,, 
38,1,,172156-64420,,PIN,1,1,1,1,,,,,,,,,,,,,,, 
39,1,,22190-080003,,"SEAL WASER  8",4,4,4,4,,,,,,,,,,,,,,, 
40,1,,22217-080000,,"SPRING WASHER  8",4,4,4,4,,,,,,,,,,,,,,, 
41,1,,22372-080000,,"SNAP PIN (JASO 8)",2,2,2,2,,,,,,,,,,,,,,, 
42,1,,26716-080002,,"NUT M 8",4,4,4,4,,,,,,,,,,,,,,, 
43,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,,,,,,,,,,,,,,, 
44,1,,22137-080000,,"WASHER 8, POLISHED",1,1,1,1,,,,,,,,,,,,,,, 
45,1,,22157-080000,,"WASHER  8",3,3,3,3,,,,,,,,,,,,,,, 
46,1,,22190-080003,,"SEAL WASER  8",2,2,2,2,,,,,,,,,,,,,,, 
47,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



35 
:: I.., No. 9A, 9B Ii 

I.., No 10 f.J, -
9A. 9B r Ne. 1 o ~ '::> 21 :a:a-Jj. ac9 
gA 21. o 

9B 

~ 

silv
erh

orn
.co

.uk



1,1,,172157-71100,,"MOUNT, PUMP",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,22217-100000,,"SPRING WASHER 10",8,8,8,8,,,,,,,,,,,,,,, 
3,1,,26116-100202,,"BOLT M10X 20 PLATED",8,8,8,8,,,,,,,,,,,,,,, 
4,1,,172157-71210,,"BEARING HOLDER 
ASY",1,1,1,1,,,W,,72157171,M/#03716,72157171,M/#03716,72157171,M/#03716,72157171
,M/#03716,,, 
5,2,,172157-71200,,JOINT,1,1,1,1,,,,,,,,,,,,,,, 
5-1,2,,172157-
71201,,JOINT,1,1,1,1,,,R,,72157171,M/#03716,72157171,M/#03716,72157171,M/#03716,
72157171,M/#03716,,, 
6,2,,172137-71220,,COUPLING,1,1,1,1,,,,,,,,,,,,,,, 
7,2,,22351-040008,,"SPRING PIN 4X 8",3,3,3,3,,,,,,,,,,,,,,, 
8,2,,26450-100302,,"BOLT M10X 30",6,6,6,6,,,,,,,,,,,,,,, 
9,1,,172519-71211,,FLANGE,1,1,1,1,,,,,,,,,,,,,,, 
10,1,,26450-100202,,"BOLT M10X 20",4,4,4,4,,,,,,,,,,,,,,, 
11,1,,172157-73100,,"PUMP, HYD. OIL",1,1,1,1,,,,,,,,,,,,,,, 
12,2,,172157-73130,,"GEAR KIT(B1)",1,1,1,1,,,,,,,,,,,,,,, 
15,2,,172157-73140,,"GEAR KIT(B2)",1,1,1,1,,,,,,,,,,,,,,, 
18,2,,172157-73150,,"REPAIR KIT",1,1,1,1,,,,,,,,,,,,,,, 
22,3,,22252-000280,,"CIRCLIP   28",1,1,1,1,,,,,,,,,,,,,,, 
23,2,,172157-73190,,"PLATE(A), SIDE",2,2,2,2,,,,,,,,,,,,,,, 
24,2,,172157-73200,,"PLATE(B), SIDE",2,2,2,2,,,,,,,,,,,,,,, 
25,2,,172157-73230,,PIN,4,4,4,4,,,,,,,,,,,,,,, 
26,2,,172157-73240,,COVER,1,1,1,1,,,,,,,,,,,,,,, 
27,2,,172157-73260,,"BOLT, SOKET",4,4,4,4,,,,,,,,,,,,,,, 
28,2,,22217-100000,,"SPRING WASHER 10",4,4,4,4,,,,,,,,,,,,,,, 
29,1,,22217-080000,,"SPRING WASHER  8",4,4,4,4,,,,,,,,,,,,,,, 
30,1,,26116-080202,,"BOLT M 8X 20 PLATED",4,4,4,4,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



24 0 

23 ~✓- • \llr,,'iilfl 

~~~ 25 

V · ~ 25 

23 

28 
27 26 

silv
erh

orn
.co

.uk



1A,1,,172157-72100,,"CYLINDER ASSY, BOOM",1,,1,1,,,,,,,,,,,,,,, 
1A-1,1,,172157-72100-3,,"CYLINDER, 
BOOM",1,,1,1,,,S,,*,M/#01831,,,*,M/#01831,*,M/#01831,,, 
1B,1,,172157-72100-1,,"CYLINDER ASSY, BOOM",,1,,,,,,,,,,,,,,,,, 
2A,2,,772157-72110,,"TUBE W/BUSH, BOOM",1,,1,1,,,,,,,,,,,,,,, 
2A-1,2,,772157-72110-3,,"TUBE W/BUSH, 
BOOM",1,,1,1,,,S,,*,M/#01831,,,*,M/#01831,*,M/#01831,,, 
2B,2,,772157-72110-1,,"TUBE W/BUSH,BOOM",,1,,,,,,,,,,,,,,,,, 
4,3,,172157-81360,,"BUSH 25 35 A, PIN",1,1,1,1,,,,,,,,,,,,,,, 
5,2,,772157-72130,,"ROD W/BUSH, BOOM",1,1,1,1,,,,,,,,,,,,,,, 
7,3,,172156-72410,,"BUSH, PIN 25 35 A",1,1,1,1,,,,,,,,,,,,,,, 
8,2,,172157-72580,,"HEAD 5025 A W/BUSH",1,1,1,1,,,,,,,,,,,,,,, 
10,3,,933111-01700,,"BUSH 25 25, ROD",1,1,1,1,,,,,,,,,,,,,,, 
10-1,3,,24550-025250,,"BUSH 
25X25",1,1,1,1,,,R,,A1686116,XXX,A1686116,XXX,A1686116,XXX,A1686116,XXX,,,,,I 
11,2,,172157-72640,,"RING, CUSHION 33",1,1,1,1,,,,,,,,,,,,,,, 
12,2,,172157-72650,,"COLLAR, CUSHION 33 A",1,1,,,,,,,,,,,,,,,,, 
12-1,2,,172157-
72651,,COLLER,1,1,,,,,N,,72157144,M/#01012,72157144,M/#01012,,,,,,, 
12-2,2,,172157-
72652,,COLLER,1,1,1,1,,,N,,72157159,M/#01958,72157159,M/#01958,,,,,,, 
13,2,,172157-72660,,"COLLAR, CUSHION 33 B",1,1,1,1,,,,,,,,,,,,,,, 
14,2,,172157-72700,,PISTON,1,1,1,1,,,,,,,,,,,,,,, 
15,2,,172157-99340,,"KIT, BOOM 
CYLINDER",1,1,1,1,,,W,,*,M/#00501,*,M/#00501,,,,,,, 
16,3,,172157-72030,,"SEAL SET 50A, PISTON",1,1,1,1,,,,,,,,,,,,,,, 
20,3,,172157-72010,,"SEAL SET 50A, HEAD",1,1,1,1,,,,,,,,,,,,,,, 
26,2,,172157-72730,,"U-NUT M18",1,1,1,1,,,,,,,,,,,,,,, 
27,1,,172157-72820,,PROTECTOR,1,1,1,1,,,,,,,,,,,,,,, 
28,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,,,,,,,,,,,,,,, 
29,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



silv
erh

orn
.co

.uk



1A,1,,172157-72200,,"CYLINDER ASSY, ARM",1,,1,1,,,,,,,,,,,,,,, 
1A-1,1,,172157-72200-3,,"CYLINDER ASSY, 
ARM",1,,1,1,,,S,,*,M/#01831,,,*,M/#01831,*,M/#01831,,, 
1B,1,,172157-72200-1,,"CYLINDER ASSY, ARM",,1,,,,,,,,,,,,,,,,, 
2A,2,,772157-72210,,"TUBE W/BUSH, ARM",1,,1,1,,,,,,,,,,,,,,, 
2A-1,2,,772157-72210-3,,"TUBE W/BUSH, 
ARM",1,,1,1,,,S,,*,M/#01831,,,*,M/#01831,*,M/#01831,,, 
2B,2,,772157-72210-1,,"TUBE W/BUSH, ARM",,1,,,,,,,,,,,,,,,,, 
4,3,,172156-72410,,"BUSH, PIN 25 35 A",1,1,1,1,,,,,,,,,,,,,,, 
5,2,,772157-72230,,"ROD W/BUSH, ARM",1,1,1,1,,,,,,,,,,,,,,, 
7,3,,172156-72410,,"BUSH, PIN 25 35 A",1,1,1,1,,,,,,,,,,,,,,, 
8,2,,172157-72620,,"HEAD 5025 B W/BUSH",1,1,1,1,,,,,,,,,,,,,,, 
10,3,,933111-01700,,"BUSH 25 25, ROD",1,1,1,1,,,,,,,,,,,,,,, 
10-1,3,,24550-025250,,"BUSH 
25X25",1,1,1,1,,,R,,A1686116,XXX,A1686116,XXX,A1686116,XXX,A1686116,XXX,,,,,I 
11,2,,172157-72700,,PISTON,1,1,1,1,,,,,,,,,,,,,,, 
12,2,,172157-99380,,"BUCKET & ARM 
CYL.KIT",1,1,1,1,,,W,,*,M/#00501,*,M/#00501,,,,,,, 
13,3,,172157-72040,,"SEAL SET 50B, PISTON",1,1,1,1,,,,,,,,,,,,,,, 
16,3,,172157-72020,,"SEAL SET 50B, HEAD",1,1,1,1,,,,,,,,,,,,,,, 
21,2,,172157-72730,,"U-NUT M18",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



. 

.. 

I 
•. \ 

1 
1A ··,'\ 

~' I_.,..- 1B \,_'-

\

:1 \ \' I :~ I.., No. 1 A, 1 B Ii w I.., No 2 tJ, -
1A, 1B INC 2 1::, 

21 
'a:a"Jj.a'c9 . ~ 21 ° 

21 

' 

silv
erh

orn
.co

.uk



1A,1,,172157-72260,,"CYLINDER ASY, BUCKET",1,,1,1,,,,,,,,,,,,,,, 
1A-1,1,,172157-72260-3,,"CYLINDER ASY, 
BUCKET",1,,1,1,,,S,,*,M/#01831,,,*,M/#01831,*,M/#01831,,,,,I 
1B,1,,172157-72260-1,,"CYLINDER ASY, BUCKET",,1,,,,,,,,,,,,,,,,, 
2A,2,,772157-72270,,"TUBE W/BUSH, BUCKET",1,,1,1,,,,,,,,,,,,,,, 
2A-1,2,,772157-72270-3,,"TUBE W/BUSH, 
BUCKET",1,,1,1,,,S,,*,M/#01831,,,*,M/#01831,*,M/#01831,,,,,I 
2B,2,,772157-72270-1,,"TUBE W/BUSH,BUCKET",,1,,,,,,,,,,,,,,,,, 
4,3,,172156-72410,,"BUSH, PIN 25 35 A",1,1,1,1,,,,,,,,,,,,,,, 
5,2,,772157-72290,,"ROD W/BUSH, BUCKET",1,1,1,1,,,,,,,,,,,,,,, 
7,3,,172157-81360,,"BUSH 25 35 A, PIN",1,1,1,1,,,,,,,,,,,,,,, 
8,2,,172157-72620,,"HEAD 5025 B W/BUSH",1,1,1,1,,,,,,,,,,,,,,, 
10,3,,933111-01700,,"BUSH 25 25, ROD",1,1,1,1,,,,,,,,,,,,,,, 
10-1,3,,24550-025250,,"BUSH 
25X25",1,1,1,1,,,R,,A1686116,XXX,A1686116,XXX,A1686116,XXX,A1686116,XXX,,, 
11,2,,172157-72700,,PISTON,1,1,1,1,,,,,,,,,,,,,,, 
12,2,,172157-99380,,"BUCKET & ARM 
CYL.KIT",1,1,1,1,,,W,,*,M/#00501,*,M/#00501,,,,,,, 
13,3,,172157-72040,,"SEAL SET 50B, PISTON",1,1,1,1,,,,,,,,,,,,,,, 
16,3,,172157-72020,,"SEAL SET 50B, HEAD",1,1,1,1,,,,,,,,,,,,,,, 
21,2,,172157-72730,,"U-NUT M18",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



21 

11 

silv
erh

orn
.co

.uk



1,1,,172157-72400,,"CYLINDER ASSY, SWING",1,1,1,1,,,,,,,,,,,,,,, 
2,2,,772157-72410,,"TUBE W/BUSH, SWING",1,1,1,1,,,,,,,,,,,,,,, 
4,3,,172156-72770,,"BUSH, PIN 25 35 B",1,1,1,1,,,,,,,,,,,,,,, 
5,2,,772157-72430,,"ROD W/BUSH, SWING",1,1,1,1,,,,,,,,,,,,,,, 
7,3,,172156-72770,,"BUSH, PIN 25 35 B",1,1,1,1,,,,,,,,,,,,,,, 
8,2,,172157-72620,,"HEAD 5025 B W/BUSH",1,1,1,1,,,,,,,,,,,,,,, 
10,3,,933111-01700,,"BUSH 25 25, ROD",1,1,1,1,,,,,,,,,,,,,,, 
10-1,3,,24550-025250,,"BUSH 
25X25",1,1,1,1,,,R,,A1686116,XXX,A1686116,XXX,A1686116,XXX,A1686116,XXX,,,,,I 
11,2,,172157-72700,,PISTON,1,1,1,1,,,,,,,,,,,,,,, 
12,2,,172157-72040,,"SEAL SET 50B, PISTON",1,1,1,1,,,,,,,,,,,,,,, 
15,2,,172157-72730,,"U-NUT M18",1,1,1,1,,,,,,,,,,,,,,, 
16,2,,172157-72020,,"SEAL SET 50B, HEAD",1,1,1,1,,,,,,,,,,,,,,, 
21,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



/ ( 
-· 0 

-· 
. / 

: I ,, 

. 

silv
erh

orn
.co

.uk



1,1,,172157-72350,,"CYLINDER ASSY, BLADE",1,1,1,1,,,,1,,,,,,,,,,, 
2,2,,772157-72360,,"TUBE W/BUSH, BLADE",1,1,1,1,,,,,,,,,,,,,,, 
4,3,,172156-72410,,"BUSH, PIN 25 35 A",1,1,1,1,,,,,,,,,,,,,,, 
5,2,,772157-72380,,"ROD W/BUSH, BLADE",1,1,1,1,,,,,,,,,,,,,,, 
7,3,,172156-72770,,"BUSH, PIN 25 35 B",1,1,1,1,,,,,,,,,,,,,,, 
8,2,,172157-72620,,"HEAD 5025 B W/BUSH",1,1,1,1,,,,,,,,,,,,,,, 
10,3,,933111-01700,,"BUSH 25 25, ROD",1,1,1,1,,,,,,,,,,,,,,, 
10-1,3,,24550-025250,,"BUSH 
25X25",1,1,1,1,,,R,,A1686116,XXX,A1686116,XXX,A1686116,XXX,A1686116,XXX,,,,,I 
11,2,,172157-72700,,PISTON,1,1,1,1,,,,,,,,,,,,,,, 
12,2,,172157-72040,,"SEAL SET 50B, PISTON",1,1,1,1,,,,,,,,,,,,,,, 
15,2,,172157-72730,,"U-NUT M18",1,1,1,1,,,,,,,,,,,,,,, 
16,2,,172157-72020,,"SEAL SET 50B, HEAD",1,1,1,1,,,,,,,,,,,,,,, 
21,2,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,,,,,,,,,,,,,,, 
22,1,,172157-72450,,"CYLINDER ASSY, BLADE",1,,1,1,,,,2,,,,,,,,,,, 
23,2,,772157-72460,,"TUBE W/BUSH, BLADE",1,,1,1,,,,,,,,,,,,,,, 
25,3,,172156-72410,,"BUSH, PIN 25 35 A",1,,1,1,,,,,,,,,,,,,,, 
26,2,,772157-72480,,"ROD.W/BUSH, BLADE",1,,1,1,,,,,,,,,,,,,,, 
28,3,,172156-72770,,"BUSH, PIN 25 35 B",1,,1,1,,,,,,,,,,,,,,, 
29,2,,172157-72620,,"HEAD 5025 B W/BUSH",1,,1,1,,,,,,,,,,,,,,, 
31,3,,933111-01700,,"BUSH 25 25, ROD",1,,1,1,,,,,,,,,,,,,,, 
31-1,3,,24550-025250,,"BUSH 
25X25",1,,1,1,,,R,,A1686116,XXX,,,A1686116,XXX,A1686116,XXX,,,,,I 
32,2,,172157-72700,,PISTON,1,,1,1,,,,,,,,,,,,,,, 
33,2,,172157-72040,,"SEAL SET 50B, PISTON",1,,1,1,,,,,,,,,,,,,,, 
36,2,,172157-72730,,"U-NUT M18",1,,1,1,,,,,,,,,,,,,,, 
37,2,,172157-72020,,"SEAL SET 50B, HEAD",1,,1,1,,,,,,,,,,,,,,, 
42,2,,24761-040000,,"NIPPLE B,GREASE",1,,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Jl.1:1:1 L.No. 1~ 
Jl.1:f:11.,No. 211' b21£*h * 1"., 
1 INC. 2~21 

~ 

5 

11 

HAffii:iJ~MJJf±il 

uil>EMJJi±tl 
FIX LEG SPEC. 

15 

) 

WIDEN/SHORTEN VARIABLE LEG SPEC. 

36 
32 

silv
erh

orn
.co

.uk



1,1,,172157-72500,,"CYLINDER ASSY, W/SH.",1,,,,,,,,,,,,,,,,,, 
1-1,1,,172157-72501,,"CYLINDER CMP",1,,1,1,,,F,1,72157128,M/#00609,,,,,,,,, 
2,2,,772157-72510,,"TUBE W/BUSH, CYL.(R)",1,,,,,,,,,,,,,,,,,, 
2-1,2,,772157-72511,,"WIDEN/SHORTEN R 
TUBE",1,,1,1,,,S,3,72157128,M/#00609,,,,,,,,, 
4,3,,172157-72790,,"BUSH, PIN 25 35 B",1,,1,1,,,,,,,,,,,,,,, 
5,2,,772157-72530,,"ROD, WIDEN/SHORTEN",1,,1,1,,,,,,,,,,,,,,, 
7,3,,172157-81360,,"BUSH 25 35 A, PIN",1,,1,1,,,,,,,,,,,,,,, 
8,2,,172157-72620,,"HEAD 5025 B W/BUSH",1,,1,1,,,,,,,,,,,,,,, 
10,3,,933111-01700,,"BUSH 25 25, ROD",1,,1,1,,,,,,,,,,,,,,, 
10-1,3,,24550-025250,,"BUSH 
25X25",1,,1,1,,,R,,A1686116,XXX,,,A1686116,XXX,A1686116,XXX,,,,,I 
11,2,,172157-72700,,PISTON,1,,1,1,,,,,,,,,,,,,,, 
12,2,,172157-72040,,"SEAL SET 50B, PISTON",1,,1,1,,,,,,,,,,,,,,, 
15,2,,172157-72730,,"U-NUT M18",1,,1,1,,,,,,,,,,,,,,, 
16,2,,172157-72020,,"SEAL SET 50B, HEAD",1,,1,1,,,,,,,,,,,,,,, 
21,2,,24761-020000,,"NIPPLE PT1/8,GREASE",1,,,,,,,,,,,,,,,,,, 
22,2,,172519-91190,,"SEAL 25X35X4, DUST",2,,2,2,,,,,,,,,,,,,,, 
23,1,,172157-72840,,"COVER (R)",1,,,,,,,,,,,,,,,,,, 
23-1,1,,172157-72841,,"COVER R    
(GRAY:71)",1,,1,1,,,S,3,72157128,M/#00609,,,,,,,,, 
24,1,,26013-100162,,"BOLT M10X 16",4,,4,4,,,,,,,,,,,,,,, 
24-1,1,,26116-100162,,"BOLT M10X 16 PLATED",4,,4,4,,,S,,*,M/#00501,,,,,,,,, 
25,1,,172157-72550,,"CYLINDER ASSY, W/SH.",1,,,,,,,,,,,,,,,,,, 
25-1,1,,172157-72551,,"CYLINDER CMP",1,,1,1,,,F,2,72157128,M/#00609,,,,,,,,, 
26,2,,772157-72560,,"TUBE W/BUSH, CYL.(L)",1,,,,,,,,,,,,,,,,,, 
26-1,2,,772157-72561,,"WIDEN/SHORTEN L 
TUBE",1,,,,,,S,3,72157128,M/#00609,,,,,,,,, 
28,3,,172156-72770,,"BUSH, PIN 25 35 B",1,,,,,,,,,,,,,,,,,, 
28-1,3,,172157-72790,,"BUSH, PIN 25 35 B",1,,1,1,,,N,,72175015,M/#00503,,,,,,,,, 
29,2,,772157-72530,,"ROD, WIDEN/SHORTEN",1,,1,1,,,,,,,,,,,,,,, 
31,3,,172156-72410,,"BUSH, PIN 25 35 A",1,,,,,,,,,,,,,,,,,, 
31-1,3,,172157-81360,,"BUSH 25 35 A, PIN",1,,1,1,,,N,,72157015,M/#00503,,,,,,,,, 
32,2,,172157-72620,,"HEAD 5025 B W/BUSH",1,,1,1,,,,,,,,,,,,,,, 
34,3,,933111-01700,,"BUSH 25 25, ROD",1,,1,1,,,,,,,,,,,,,,, 
34-1,3,,24550-025250,,"BUSH 
25X25",1,,1,1,,,R,,A1686116,XXX,,,A1686116,XXX,A1686116,XXX,,,,,I 
35,2,,172157-72700,,PISTON,1,,1,1,,,,,,,,,,,,,,, 
36,2,,172157-72040,,"SEAL SET 50B, PISTON",1,,1,1,,,,,,,,,,,,,,, 
39,2,,172157-72730,,"U-NUT M18",1,,1,1,,,,,,,,,,,,,,, 
40,2,,172157-72020,,"SEAL SET 50B, HEAD",1,,1,1,,,,,,,,,,,,,,, 
45,2,,24761-020000,,"NIPPLE PT1/8,GREASE",1,,1,1,,,,,,,,,,,,,,, 
46,2,,172519-91190,,"SEAL 25X35X4, DUST",2,,2,2,,,,,,,,,,,,,,, 
47,1,,172157-72830,,"COVER (L)",1,,,,,,,,,,,,,,,,,, 
47-1,1,,172157-72831,,"COVER L    
(GRAY:71)",1,,1,1,,,S,3,72157128,M/#00609,,,,,,,,, 
48,1,,22217-100000,,"SPRING WASHER 10",4,,4,4,,,W,,*,M/#00501,,,,,,,,, 

silv
erh

orn
.co

.uk



silv
erh

orn
.co

.uk



1,1,,172157-73300,,"MOTOR, DRIVING",2,2,2,2,,,,,,,,,,,,,,, 
2,2,,172157-70000,,HOUSING,2,2,2,2,,,,,,,,,,,,,,, 
3,2,,172157-70010,,COVER,2,2,2,2,,,,,,,,,,,,,,, 
4,2,,172157-70250,,CARIA,2,2,2,2,,,,,,,,,,,,,,, 
5,3,,172157-70020,,CARIA,2,2,2,2,,,,,,,,,,,,,,, 
6,3,,172157-70040,,GEAR,6,6,6,6,,,,,,,,,,,,,,, 
7,3,,172157-70050,,GEAR,2,2,2,2,,,,,,,,,,,,,,, 
8,3,,172157-70070,,PIN,6,6,6,6,,,,,,,,,,,,,,, 
9,3,,172157-70130,,"NEEDLE BEARING",78,78,78,78,,,,,,,,,,,,,,, 
10,3,,172157-70160,,"WASHER, THRUST",18,18,18,18,,,,,,,,,,,,,,, 
11,3,,22242-000260,,"CIRCLIP   26",2,2,2,2,,,,,,,,,,,,,,, 
12,3,,22351-030012,,"SPRING PIN 3X12",12,12,12,12,,,,,,,,,,,,,,, 
13,3,,172157-70240,,"SNAP RING",12,12,12,12,,,,,,,,,,,,,,, 
14,2,,22242-000150,,"CIRCLIP   15",2,2,2,2,,,,,,,,,,,,,,, 
15,2,,172157-70080,,"SEAL RING",2,2,2,2,,,,,,,,,,,,,,, 
16,2,,172157-70090,,"SNAP RING",2,2,2,2,,,,,,,,,,,,,,, 
17,2,,172157-70100,,"COLLAR, THRUST",2,2,2,2,,,,,,,,,,,,,,, 
18,2,,172157-70140,,SEAL,2,2,2,2,,,,,,,,,,,,,,, 
19,2,,172157-70150,,BEARING,4,4,4,4,,,,,,,,,,,,,,, 
20,2,,172157-70210,,PLUG,6,6,6,6,,,,,,,,,,,,,,, 
21,2,,172157-70230,,PLUG,4,4,4,4,,,,,,,,,,,,,,, 
22,2,,24315-000110,,"O-RING 1B P-11.0",4,4,4,4,,,,,,,,,,,,,,, 
23,2,,172157-70510,,"BARREL KIT, CYLINDER",2,2,2,2,,,,,,,,,,,,,,, 
24,3,,172157-70300,,"BARREL, CYLINDER",2,2,2,2,,,,,,,,,,,,,,, 
25,3,,172157-70320,,PISTON,10,10,10,10,,,,,,,,,,,,,,, 
26,3,,172157-70330,,SHOE,10,10,10,10,,,,,,,,,,,,,,, 
27,3,,172157-70340,,"HOLDER, SHOE",2,2,2,2,,,,,,,,,,,,,,, 
28,3,,172157-70350,,"HOLDER, BARREL",2,2,2,2,,,,,,,,,,,,,,, 
29,3,,172157-70400,,PIN,6,6,6,6,,,,,,,,,,,,,,, 
30,3,,172157-70410,,SPRING,2,2,2,2,,,,,,,,,,,,,,, 
31,3,,172157-70470,,RETAINER,4,4,4,4,,,,,,,,,,,,,,, 
32,3,,22252-000200,,"CIRCLIP   20",2,2,2,2,,,,,,,,,,,,,,, 
33,2,,172157-70520,,"SWASH PLATE KIT",2,2,2,2,,,,,,,,,,,,,,, 
34,3,,172157-70360,,"SWASH PLATE",2,2,2,2,,,,,,,,,,,,,,, 
35,3,,22312-080100,,"PARALLEL PIN 8X10",2,2,2,2,,,,,,,,,,,,,,, 
36,2,,172157-70430,,SPRING,4,4,4,4,,,,,,,,,,,,,,, 
37,2,,172157-70440,,PLUG,4,4,4,4,,,,,,,,,,,,,,, 
38,2,,172157-70450,,RING,4,4,4,4,,,,,,,,,,,,,,, 
39,2,,24101-062024,,"BALL BEARING",2,2,2,2,,,,,,,,,,,,,,, 
40,2,,24101-060004,,"BALL BEARING",2,2,2,2,,,,,,,,,,,,,,, 
41,2,,172157-70500,,BOLT,6,6,6,6,,,,,,,,,,,,,,, 
42,2,,26450-080202,,"BOLT M 8X 20",6,6,6,6,,,,,,,,,,,,,,, 
43,2,,22351-050012,,"PIN 5X12,SPRING",2,2,2,2,,,,,,,,,,,,,,, 
44,2,,172157-70490,,"PARALLEL PIN 6X14",2,2,2,2,,,,,,,,,,,,,,, 
45,2,,172157-70260,,"SEAL KIT",2,2,2,2,,,,,,,,,,,,,,, 
48,2,,172157-70530,,"SEAL KIT 2",2,2,2,2,,,,,,,,,,,,,,, 
53,1,,26450-100252,,"BOLT M10X 25",16,16,16,16,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



silv
erh

orn
.co

.uk



1,1,,172157-57300,,"RETAINER, BEARING",1,1,1,1,,,,,,,,,,,,,,, 
2,1,,172131-57310,,"PLUG 26",1,1,1,1,,,,,,,,,,,,,,, 
2-1,1,,27260-260000,,"PLUG 
26,BORE",1,1,1,1,,,R,,72157191,M/#05756,72157191,M/#05756,72157191,M/#05756,7215
7191,M/#05756,,, 
3,1,,172157-57310,,"PINION 13T",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,172157-57360,,"NEEDLE BEARING",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,22242-000350,,"CIRCLIP   35",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,22252-000260,,"CIRCLIP   26",1,1,1,1,,,,,,,,,,,,,,, 
7,1,,22252-000720,,"CIRCLIP   72",1,1,1,1,,,,,,,,,,,,,,, 
8,1,,24101-062074,,"BALL BEARING",1,1,1,1,,,,,,,,,,,,,,, 
9,1,,24163-405300,,"BEARING, INNER",1,1,1,1,,,,,,,,,,,,,,, 
10,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,,,,,,,,,,,,,,, 
11,1,,172157-73310,,"MOTOR, TURNING",1,1,1,1,,,,,,,,,,,,,,, 
12,2,,172157-73320,,HOUSING,1,1,1,1,,,,,,,,,,,,,,, 
13,2,,172131-73360,,BOLT,7,7,7,7,,,,,,,,,,,,,,, 
14,2,,172131-73370,,"ROLLER ASSY",1,1,1,1,,,,,,,,,,,,,,, 
15,2,,172131-73381,,DRIVE,1,1,1,1,,,,,,,,,,,,,,, 
16,2,,172131-73410,,"END CAP",1,1,1,1,,,,,,,,,,,,,,, 
17,2,,172131-73420,,"PLATE,SPACER",1,1,1,1,,,,,,,,,,,,,,, 
18,2,,172131-73440,,"PLUG,HOUSING",1,1,1,1,,,,,,,,,,,,,,, 
19,2,,172131-73460,,"SHAFT,OUT PUT",1,1,1,1,,,,,,,,,,,,,,, 
20,2,,172131-73470,,"BEARING,THRUST RACE",1,1,1,1,,,,,,,,,,,,,,, 
21,2,,172131-73480,,"BEARING, NEEDLE",1,1,1,1,,,,,,,,,,,,,,, 
22,2,,172131-73490,,"BOLT,BROACH",4,4,4,4,,,,,,,,,,,,,,, 
23,2,,172131-73551,,"SEAL KIT, MOTOR",1,1,1,1,,,,,,,,,,,,,,, 
29,2,,172131-73931,,FLANGE,1,1,1,1,,,,,,,,,,,,,,, 
30,3,,172131-73431,,FLANGE,1,1,1,1,,,,,,,,,,,,,,, 
35,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



15 

19i _) 
V 

.--;;> 

¼ _. ·' 
L----~-1 1 

: 

silv
erh

orn
.co

.uk



1,1,,172131-73700,,"FILTER W/COVER",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172156-73700,,"STRAINER, 
RETURN",1,1,1,1,,,N,,72157154,M/#01725,72157154,M/#01725,,,,,,, 
2,2,,172131-73740,,"FILTER, CARTRIDGE",1,1,,,,,,,,,,,,,,,,, 
2-1,2,,172156-
73710,,ELEMENT,1,1,1,1,,,S,,72157154,M/#01725,72157154,M/#01725,,,,,,, 
4,1,,772157-73700,,"RESERVOIR ASSY",1,1,1,1,,,,,,,,,,,,,,, 
5,2,,172137-73700,,"FILTER, SUCTION",1,1,1,1,,,,,,,,,,,,,,, 
6,2,,172141-73710,,"ROD, STRAINER",1,1,1,1,,,,,,,,,,,,,,, 
7,2,,172112-75780,,"SPRING, STRAINER",1,1,1,1,,,,,,,,,,,,,,, 
8,2,,26716-100002,,"NUT 10",1,1,1,1,,,,,,,,,,,,,,, 
10,2,,172141-75400,,"COVER, EXIT",1,1,1,1,,,,,,,,,,,,,,, 
11,2,,172122-75600,,"GAUGE, OIL LEVEL",1,1,1,1,,,,,,,,,,,,,,, 
13,3,,172122-75620,,BOLT,2,2,2,2,,,,,,,,,,,,,,, 
14,3,,172122-75630,,GASKET,4,4,4,4,,,,,,,,,,,,,,, 
16,2,,172116-75850,,"PLUG     (YELLOW:87)",1,1,1,1,,,,,,,,,,,,,,, 
17,2,,22217-080000,,"SPRING WASHER  8",3,3,3,3,,,,,,,,,,,,,,, 
18,2,,23491-140002,,"PLUG 14",1,1,1,1,,,,,,,,,,,,,,, 
19,2,,24311-000160,,"O-RING 1A P-16.0",1,1,1,1,,,,,,,,,,,,,,, 
20,2,,24311-000380,,"O-RING 1A P-38.0",1,1,1,1,,,,,,,,,,,,,,, 
21,2,,24321-001050,,"O-RING 1A G-105.0",1,1,1,1,,,,,,,,,,,,,,, 
22,2,,26116-080202,,"BOLT M 8X 20 PLATED",3,3,3,3,,,,,,,,,,,,,,, 
23,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



227 @-----16 l71f~ 
~ 10 

21 

silv
erh

orn
.co

.uk



1,1,,172157-73800,,"JOINT, SWIVEL",1,1,1,1,,,,2,,,,,,,,,,, 
2,2,,172156-73810,,"HUB, SWIVEL",1,1,1,1,,,,,,,,,,,,,,, 
3,2,,172156-73820,,"SHAFT, SWIVEL",1,1,1,1,,,,,,,,,,,,,,, 
4,2,,172156-73840,,"SPACER, SWIVEL",1,1,1,1,,,,,,,,,,,,,,, 
5,2,,172157-73840,,"FLANGE, SWIVEL",1,1,1,1,,,,,,,,,,,,,,, 
6,2,,172156-73850,,O-RING,8,8,8,8,,,,,,,,,,,,,,, 
7,2,,22242-000401,,"CIRCLIP 40-S",1,1,1,1,,,,,,,,,,,,,,, 
8,2,,22312-100320,,"PARALLEL PIN 10X32",1,1,1,1,,,,,,,,,,,,,,, 
9,2,,23871-010000,,"PLUG PT1/8,SCREW",10,10,10,10,,,,,,,,,,,,,,, 
10,2,,24311-000480,,"O-RING 1A P-48.0",1,1,1,1,,,,,,,,,,,,,,, 
11,2,,24321-000600,,"O-RING 1A G-60.0",1,1,1,1,,,,,,,,,,,,,,, 
12,2,,26013-080252,,"BOLT M 8X 25",4,4,4,4,,,,,,,,,,,,,,, 
13,1,,22217-100000,,"SPRING WASHER 10",4,4,4,4,,,,,,,,,,,,,,, 
14,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,,,,,,,,,,,,,,, 
15,1,,172157-73850,,"JOINT, SWIVEL",1,,,,,,,3,,,,,,,,,,, 
15-1,1,,172157-73851,,"JOINT CMP(SWIVEL",1,,1,1,,,S,1,72157130,M/#00503,,,,,,,,, 
16,2,,172157-73860,,"HUB, SWIVEL",1,,1,1,,,,,,,,,,,,,,, 
17,2,,172157-73870,,"SHAFT, SWIVEL",1,,,,,,,,,,,,,,,,,, 
17-1,2,,172157-73871,,"SHAFT CMP(SWIVEL",1,,1,1,,,S,1,72157130,M/#00503,,,,,,,,, 
18,2,,172157-73900,,"FLANGE, SWIVEL",1,,1,1,,,,,,,,,,,,,,, 
19,2,,172157-73910,,"SPACER, SWIVEL",1,,1,1,,,,,,,,,,,,,,, 
20,2,,172157-73930,,"SEAL, SWIVEL",9,,9,9,,,,,,,,,,,,,,, 
20-1,2,,172447-
73840,,SEAL,9,,9,9,,,R,,72157194,M/#05848,,,72157194,M/#05848,72157194,M/#05848,
,,,,I 
21,2,,22242-000401,,"CIRCLIP 40-S",1,,1,1,,,,,,,,,,,,,,, 
22,2,,23871-010000,,"PLUG PT1/8,SCREW",8,,8,8,,,,,,,,,,,,,,, 
23,2,,24311-000750,,"O-RING 1A P-75.0",1,,1,1,,,,,,,,,,,,,,, 
24,2,,24315-000560,,"O-RING 1B P 56.0",1,,1,1,,,,,,,,,,,,,,, 
25,2,,24321-000700,,"O-RING 1A G70.0,NBR",1,,1,1,,,,,,,,,,,,,,, 
26,2,,26013-080302,,"BOLT M 8X 30",4,,4,4,,,,,,,,,,,,,,, 
27,1,,22217-100000,,"SPRING WASHER 10",4,,4,4,,,,,,,,,,,,,,, 
28,1,,26116-100202,,"BOLT M10X 20 PLATED",4,,4,4,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



9 

10 

6 

6 

6 

2 

r @-4 
9 0---7 

0--11 

~jEflt;IJi±~ 
FIX LEG SPEC. 

/.-

'--. 

7-- . '·· -·1/ : : t.L.._·,~:/ 
~1/[_13 

28---il-14 
27--<I> 

18:15 
PREVIOUS 

flbffliiJ~Jillf±~ 

16 

20 

20 

20 

WIDEN/SHORTEN VARIABLE LEG SPEC. 

silv
erh

orn
.co

.uk



1A,1,,172157-74100,,"VALVE ASSY, CONTROL",1,1,1,1,,,,1,,,,,,,,,,, 
1B,1,,172157-74110,,"VALVE ASSY, CONTROL",1,,1,1,,,,2,,,,,,,,,,, 
2,2,,172157-71060,,"SECTION ASSY, P1",1,1,1,1,,,,,,,,,,,,,,, 
4,3,,172157-70710,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
5,3,,24315-000100,,"O-RING 1B P-10.0",2,2,2,2,,,,,,,,,,,,,,, 
6,3,,172157-70970,,"PLUG PF1/4",1,1,1,1,,,,,,,,,,,,,,, 
7,3,,23871-010000,,"PLUG PT1/8,SCREW",1,1,1,1,,,,,,,,,,,,,,, 
8,3,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,,, 
9,2,,172157-71080,,"SECTION ASSY, P2",1,1,1,1,,,,,,,,,,,,,,, 
11,3,,23871-010000,,"PLUG PT1/8,SCREW",1,1,1,1,,,,,,,,,,,,,,, 
12,3,,172157-70970,,"PLUG PF1/4",2,2,2,2,,,,,,,,,,,,,,, 
13,3,,24315-000110,,"O-RING 1B P-11.0",2,2,2,2,,,,,,,,,,,,,,, 
14,2,,172157-74290,,"VALVE, RELIEF",2,2,2,2,,,,,,,,,,,,,,, 
15,3,,24315-000100,,"O-RING 1B P-10.0",2,2,2,2,,,,,,,,,,,,,,, 
16,3,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,,,,,,,,,,,,,,, 
17,2,,26716-080002,,"NUT M 8",6,6,6,6,,,,,,,,,,,,,,, 
18A,2,,172157-74150,,"BOLT 8X264",3,3,3,3,,,,1,,,,,,,,,,, 
18B,2,,172157-74670,,"BOLT 8X288",3,,3,3,,,,2,,,,,,,,,,, 
19,1,,22217-080000,,"SPRING WASHER  8",4,4,4,4,,,,,,,,,,,,,,, 
20,1,,26116-080162,,"BOLT 8X16",4,4,4,4,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



;j{ :.-7' 1 
PUMP1 

14 

17 

f 19 
20 

o--5 
4 

·,_r5 
j 0 
o---8 
~ 6 

2 
( ;r, :,. 7" 1 } 
{ PUHP1) 

14 

0--16 ( ;f,:,.7" 2 > 
---15 ( PUHP2) 

• 11 9 

f1 
20 19 

• 13 
12 

~ 
1A 

> 

;r,::.,7 2 
Ptl4P2 

18 
A 

18A f 
18B 

17 

:::i :., I- a - JI, 1f JI, "f ASSY (00):E'.llf±~) 
CONTROL VALVE ASSY(flX LEG SPEC.) 
(172157-74100) 
llll§JNo.4Q«>.Jll:l:i l,No. lAl;t 
Jll l§)No. 40 0>.1.1:1:i l,No. 2:tr-,; 18A<!; 
lll l§JNo. 41 «> Jl 1:1:i l,No. 1 :b\,; a&.: 
]111§) No. 4 2 «> .Jf. 1:11 l.. No. 1 :D\ ,; 44 c!:: 
l118No.43«>.I.W l,No. l;b\&42.: 
l118No.44t0Jtl:ll l..No. l;b\&39.lf't-h:t-;., 
Fig.40 Ref.No. 1A 
INC.Fig.40 Ref.No.2~18A 

Fig. 41 Ref.No. 1~36 
Fig. 42 Ref. No. 1~44 
Fig. 43 Ref. No. 1~42 
Fig. 44 Ref.No. 1~39 

::i :., 1- a - JI, if JI, 7' ASSY (trl.ffii:iJ~Bllf±;l,J) 
CONTROL VALVE ASSY(WIDEN/SHORTEN VARIABLE LEG SPEC.) 
(172157-74110) 
Jll§No.40«>.Jf.l:l:i 1.,No. 1B~ 
llEINo.4oo.:>.Jtl:l:I L.No. 2:D\€> TBBc 
ll§No.41 «>Jll:l:i L.No. 1:fJ\&36.!:: 
lll 8No. 42 «> Jll:l:I L No. l:D\,; 44c 
Jl§No. 43cD.Jll:l:i LNo. l;b\ ,;4u: 
Jll§No. 44«>.I.W L.No. l;b\ o;,39c 
JJl §No. 45 cD Jll:l:i L.No. 1;tJ\1;:117:E't-h :t, .. 
Fig. 40 Ref.No.1B 
INC. Fig. 40 Ref, No. 2~ 18B 

Fig. 41 Ref. No. 1~36 
Fig. 42 Ref. No. 1~44 
Fig. 43 Ref. No. 1~42 
Fi g. 44 Ref. No. 1 ~ 39 
Fig, 45 Ref, No. 1~ 17 

silv
erh

orn
.co

.uk



1,2,,172157-70860,,"SECTION ASSY, DRIV.",2,2,2,2,,,,,,,,,,,,,,, 
2,3,,24311-240100,,"O-RING 1A P-10A",4,4,4,4,,,,,,,,,,,,,,, 
3,3,,172157-70630,,"BAC UP RING",4,4,4,4,,,,,,,,,,,,,,, 
4,3,,24315-000100,,"O-RING 1B P-10.0",4,4,4,4,,,,,,,,,,,,,,, 
5,3,,172157-70640,,"PLATE, O-RING",4,4,4,4,,,,,,,,,,,,,,, 
6,3,,172157-70650,,"SEAT, SPRING",4,4,4,4,,,,,,,,,,,,,,, 
7,3,,26557-050102,,"SCREW M 5X 10",4,4,4,4,,,,,,,,,,,,,,, 
8,3,,26450-050452,,"BOLT M 5X 45",4,4,4,4,,,,,,,,,,,,,,, 
9,3,,172157-70660,,CAP,2,2,2,2,,,,,,,,,,,,,,, 
10,3,,172157-70670,,"SPRING, RETURN",2,2,2,2,,,,,,,,,,,,,,, 
11,3,,26450-050202,,"BOLT M 5X 20",2,2,2,2,,,,,,,,,,,,,,, 
12,3,,172157-70680,,SPACER,2,2,2,2,,,,,,,,,,,,,,, 
13,3,,172157-70700,,"SEAT, SPRING",2,2,2,2,,,,,,,,,,,,,,, 
14,3,,24315-000110,,"O-RING 1B P-11.0",2,2,2,2,,,,,,,,,,,,,,, 
15,3,,172157-70710,,O-RING,2,2,2,2,,,,,,,,,,,,,,, 
16,3,,172157-70720,,"PLUG PF3/8",4,4,4,4,,,,,,,,,,,,,,, 
17,3,,24315-000140,,"O-RING 1B P-14.0",4,4,4,4,,,,,,,,,,,,,,, 
18,2,,172157-71020,,"SECTION ASSY, TURN.",1,1,1,1,,,,,,,,,,,,,,, 
19,3,,24311-240100,,"O-RING 1A P-10A",2,2,2,2,,,,,,,,,,,,,,, 
20,3,,172157-70630,,"BAC UP RING",2,2,2,2,,,,,,,,,,,,,,, 
21,3,,24315-000100,,"O-RING 1B P-10.0",2,2,2,2,,,,,,,,,,,,,,, 
22,3,,172157-70640,,"PLATE, O-RING",2,2,2,2,,,,,,,,,,,,,,, 
23,3,,172157-70650,,"SEAT, SPRING",2,2,2,2,,,,,,,,,,,,,,, 
24,3,,26557-050102,,"SCREW M 5X 10",2,2,2,2,,,,,,,,,,,,,,, 
25,3,,26450-050452,,"BOLT M 5X 45",2,2,2,2,,,,,,,,,,,,,,, 
26,3,,172157-70660,,CAP,1,1,1,1,,,,,,,,,,,,,,, 
27,3,,172157-70780,,"SPRING, RETURN",1,1,1,1,,,,,,,,,,,,,,, 
28,3,,26450-050202,,"BOLT M 5X 20",1,1,1,1,,,,,,,,,,,,,,, 
29,3,,172157-70680,,SPACER,1,1,1,1,,,,,,,,,,,,,,, 
30,3,,172137-74520,,"VALVE, CHECK",1,1,1,1,,,,,,,,,,,,,,, 
31,3,,172157-70690,,SPRING,1,1,1,1,,,,,,,,,,,,,,, 
32,3,,172157-70700,,"SEAT, SPRING",1,1,1,1,,,,,,,,,,,,,,, 
33,3,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,,, 
34,3,,172157-70710,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
35,2,,172157-74320,,VALVE,2,2,2,2,,,,,,,,,,,,,,, 
36,3,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



1 
(jE_fi) 
(DRIVING) 

16---~ 
17----
13----+----, 
14----f"'I 

7--j 
5 
3---i--t-
2---+,jO 

15-----
4----+--+---

17===±& 16 1~ 
2 0 

3 • 
s---<$) 
6 <9 

10 I 
6-_::-_© 

12 A 

18 
(11ilel) 
(TURNING) 

lJ-35 
32---+---.. 
33------31-----
30 Q 
2,4--a 
22'-"""'11L 
20-----1-1• 
19---.v-:-

34---
21----+--+---' 

19_jp36 35 
20 • 
22--® 
23 eJ 

11 A j'E_fi (R) 
DRIVING(R) j'E_fi (L) 

DRIVING(L) 

21----i 
23 0 
29----,4 

j'E_fi (R) 
DRIVING(R) 

11ili!I 
TURNING 

:::i ~ 1- c - JI, I'< JI, -J' ASSY (i!IJ:ElllJf±f.j) 
CONTROL VALVE ASSY(FIX LEG SPEC.) 
(172157-74100) 
ll§No.40CO.H.tl:l l-No.1Al;I: 
ll§No.40CO.Jttli l,No. 2fJ\&18Ac 
lHI No. 41 fl> JUii l, No. 1 fJ\ & 36 c 
llUINo.42fZ>.Jltli l-No. 111\&44«!:: 
ll §No. 43 a> .Jll:l:i l-No. 111\ €t 42.!:: 
ll§No. 44a>JUli LNo. 111\ €t39'f*h :E 1" o 

Fig. 40 Raf. No. 1A 
INC. Fig. 40 Raf. No. 2~ 18A 

Fig. 41 Raf.No. 1~36 
Fig. 42 Raf. No. 1~44 
Fig. 43 Raf.No.1~42 
Fig. 44 Raf. No. 1~39 

11il§l 
TURHING 

28 i 

::~ 
::J ;,, I- C - JI, 1'( JI, -J' ASSY (di:iJ~lllJf±f.j) 
CONTROL VALVE ASSY(WIDEN/SHORTEN VARIABLE LEG SPEC.) 
(172157-74110) 
lJl laNo. 40 OJ Jll:li L,No. 18~ 
ll§No.40«>.Jll:f:l l,No.211\1::118Bc!: 
ll ~ No. 41 «> .Jl tl:I l- No. 111\ 1::1 36 c!: 
J1I. ii No. 42 a.> Jl.l:fj l, No. I 11\,; -44c!: 
ll 1§1 No. 43 OJ .Jl l:li l, No. 111\ €t 42c!: 
:Ill§ No. 44 «> Jt l:f:I L,No. 111\ b 39c!: 
lll§INo.45a.>.Jll:f:I L,No. t:t1, b 17-f*h :E"t. 
Fig. 40 Raf. No. 1B 
INC.Fig. 40 Raf.No.2~188 

Fig. 41 Ref. No. 1~36 
Fig. 42 Raf. No. 1~-44 
Fig. 43 Raf. No. 1~42 
Fig. 44 Raf.No. 1~39 
Fig. 45 Raf. No. 1~ 17 

silv
erh

orn
.co

.uk



1,2,,172157-70730,,"SECTION ASSY, SWING",1,1,1,1,,,,,,,,,,,,,,, 
2,3,,24311-240100,,"O-RING 1A P-10A",2,2,2,2,,,,,,,,,,,,,,, 
3,3,,172157-70630,,"BAC UP RING",2,2,2,2,,,,,,,,,,,,,,, 
4,3,,24315-000100,,"O-RING 1B P-10.0",2,2,2,2,,,,,,,,,,,,,,, 
5,3,,172157-70640,,"PLATE, O-RING",2,2,2,2,,,,,,,,,,,,,,, 
6,3,,172157-70650,,"SEAT, SPRING",2,2,2,2,,,,,,,,,,,,,,, 
7,3,,26557-050102,,"SCREW M 5X 10",2,2,2,2,,,,,,,,,,,,,,, 
8,3,,26450-050452,,"BOLT M 5X 45",2,2,2,2,,,,,,,,,,,,,,, 
9,3,,172157-70660,,CAP,1,1,1,1,,,,,,,,,,,,,,, 
10,3,,172157-70670,,"SPRING, RETURN",1,1,1,1,,,,,,,,,,,,,,, 
11,3,,26450-050202,,"BOLT M 5X 20",1,1,1,1,,,,,,,,,,,,,,, 
12,3,,172157-70680,,SPACER,1,1,1,1,,,,,,,,,,,,,,, 
13,3,,172137-74520,,"VALVE, CHECK",1,1,1,1,,,,,,,,,,,,,,, 
14,3,,172157-70690,,SPRING,1,1,1,1,,,,,,,,,,,,,,, 
15,3,,172157-70700,,"SEAT, SPRING",1,1,1,1,,,,,,,,,,,,,,, 
16,3,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,,, 
17,3,,172157-70710,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
18,3,,172157-70720,,"PLUG PF3/8",1,1,1,1,,,,,,,,,,,,,,, 
19,3,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,,,,,,,,,,,,,,, 
20,2,,172157-70790,,"SECTION ASSY, BOOM",1,1,1,1,,,,,,,,,,,,,,, 
21,3,,24311-240100,,"O-RING 1A P-10A",2,2,2,2,,,,,,,,,,,,,,, 
22,3,,172157-70630,,"BAC UP RING",2,2,2,2,,,,,,,,,,,,,,, 
23,3,,24315-000100,,"O-RING 1B P-10.0",2,2,2,2,,,,,,,,,,,,,,, 
24,3,,172157-70640,,"PLATE, O-RING",2,2,2,2,,,,,,,,,,,,,,, 
25,3,,172157-70650,,"SEAT, SPRING",2,2,2,2,,,,,,,,,,,,,,, 
26,3,,26557-050102,,"SCREW M 5X 10",2,2,2,2,,,,,,,,,,,,,,, 
27,3,,26450-050652,,"BOLT M5X 65",2,2,2,2,,,,,,,,,,,,,,, 
28,3,,172157-70660,,CAP,1,1,1,1,,,,,,,,,,,,,,, 
29,3,,172157-70820,,"SPRING, RETURN",1,1,1,1,,,,,,,,,,,,,,, 
30,3,,26450-050402,,"BOLT M5X 40",1,1,1,1,,,,,,,,,,,,,,, 
31,3,,172157-70830,,SPACER,1,1,1,1,,,,,,,,,,,,,,, 
32,3,,172137-74520,,"VALVE, CHECK",1,1,1,1,,,,,,,,,,,,,,, 
33,3,,172157-70690,,SPRING,1,1,1,1,,,,,,,,,,,,,,, 
34,3,,172157-70700,,"SEAT, SPRING",1,1,1,1,,,,,,,,,,,,,,, 
35,3,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,,, 
36,3,,172157-70710,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
37,3,,172157-70840,,STOPPER,1,1,1,1,,,,,,,,,,,,,,, 
38,3,,172157-70850,,ADAPTER,1,1,1,1,,,,,,,,,,,,,,, 
39,3,,172157-70720,,"PLUG PF3/8",1,1,1,1,,,,,,,,,,,,,,, 
40,3,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,,,,,,,,,,,,,,, 
41,2,,172157-74310,,VALVE,1,1,1,1,,,,,,,,,,,,,,, 
42,3,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,,,,,,,,,,,,,,, 
43,2,,172157-74300,,"VALVE, RELIEF",1,1,1,1,,,,,,,,,,,,,,, 
44,3,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



:=b 
11 i 
12 ! 

6 e 

10==-6- 6 
5~ 
3 • 
2 o 

18,----+Jt,,.~ 
19·----I-O 
15-----4~--
16---+4---.. 
14---+-..... 
13---1--1 

::J :, t,. C - JI, rt JI, "f ASSY (fi51J'Eltllt±f.A) 
CONTROL VALVE ASSY(FIX LEG SPEC.) 
C 172157-7-4100) 
lREINo,40a.>JlW L,No. lAl:t 
lU:I No. 4011.) JUil L, No. 2:fJ\ .-; 1 BA c 
lJI El No. 41 a;> .JtW L No. 1 fJ\ & 36c 
lJI EINo. 42CO .JUit LNo. I fJ\-&44.: 
lJI 151 No. 43 a:> .JtW L, No. 1 fJ\ i:. 4U: 
~ §No. 44«>.JtW LNo. ltr-&39'f~h lit,. 
Fig. 40 Ref. No, 1A 
IMC.Fig. 40 Ref,No.2~18A 

Fig. 41 Ref. No. 1~36 
Fig. 42 Ref. No. 1-44 
Fig, 43 Ref, No, 1~42 
Fig, 44 Ref.No. 1~39 

20 

39~ 
40 o 
34,---+--..... 
35--~-
33:---
32 Q 
26--u 
24--"'IIL._._..., 
22·-~~ 
21---'-~ 

( / - .L,.) Jo----' 
( BOOH) 

23---+--i---..Y 

z-44
143 

21 0~ 

22 • 
24------4) 

38--8 
25 e 
29----1 
37 lj 
25•--0 

31-il 

Jo--; 

::J :, t,. c - II, rt JI, "f ASSY (tJi.;$1iiJ~Jillf±ti) 
CONTROL VALVE ASSY(WIDEN/SH0RTEN VARIABLE LEG SPEC) 
(172157-74110) . 
~laNo.400'JJltl:i L,No. 1B~ 
ll( §No. 40 OJ Jtl:ti LNo. 2tr- & 18B.!: 
JI §No. 41 «> .JtW t.No. 1 fJ\ & 36.: 
lJU~No.42 OJJlW l,;No, 1:tr- &44.: 
]l§No.43 a.>Jltfi 1,;No. 1:fJ\&42.: 
ll( §No. 44 OJ .Jl!:15 t,;No, 1 fJ\.; 39.: 
llUINo.45 OJ .Jttl:i l, No. 1:fJ\ & 17>£--.,h :t .,- • 
Fig. 40 Ref, No, 18 
INC. Fig. 40 Ref. No. 2~ 188 

Fig. 41 Ref.No.1~36 
Fig, 42 Ref.No.1~4-4 
Fig. 43 Ref. No. 1~42 
Fig, 44 Ref. No. 1~39 
Fig. 45 Ref.No.1~17 

silv
erh

orn
.co

.uk



1,2,,172157-70980,,"SECTION ASSY, ARM",1,1,1,1,,,,,,,,,,,,,,, 
2,3,,24311-240100,,"O-RING 1A P-10A",2,2,2,2,,,,,,,,,,,,,,, 
3,3,,172157-70630,,"BAC UP RING",2,2,2,2,,,,,,,,,,,,,,, 
4,3,,24315-000100,,"O-RING 1B P-10.0",2,2,2,2,,,,,,,,,,,,,,, 
5,3,,172157-70640,,"PLATE, O-RING",2,2,2,2,,,,,,,,,,,,,,, 
6,3,,172157-70650,,"SEAT, SPRING",2,2,2,2,,,,,,,,,,,,,,, 
7,3,,26557-050102,,"SCREW M 5X 10",2,2,2,2,,,,,,,,,,,,,,, 
8,3,,26450-050652,,"BOLT M5X 65",2,2,2,2,,,,,,,,,,,,,,, 
9,3,,172157-70660,,CAP,1,1,1,1,,,,,,,,,,,,,,, 
10,3,,172157-70820,,"SPRING, RETURN",1,1,1,1,,,,,,,,,,,,,,, 
11,3,,26450-050402,,"BOLT M5X 40",1,1,1,1,,,,,,,,,,,,,,, 
12,3,,172157-70830,,SPACER,1,1,1,1,,,,,,,,,,,,,,, 
13,3,,172137-74520,,"VALVE, CHECK",1,1,1,1,,,,,,,,,,,,,,, 
14,3,,172157-70690,,SPRING,1,1,1,1,,,,,,,,,,,,,,, 
15,3,,172157-70700,,"SEAT, SPRING",1,1,1,1,,,,,,,,,,,,,,, 
16,3,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,,, 
17,3,,172157-70710,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
18,3,,172157-70840,,STOPPER,1,1,1,1,,,,,,,,,,,,,,, 
19,3,,172157-70850,,ADAPTER,1,1,1,1,,,,,,,,,,,,,,, 
20,2,,172157-70720,,"PLUG PF3/8",1,1,1,1,,,,,,,,,,,,,,, 
21,3,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,,,,,,,,,,,,,,, 
22,2,,172157-70740,,"SECTION ASSY, BUCKET",1,1,1,1,,,,,,,,,,,,,,, 
23,3,,24311-240100,,"O-RING 1A P-10A",2,2,2,2,,,,,,,,,,,,,,, 
24,3,,172157-70630,,"BAC UP RING",2,2,2,2,,,,,,,,,,,,,,, 
25,3,,24315-000100,,"O-RING 1B P-10.0",2,2,2,2,,,,,,,,,,,,,,, 
26,3,,172157-70640,,"PLATE, O-RING",2,2,2,2,,,,,,,,,,,,,,, 
27,3,,172157-70650,,"SEAT, SPRING",2,2,2,2,,,,,,,,,,,,,,, 
28,3,,26557-050122,,"SCREW M 5X 12",2,2,2,2,,,,,,,,,,,,,,, 
29,3,,26450-050452,,"BOLT M 5X 45",2,2,2,2,,,,,,,,,,,,,,, 
30,3,,172157-70660,,CAP,1,1,1,1,,,,,,,,,,,,,,, 
31,3,,172157-70780,,"SPRING, RETURN",1,1,1,1,,,,,,,,,,,,,,, 
32,3,,26450-050202,,"BOLT M 5X 20",1,1,1,1,,,,,,,,,,,,,,, 
33,3,,172157-70680,,SPACER,1,1,1,1,,,,,,,,,,,,,,, 
34,3,,172137-74520,,"VALVE, CHECK",1,1,1,1,,,,,,,,,,,,,,, 
35,3,,172157-70690,,SPRING,1,1,1,1,,,,,,,,,,,,,,, 
36,3,,172157-70700,,"SEAT, SPRING",1,1,1,1,,,,,,,,,,,,,,, 
37,3,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,,, 
38,3,,172157-70710,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
39,3,,172157-70720,,"PLUG PF3/8",2,2,2,2,,,,,,,,,,,,,,, 
40,3,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,,,,,,,,,,,,,,, 
41,2,,172157-74300,,"VALVE, RELIEF",1,1,1,1,,,,,,,,,,,,,,, 
42,3,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



22 
(H?""J I-) 
(BACKET) 

1t'T-:, I­
BUCKET 

39--~ 
o--o 
36-----i----
37'---+----, 
35----+--. 
34 c:., 
28--e 
26 
24-+w 
23---+-'0 

40---i:g 
39~ 

23---o 
24 • 
26-(£; 
27 a 
31--i 
27-----t,, 
33-; 
32---i 

:::i:., 1- c - Jlrl01,7'ASSY (li~f±f,A) 
CONTROL VALVE ASSY (FIX LEG SPEC.) 
( 172157-74100) 
llEINo. 400>.Jll:fj t.No. 1A~ 
• EINo. 400> JI.ti! LNo. 2:tr- i;, 18At 
ll El No. 41 «:1 .Jl.1:1:i LNo. 1 :tr- i;, 36.!:: 
lll§INo.42«>.Jl.l:l:i LNo. 1:fJ\i:.44.!:: 
ll 13 No. 43 «> .Jtl:l:i L No. 1:tr• e:. 42 .!:: 
ll El No. 44 «> .Jl 1:1:i L No. I :fJ\ Er 39-E • h :t -r. 
Fig. 40 Ref. No. lA 
INC. Fig. 40 Ref. No. 2~ 18A 

Fig. 41 Ref. No. 1~36 
Fig. 42 Ref. No. 1~44 
Fig. 43 Ref. No. 1~42 
Fig. 44 Ref. No. 1~39 

b 41 
2 

7-1.>. 
ARH 

1 
(7"-1.>.) 
( ARM) 

17---~ 
4---+-i--...V-
21----+~ 
2n-----l-,~ 
2 0 
3 • 
s---iS) 
1~ 

6 e 
1o--j 
1s--C] 
6 0 
,2--Il 
11---l 
9-{} 
B-------1 

:::i :., 1- a - 11, 11 11, "1' ASSY (l!Z:liffiiJi!:Hllf±f.l) 
CONTROL VALVE ASSY(WIDEN/SHORTEN VARIABLE LEG SPEC.) 
(172157-74110) 
lll§INo. 401DJU:1 LNo. 18~ 
ll El No. 401D .Jt ti! L No. 2:tr- & 188.!:: 
ll E!No. 41 ID Jl.1:1:i 1...No. 1:tr- e:. 36t 
JI 1§1 No. 42 «> .Jl ti! L No. 1 :fJ\. i:> 44t 
ll l§INo. 43 «> .Jll:l:i LNo. 111\ i; 42 .!:: 
lit El No. 44 «> .Jt t1:1 L No. 111' ,; 39 .!:: 
lll El No. 45«:1 Jltil l,No. 111' .i:> 17~"8-h 2:-r. 
Fig. 40 Ref. No. 18 
INC.Fig. 40 Ref.No. 2~188 

Fig. 41 Ref.No.1~36 
Fig. 42 Ref. No. 1~44 
Fig. 43 Ref. No. 1~42 
Fig. 44 Ref. No. 1~39 
Fig. 45 Ref.No.1~17 

silv
erh

orn
.co

.uk



1,2,,172157-70890,,"SECTION ASSY, BLADE",1,1,1,1,,,,,,,,,,,,,,, 
2,3,,24311-240100,,"O-RING 1A P-10A",2,2,2,2,,,,,,,,,,,,,,, 
3,3,,172157-70630,,"BAC UP RING",2,2,2,2,,,,,,,,,,,,,,, 
4,3,,24315-000100,,"O-RING 1B P-10.0",2,2,2,2,,,,,,,,,,,,,,, 
5,3,,172157-70640,,"PLATE, O-RING",2,2,2,2,,,,,,,,,,,,,,, 
6,3,,172157-70650,,"SEAT, SPRING",2,2,2,2,,,,,,,,,,,,,,, 
7,3,,26557-050102,,"SCREW M 5X 10",2,2,2,2,,,,,,,,,,,,,,, 
8,3,,26450-050452,,"BOLT M 5X 45",2,2,2,2,,,,,,,,,,,,,,, 
9,3,,172157-70660,,CAP,1,1,1,1,,,,,,,,,,,,,,, 
10,3,,172157-70780,,"SPRING, RETURN",1,1,1,1,,,,,,,,,,,,,,, 
11,3,,26450-050202,,"BOLT M 5X 20",1,1,1,1,,,,,,,,,,,,,,, 
12,3,,172157-70680,,SPACER,1,1,1,1,,,,,,,,,,,,,,, 
13,3,,172137-74520,,"VALVE, CHECK",1,1,1,1,,,,,,,,,,,,,,, 
14,3,,172157-70690,,SPRING,1,1,1,1,,,,,,,,,,,,,,, 
15,3,,172157-70700,,"SEAT, SPRING",1,1,1,1,,,,,,,,,,,,,,, 
16,3,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,,, 
17,3,,172157-70710,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
18,3,,172157-70720,,"PLUG PF3/8",2,2,2,2,,,,,,,,,,,,,,, 
19,3,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,,,,,,,,,,,,,,, 
20,2,,172157-70930,,"SECTION ASSY, P.T.O.",1,1,1,1,,,,,,,,,,,,,,, 
21,3,,24311-240100,,"O-RING 1A P-10A",2,2,2,2,,,,,,,,,,,,,,, 
22,2,,172157-70630,,"BAC UP RING",2,2,2,2,,,,,,,,,,,,,,, 
23,3,,24315-000100,,"O-RING 1B P-10.0",2,2,2,2,,,,,,,,,,,,,,, 
24,3,,172157-70640,,"PLATE, O-RING",2,2,2,2,,,,,,,,,,,,,,, 
25,3,,172157-70650,,"SEAT, SPRING",2,2,2,2,,,,,,,,,,,,,,, 
26,3,,26557-050102,,"SCREW M 5X 10",2,2,2,2,,,,,,,,,,,,,,, 
27,3,,26450-050452,,"BOLT M 5X 45",2,2,2,2,,,,,,,,,,,,,,, 
28,3,,172157-70660,,CAP,1,1,1,1,,,,,,,,,,,,,,, 
29,3,,172157-70780,,"SPRING, RETURN",1,1,1,1,,,,,,,,,,,,,,, 
30,3,,26450-050202,,"BOLT M 5X 20",1,1,1,1,,,,,,,,,,,,,,, 
31,3,,172157-70680,,SPACER,1,1,1,1,,,,,,,,,,,,,,, 
32,3,,172157-74520,,VALVE,1,1,1,1,,,,,,,,,,,,,,, 
33,3,,172157-70690,,SPRING,1,1,1,1,,,,,,,,,,,,,,, 
34,3,,172157-70700,,"SEAT, SPRING",1,1,1,1,,,,,,,,,,,,,,, 
35,3,,24315-000110,,"O-RING 1B P-11.0",3,3,3,3,,,,,,,,,,,,,,, 
36,3,,172157-70710,,O-RING,1,1,1,1,,,,,,,,,,,,,,, 
37,3,,172157-70720,,"PLUG PF3/8",2,2,2,2,,,,,,,,,,,,,,, 
38,3,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,,,,,,,,,,,,,,, 
39,3,,172157-70970,,"PLUG PF1/4",2,2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



1 
(7v-t:> 
(BLADE) 

"7L,- t: 
BLADE 

18---~ 
19 0 
15----+----
16------<~ 
14-----
13----
7---f:t 
5-----~,il"I 
3--~-
2---+-1=> 

17----
4----1--+-I--"' 

:~~ 
2---0 
3 • 
s---(f) 
6--8 

10 __ 1 
6 ©, 

12 A 
11 -i 

9 

PTO 

::i -;; 1- o - 11, r< Jt, -:1 ASSY (!ffl'.ie'.Ullf±~) 
COHTROL VALVE ASSY (FIX LEG SPEC.) 
(172151-74100) 
JIii § No. 400) Jt 1:1:1 L No. 1Af;t 
Jl§No. 40«>.JtW LNo. 2'/1t.; 18A.!:: 
JJHINo. 41 «>JtW LNo. 1'f1t &36c 
:JIii §No. 420J Jll:l:I LNo. 1 'f1t,; 44.t 
JI §No. 430J .Jll:l:I LNo. 1'f1t642.!:: 

PTO 
P. T. 0. 

JI §No. 44«> Jll:l:I L No. 1 'f1t €> 39.£~h * 1". 
Fig. 40 Ref. No. 1A 
INC. Fig. 40 Ref. No. 2~ 18A 

Fig, 41 Ref. No. 1~36 
Fig. 42 Ref. No. 1~44 
Fig. 43 Ref.No.1~42 
Fig. 44 Ref. No. 1~39 

20 
(PTO) 
(P. T. 0. 

~ 

37-----~ 
38 0 
39-------J.---, 
35------1----.. 
34----.......--
35-----i-.. 
33-------
32----
26---
24,-----tli._O~ 
22------1-AI 
21-----1-JO 

36---+--'1 
23:----+--I--~ 

38~

1 

37 

21 
22 • 
24--® 
25--9 

29 __ 1 
25 0 
31---4 

30 ' 

2a---{3 
27----! 

::i :/ I- c - JI, 11 JI, -:1 ASSY (JlJ;m'iiJ!J£!!1lf±if) 
CONTROL VALVE ASSY(WI0EN/SH0RTEN VARIABLE LEG SPEC.) 
(172157-74110) 
JJ(§No.400J.Jll:!:l LNo. 1B!;t 
Jl§No.40«>.Jtl:l:I LNo. 211\,; 188c 
ll(§No.41 «>.Jf.1:1:1 LNo. 111'.;36.!:: 
JliHHto. 42 OJ Jt l:!:l L No. 1 :fl\.; 44.t 
lJli §No, 43 f1J Jll:l:I LNo. 1 :ti'.; 4U: 
lll § No. 44 a> Jlt:1::1 LNo. 1 :ti'.; 39c 
Jll§No.45«>.Jll:l:I LNo. 1'f1t.;H>c*h*1"• 
Fig. 40 Ref.No.1B 
INC.Fig. 40 Ref.No.2~188 

Fi g, 41 Ref. No. 1 - 36 
Fig. 42 Ref.No. 1~44 
Fig, 43 Ref. No. 1~42 
Fig. 44 Ref. No. 1-39 
Fig. 45 Ref. No. 1~17 

silv
erh

orn
.co

.uk



1,2,,172157-70860,,"SECTION ASSY, DRIV.",1,,1,1,,,,,,,,,,,,,,, 
2,3,,24311-240100,,"O-RING 1A P-10A",2,,2,2,,,,,,,,,,,,,,, 
3,3,,172157-70630,,"BAC UP RING",2,,2,2,,,,,,,,,,,,,,, 
4,3,,24315-000100,,"O-RING 1B P-10.0",2,,2,2,,,,,,,,,,,,,,, 
5,3,,172157-70640,,"PLATE, O-RING",2,,2,2,,,,,,,,,,,,,,, 
6,3,,172157-70650,,"SEAT, SPRING",2,,2,2,,,,,,,,,,,,,,, 
7,3,,26557-050102,,"SCREW M 5X 10",2,,2,2,,,,,,,,,,,,,,, 
8,3,,26450-050452,,"BOLT M 5X 45",2,,2,2,,,,,,,,,,,,,,, 
9,3,,172157-70660,,CAP,1,,1,1,,,,,,,,,,,,,,, 
10,3,,172157-70670,,"SPRING, RETURN",1,,1,1,,,,,,,,,,,,,,, 
11,3,,26450-050202,,"BOLT M 5X 20",1,,1,1,,,,,,,,,,,,,,, 
12,3,,172157-70680,,SPACER,1,,1,1,,,,,,,,,,,,,,, 
13,3,,172157-70700,,"SEAT, SPRING",1,,1,1,,,,,,,,,,,,,,, 
14,3,,24315-000110,,"O-RING 1B P-11.0",1,,1,1,,,,,,,,,,,,,,, 
15,3,,172157-70710,,O-RING,1,,1,1,,,,,,,,,,,,,,, 
16,3,,172157-70720,,"PLUG PF3/8",2,,2,2,,,,,,,,,,,,,,, 
17,3,,24315-000140,,"O-RING 1B P-14.0",2,,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



1 
(it.) 

16 ~ 
17----o 
13----+---, 

1.4----h 

7---
5------111~.il'I 
3-----le.-
2-----11-0 

15 
-4 

' 

(IIDEN/SHORTEN) 16 17==:F 

•• IIDEN/SHORTEM 

2 
3 • s---® 
6 8 

10 I 
6 ~ 

12 a 
11 ' :~ 

::J ;., 1- o - 11, it 11, -f ASSY (llUiP'iJSl:.!llltttl) 
CONTROL VALVE ASSY (WIDEN/SHORTEN VARIABLE LEG SPEC.) 
(172157-74110) 
Jll§No. 400JlW L,No. 1B1.t 

◄ JIIEINo.400JtW L,No. 211',; 18Bc 
JII El No. 41 «> Jll:l:l I., No. 111',; 36 c 
lllEINo. 42 0 .l.lti L,No. 1 tr, i:>44c 
llle!No.43 «>JUI:! L,No. ltr- i:,42c 
Jll8No.44tOJll:l::l 1.,No. 111- i?J39c 
JA §No. 45 «> Jt.W 1.,No. 1 tr, 1;, 17~~h :t,. 
Fig. 40 Ref. No. 18 
INC.Fig. 40 Ref.No.2~188 

Fig. 41 Ref. No. 1~36 
Fig. 42 Ref. No. 1~44 
Fig. 43 Ref. No. 1~42 
Fig, 44 Ref. No. 1-39 
Fig. 45 Ref. No. I~ 17 

silv
erh

orn
.co

.uk



1,1,,172137-76100,,"ELBOW PF1/4",1,1,1,1,,,,,,,,,,,,,,, 
2,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172157-76130,,"JOINT PF1/2",2,2,2,2,,,,,,,,,,,,,,, 
4,1,,172157-76220,,"CONNECTOR 1/4-3/8",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172312-76240,,"NIPPLE 1/4-3/8",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172157-76300,,"ELBOW 3/8-1/2",1,1,1,1,,,,,,,,,,,,,,, 
8,2,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,,,,,,,,,,,,,,, 
9,1,,172157-76350,,JOINT,1,1,1,1,,,,,,,,,,,,,,, 
10,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,,,,,,,,,,,,,, 
11,1,,23871-040000,,"PLUG PT1/2,SCREW",1,1,1,1,,,,,,,,,,,,,,, 
12,1,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,,, 
13,1,,24315-000180,,"O-RING 1B P-18.0",2,2,2,2,,,,,,,,,,,,,,, 
14,1,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
16,1,,933160-01370,,"CONNECTOR PF1/2-3/8",1,1,1,1,,,,,,,,,,,,,,, 
17,1,,172157-78231,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
18,1,,172157-78241,,HOSE,2,2,2,2,,,,,,,,,,,,,,, 
19,1,,172157-78360,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
20,2,,172157-78010,,"TUBE, SPIRAL",1,1,1,1,,,,,,,,,,,,,,, 
21,1,,172157-78460,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
22,2,,172157-78010,,"TUBE, SPIRAL",1,1,1,1,,,,,,,,,,,,,,, 
23,1,,23000-025000,,"CLAMP 25",8,8,8,8,,,,,,,,,,,,,,, 
24,1,,23000-048000,,"CLAMP 48",4,4,4,4,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



4 

: . 

12·~21 

~22J 

r:-• . : -~ 11 5
fN (\__-

. ..--..... 

' 

~ 
::::J)'l- □ -Jt,Jt 
C 

13. .-19 ~ 
i~, 

--~ 
' 

I 
I 

I 
I 

17 

I 
I 

I 
__ j 

J,.f;,f (SWING)-, 
11';·•MBUCKET)7 I 
J' -A(BQOM)-, , j 

iS"iEfi (R-OR I VE)-i I I , 
J' H. (BLAOE)7 j j j ! 

. , , , I 
I I I I 

'IL , I L, PTO(P. T. 0.) 
I 'L 1.i::iEfi (L-DR I VE) 
' 7-li(ARM) 
L Mi!!§! (TURN I NG) 

~>E'.Blillf±1i 
FIX LEG SPEC. 

silv
erh

orn
.co

.uk



1,1,,172137-76100,,"ELBOW PF1/4",4,4,4,4,,,,,,,,,,,,,,, 
2,2,,24315-000110,,"O-RING 1B P-11.0",4,4,4,4,,,,,,,,,,,,,,, 
3,1,,172157-76110,,"CONNECTOR 1/4X1/2",2,2,2,2,,,,,,,,,,,,,,, 
4,1,,172123-76120,,"CONNECTOR PF1/4",6,6,6,6,,,,,,,,,,,,,,, 
5,1,,23391-020000,,"JOINT RGI1/4",4,4,4,4,,,,,,,,,,,,,,, 
6,1,,23393-020000,,"JOINT 90RGI1/4",5,5,5,5,,,,,,,,,,,,,,, 
7,1,,23393-020000,,"JOINT 90RGI1/4",2,2,2,2,,,,,,,,,,,,,,, 
8,1,,23394-020000,,"JOINT 45RGI1/4",1,1,1,1,,,,,,,,,,,,,,, 
9,1,,24315-000110,,"O-RING 1B P-11.0",6,6,6,6,,,,,,,,,,,,,,, 
10,1,,172157-78371,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
11,1,,172157-78380,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
12,1,,172157-78170,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
13,2,,172157-78020,,"TUBE, SPIRAL",1,1,1,1,,,,,,,,,,,,,,, 
14,1,,23271-020305,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
15,1,,172156-78560,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
16,2,,172312-78700,,"TUBE, SPIRAL",1,1,1,1,,,,,,,,,,,,,,, 
17,1,,23271-020374,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
18,1,,172157-78760,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
19,1,,172157-78180,,HOSE,2,2,2,2,,,,,,,,,,,,,,, 
20,2,,172157-78040,,"TUBE, SPIRAL",2,2,2,2,,,,,,,,,,,,,,, 
21,1,,172157-78750,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



silv
erh

orn
.co

.uk



1,1,,172137-76100,,"ELBOW PF1/4",5,,5,5,,,,,,,,,,,,,,, 
2,2,,24315-000110,,"O-RING 1B P-11.0",5,,5,5,,,,,,,,,,,,,,, 
3,1,,172157-76110,,"CONNECTOR 1/4X1/2",2,,2,2,,,,,,,,,,,,,,, 
4,1,,172123-76120,,"CONNECTOR PF1/4",7,,7,7,,,,,,,,,,,,,,, 
5,1,,23391-020000,,"JOINT RGI1/4",5,,5,5,,,,,,,,,,,,,,, 
6,1,,23391-020000,,"JOINT RGI1/4",4,,4,4,,,,,,,,,,,,,,, 
7,1,,23393-020000,,"JOINT 90RGI1/4",2,,2,2,,,,,,,,,,,,,,, 
8,1,,23394-020000,,"JOINT 45RGI1/4",4,,4,4,,,,,,,,,,,,,,, 
9,1,,24315-000110,,"O-RING 1B P-11.0",7,,7,7,,,,,,,,,,,,,,, 
10,1,,172157-78170,,HOSE,1,,1,1,,,,,,,,,,,,,,, 
11,2,,172157-78020,,"TUBE, SPIRAL",1,,1,1,,,,,,,,,,,,,,, 
12,1,,172157-78180,,HOSE,2,,2,2,,,,,,,,,,,,,,, 
13,2,,172157-78040,,"TUBE, SPIRAL",2,,2,2,,,,,,,,,,,,,,, 
14,1,,23271-030335,,HOSE,1,,,,,,,M,,,,,,,,,,, 
14-1,1,,172157-78371,,HOSE,1,,,,,,,,,,,,,,,,,, 
14-2,1,,23271-020355,,HOSE,1,,1,1,,,N,M,72157123,M/#00609,,,,,,,,, 
14-3,1,,23271-020335,,HOSE,1,,1,1,,,N,,72157123,M/#00609,,,,,,,,, 
15,1,,172156-78560,,HOSE,1,,1,1,,,,,,,,,,,,,,, 
16,2,,172312-78700,,"TUBE, SPIRAL",1,,1,1,,,,,,,,,,,,,,, 
17,1,,172157-78760,,HOSE,1,,1,1,,,,,,,,,,,,,,, 
18,1,,23271-020334,,HOSE,1,,1,1,,,,,,,,,,,,,,, 
19,1,,172157-78670,,HOSE,1,,1,1,,,,,,,,,,,,,,, 
20,1,,172157-78681,,HOSE,1,,1,1,,,,,,,,,,,,,,, 
21,1,,172157-78690,,HOSE,1,,1,1,,,,,,,,,,,,,,, 
22,2,,172312-78370,,"TUBE, SPIRAL",1,,1,1,,,,,,,,,,,,,,, 
23,1,,172157-78720,,HOSE,1,,1,1,,,,,,,,,,,,,,, 
24,2,,172157-78730,,"TUBE, SPIRAL",1,,1,1,,,,,,,,,,,,,,, 
25,1,,23271-020355,,HOSE,1,,1,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



:::I:::, .. □ -J\,/tJ\,"7 
CONTROL VALVE 

;l.,('y"f~I)),~ 
SWING CYLINDER 

25 

I 

silv
erh

orn
.co

.uk



1,1,,172137-76100,,"ELBOW PF1/4",1,1,1,1,,,,,,,,,,,,,,, 
2,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172157-76330,,"JOINT 1/8",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,172112-77580,,"JOINT 1/8",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,172157-76410,,"BODY, VALVE",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,172157-76420,,"CONNECTOR 1/2X1/2",1,1,,,,,,,,,,,,,,,,, 
6-1,1,,172157-76421,,"CONNECTOR 
1/2X1/2",1,1,1,1,,,F,1,72157154,M/#01725,72157154,M/#01725,,,,,,, 
7,1,,172157-76430,,SPOOL,1,1,1,1,,,,,,,,,,,,,,, 
8,1,,172157-76441,,SPRING,1,1,1,1,,,,,,,,,,,,,,, 
9,1,,172141-77800,,"JOINT, GREASE",2,2,2,2,,,,,,,,,,,,,,, 
10,1,,23393-030000,,"JOINT 90RGI 3/8",1,1,1,1,,,,,,,,,,,,,,, 
11,1,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,,,,,,,,,,,,,,, 
12,1,,172141-77811,,"HOSE, GREASE",1,1,1,1,,,,,,,,,,,,,,, 
13,1,,172157-78431,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
14,2,,172157-78030,,"TUBE, SPIRAL",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,172157-78740,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
16,1,,933168-55770,,"BAND 146",1,1,1,1,,,,,,,,,,,,,,, 
17,1,,23871-030000,,"PLUG 
PT3/8,SCREW",1,1,1,1,,,W,,72157154,M/#01725,72157154,M/#01725,,,,,,, 

silv
erh

orn
.co

.uk



silv
erh

orn
.co

.uk



1,1,,172155-76100,,"CONNCTOR PF1/8 PF1/4",2,2,2,2,,,,,,,,,,,,,,, 
2,1,,172157-76150,,"CONNECTOR 3/8-1/4",4,4,4,4,,,,,,,,,,,,,,, 
3,1,,172156-76190,,"JOINT 1/4,1/8",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,172112-77580,,"JOINT 1/8",2,2,2,2,,,,,,,,,,,,,,, 
5,1,,23391-020000,,"JOINT RGI1/4",2,2,2,2,,,,,,,,,,,,,,, 
6,1,,23391-020000,,"JOINT RGI1/4",2,2,2,2,,,,,,,,,,,,,,, 
7,1,,23393-020000,,"JOINT 90RGI1/4",4,4,4,4,,,,,,,,,,,,,,, 
8,1,,24315-000110,,"O-RING 1B P-11.0",2,2,2,2,,,,,,,,,,,,,,, 
9,1,,24315-000140,,"O-RING 1B P-14.0",4,4,4,4,,,,,,,,,,,,,,, 
10,1,,172156-78180,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
11,1,,172157-78480,,HOSE,2,2,2,2,,,,,,,,,,,,,,, 
12,1,,172157-78490,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
13,1,,172157-78500,,HOSE,4,4,4,4,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



(8) .... 

10 
®"' 

,,,, ,, ,, 
8 ,, 

11 1 ,, 1 8 • ' 11 
I 
I 

/ 
-l/'('iil!i'B1m1i_.~- ,l / 11 / 

13 

l2 __ ,..,,,,.,.,-- 13 ~-- / 
/ / 

~~-✓Lx-- .-ff'~---
J 12 

I 
5 ff © 

~~-©!fjir 

13 ® 

*fi=E-? 
DRIVING IOTOR 

.. 
,, 

,-

,. 

,, 

® 

silv
erh

orn
.co

.uk



1,1,,172155-76100,,"CONNCTOR PF1/8 PF1/4",2,,,,,,,,,,,,,,,,,, 
2,1,,172157-76150,,"CONNECTOR 3/8-1/4",4,,,,,,,,,,,,,,,,,, 
3,1,,172156-76190,,"JOINT 1/4,1/8",1,,,,,,,,,,,,,,,,,, 
4,1,,172112-77580,,"JOINT 1/8",2,,,,,,,,,,,,,,,,,, 
5,1,,23393-020000,,"JOINT 90RGI1/4",4,,,,,,,,,,,,,,,,,, 
6,1,,23871-020000,,"PLUG PT1/4,SCREW",2,,,,,,,,,,,,,,,,,, 
7,1,,24315-000110,,"O-RING 1B P-11.0",2,,,,,,,,,,,,,,,,,, 
8,1,,24315-000140,,"O-RING 1B P-14.0",4,,,,,,,,,,,,,,,,,, 
9,1,,172453-78100,,"HOSE P202FF073W",2,,,,,,,,,,,,,,,,,, 
10,1,,172453-78110,,"HOSE P204BB075W",4,,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



. . ,• 

_-, 9 
I: : iE.fi't-:Sr y I DRIVING IOTOR 

't-:Sr ·--

,,. ,,. 

/' -· 
(~ 
~/ 

/ 

_,,/ 
,,-· 

I 

silv
erh

orn
.co

.uk



1,1,,172155-76100,,"CONNCTOR PF1/8 PF1/4",2,,2,2,,,,,,,,,,,,,,, 
2,1,,172157-76150,,"CONNECTOR 3/8-1/4",4,,4,4,,,,,,,,,,,,,,, 
3,1,,172156-76190,,"JOINT 1/4,1/8",1,,1,1,,,,,,,,,,,,,,, 
4,1,,172157-76290,,"NIPPLE PT,PF1/8",2,,2,2,,,,,,,,,,,,,,, 
5,1,,172112-77580,,"JOINT 1/8",2,,2,2,,,,,,,,,,,,,,, 
6,1,,172112-77580,,"JOINT 1/8",2,,2,2,,,,,,,,,,,,,,, 
7,1,,172112-77660,,"L-JOINT 1/8",4,,4,4,,,,,,,,,,,,,,, 
8,1,,23394-020000,,"JOINT 45RGI1/4",2,,2,2,,,,,,,,,,,,,,, 
9,1,,23391-020000,,"JOINT RGI1/4",2,,2,2,,,,,,,,,,,,,,, 
10,1,,23391-020000,,"JOINT RGI1/4",2,,2,2,,,,,,,,,,,,,,, 
11,1,,23393-020000,,"JOINT 90RGI1/4",2,,,,,,,,,,,,,,,,,, 
11-1,1,,172312-76250,,"ELBOW PT1/4",2,,2,2,,,F,1,72157131,M/#00609,,,,,,,,, 
12,1,,24315-000110,,"O-RING 1B P-11.0",2,,2,2,,,,,,,,,,,,,,, 
13,1,,24315-000140,,"O-RING 1B P-14.0",4,,4,4,,,,,,,,,,,,,,, 
14,1,,172157-78270,,HOSE,1,,1,1,,,,,,,,,,,,,,, 
15,1,,172157-78280,,HOSE,1,,1,1,,,,,,,,,,,,,,, 
16,1,,172157-78350,,HOSE,2,,2,2,,,,,,,,,,,,,,, 
17,1,,172157-78300,,HOSE,4,,4,4,,,,,,,,,,,,,,, 
18,1,,172157-78310,,HOSE,2,,2,2,,,,,,,,,,,,,,, 
19,1,,172157-78320,,HOSE,2,,2,2,,,,,,,,,,,,,,, 
20,1,,172157-74450,,"VALVE, CHECK",1,,,,,,,,,,,,,,,,,, 
20-1,1,,172157-74451,,"CHECK VALVE CMP",1,,1,1,,,R,,72157110,M/#00566,,,,,,,,, 
21,2,,172157-74400,,"HOUSING, CHECK VALVE",1,,,,,,,,,,,,,,,,,, 
21-1,2,,172157-74401,,HOUSING,1,,1,1,,,R,,72157110,M/#00566,,,,,,,,, 
22,2,,172157-74410,,"VALVE, CHECK",4,,4,4,,,,,,,,,,,,,,, 
23,3,,172157-74560,,"SEAL SET, VALVE",4,,4,4,,,,,,,,,,,,,,, 
29,2,,23871-010000,,"PLUG PT1/8,SCREW",4,,4,4,,,,,,,,,,,,,,, 
30,2,,24311-000100,,"O-RING 1A P-10.0",2,,2,2,,,,,,,,,,,,,,, 
31,2,,26450-060602,,"BOLT, M6X 60",2,,2,2,,,,,,,,,,,,,,, 
32,1,,172157-76390,,CONNECTOR,2,,2,2,,,W,,72157131,M/#00609,,,,,,,,, 
33,1,,172312-77820,,"FITTING, GREASE",2,,2,2,,,W,,72157131,M/#00609,,,,,,,,, 

silv
erh

orn
.co

.uk



itM:, !J ~.,-(l) 
II DEN/SHRTEN CYL I 

/ 
,------/ 

m:fi'E- ~ 
DRIVING IOTOR 

silv
erh

orn
.co

.uk



1,1,,172137-76100,,"ELBOW PF1/4",3,3,3,3,,,,,,,,,,,,,,, 
2,2,,24315-000110,,"O-RING 1B P-11.0",3,3,3,3,,,,,,,,,,,,,,, 
3,1,,172123-76120,,"CONNECTOR PF1/4",3,3,3,3,,,,,,,,,,,,,,, 
4,1,,172155-76120,,"JOINT PF1/4",2,2,2,2,,,,,,,,,,,,,,, 
5,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,,,,,,,,,,,,,,, 
6,1,,23391-020000,,"JOINT RGI1/4",3,3,3,3,,,,,,,,,,,,,,, 
7,1,,23391-020000,,"JOINT RGI1/4",2,2,2,2,,,,,,,,,,,,,,, 
8,1,,24315-000110,,"O-RING 1B P-11.0",3,3,3,3,,,,,,,,,,,,,,, 
9,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
10,1,,172157-78100,,HOSE,1,1,,,,,,,,,,,,,,,,, 
10-1,1,,172157-
78101,,HOSE,1,1,1,1,,,N,,72157140,M/#00929,72157140,M/#00929,,,,,,, 
11,1,,172157-78110,,HOSE,1,1,,,,,,,,,,,,,,,,, 
11-1,1,,172157-
78111,,HOSE,1,1,1,1,,,N,,72157140,M/#00929,72157140,M/#00929,,,,,,, 
12,1,,172157-78120,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
13,1,,172157-78130,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
14,1,,172157-78150,,HOSE,2,2,2,2,,,,2,,,,,,,,,,, 
15,1,,172157-78330,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
16,1,,172157-78340,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
17A,1,,172156-78450,,"CLAMP     (GREEN:76)",2,,2,2,,,,,,,,,,,,,,, 
17A-1,1,,172156-78450-4,,"CLAMP     
(GREEN:85)",2,,2,2,,,S,,*,M/#01831,,,*,M/#01831,*,M/#01831,,, 
17B,1,,172156-78450-3,,"CLAMP    (YELLOW:70)",,2,,,,,,,,,,,,,,,,, 
18A,1,,172156-78460,,"CLAMP     (GREEN:76)",1,,1,1,,,,,,,,,,,,,,, 
18A-1,1,,172156-78460-4,,"CLAMP     
(GREEN:85)",1,,1,1,,,S,,*,M/#01831,,,*,M/#01831,*,M/#01831,,, 
18B,1,,172156-78460-3,,"CLAMP    (YELLOW:70)",,1,,,,,,,,,,,,,,,,, 
19A,1,,172156-78470,,"CLAMP     (GREEN:76)",1,,1,1,,,,,,,,,,,,,,, 
19A-1,1,,172156-78470-4,,"CLAMP     
(GREEN:85)",1,,1,1,,,S,,*,M/#01831,,,*,M/#01831,*,M/#01831,,, 
19B,1,,172156-78470-3,,"CLAMP    (YELLOW:70)",,1,,,,,,,,,,,,,,,,, 
20,1,,172156-78480,,"PLATE, RUBBER (A",2,2,2,2,,,,,,,,,,,,,,, 
21,1,,172156-78490,,"PLATE, RUBBER (B",1,1,1,1,,,,,,,,,,,,,,, 
22,1,,172156-78500,,"PLATE, RUBBER (C",1,1,1,1,,,,,,,,,,,,,,, 
23,1,,172156-78510,,"SUPPORT, HOSE (A",2,2,2,2,,,,,,,,,,,,,,, 
24,1,,172156-78520,,"SUPPORT, HOSE (B",1,1,1,1,,,,,,,,,,,,,,, 
25,1,,172156-78530,,"SUPPORT, HOSE (C",1,1,1,1,,,,,,,,,,,,,,, 
26,1,,172156-78540,,"COLLAR 9X 18",5,5,5,5,,,,,,,,,,,,,,, 
27,1,,172157-78610,,"COVER, HOSE",1,1,,,,,,,,,,,,,,,,, 
27-1,1,,172147-78790,,GUIDE,1,1,1,1,,,,M,,,,,,,,,,, 
27-2,1,,172142-78790,,"COVER 20-600, 
HOSE",1,1,1,1,,,N,,72157140,M/#00929,72157140,M/#00929,,,,,,, 
28,1,,172157-78620,,"COVER, HOSE",1,1,,,,,,,,,,,,,,,,, 
28-1,1,,172142-78790,,"COVER 20-600, 
HOSE",1,1,1,1,,,F,1,72157133,M/#00929,72157133,M/#00929,,,,,,, 
29,1,,172157-78630,,"CLAMP, HOSE",1,1,1,1,,,,,,,,,,,,,,, 
30,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,,,,,,,,,,,,,, 
31,1,,26013-080302,,"BOLT M 8X 30",5,5,5,5,,,,,,,,,,,,,,, 
32,1,,26116-080122,,"BOLT M 8X 12 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
33,1,,172122-79890,,"CLAMP 
350",1,1,1,1,,,W,,72157140,M/#00929,72157140,M/#00929,,,,,,, 
34,1,,172157-78640,,"COVER 
20X500,HOSE",1,1,1,1,,,W,,72157133,M/#00929,72157133,M/#00929,,,,,,, 
35,1,,172171-78770,,"HOSE G206AB078W",2,,,,,,,3,,,,,,,,,,, silv

erh
orn

.co
.uk



-:f-J.,.'ll) 
BOOH CYLIND 

. <:::: 
~ 

---->--._ . ..., 

->' : ..... 
IBN ous 
PREYI 

silv
erh

orn
.co

.uk



1,1,,772157-46100,,"P.T.O. ASY, HYD. OIL",1,1,,,,,,1,,,,,,,,,,, 
1-1,1,,772157-46101,,"P.T.O. ASSY,HYD. 
OIL",1,1,,,,,N,1,72157154,M/#01725,72157154,M/#01725,,,,,,, 
2,2,,172145-76180,,"JOINT 3/8",2,2,2,2,,,,,,,,,,,,,,, 
5,2,,172157-76220,,"CONNECTOR 1/4-3/8",2,2,,,,,,,,,,,,,,,,, 
5-1,2,,172157-76220,,"CONNECTOR 1/4-
3/8",1,1,1,1,,,K,,72157154,M/#01725,72157154,M/#01725,,,,,,, 
6,2,,172157-78390,,HOSE,2,2,,,,,,,,,,,,,,,,, 
6-1,2,,172157-
78390,,HOSE,1,1,1,1,,,K,,72157154,M/#01725,72157154,M/#01725,,,,,,, 
7,2,,23871-030000,,"PLUG PT3/8,SCREW",2,2,2,2,,,,,,,,,,,,,,, 
8,2,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
8-1,2,,24315-000110,,"O-RING 1B P-
11.0",1,1,1,1,,,K,,72157154,M/#01725,72157154,M/#01725,,,,,,, 
9,2,,172145-78280,,"HOSE 
P206BB102S",1,1,1,1,,,W,,72157154,M/#01725,72157154,M/#01725,,,,,,, 
10,2,,23393-030000,,"JOINT 90RGI 
3/8",1,1,1,1,,,W,,72157154,M/#01725,72157154,M/#01725,,,,,,, 
11,2,,172157-76421,,"CONNECTOR 
1/2X1/2",1,1,1,1,,,W,,72157154,M/#01725,72157154,M/#01725,,,,,,, 

silv
erh

orn
.co

.uk



itl!Ef.P. T. O. (7 i.,-1,,.z::., f:)ASSY 
KYD.OIL P. T.0. (FRAE END)ASSY 
(772157-46100) 
!:ff El No. 540) Ji/±\ L.,No. 1 Ii 
J:ffe!No. 210)Jl/±\L.,No. liJ~':127 c 
J:ffe!No. 540)Jl/±\L.,No. 2iJ)&8€'~JJ.;;l;:1"o 
Fig.54 REF.No. 1 
INC.Fig.21 REF.No. 1~27 

Fig.54 REF.No.2~8. 
:dllEP. T. 0. ( 7 v -J.. .r.::., i: )ASSY 
HYO.OIL P.T.O. (FRAIE ENl>)ASSY 
(772157-46101) 
J:ffe!No. 540)J!/±\L,No. 1-l(i 
Jlie!No. 210)Ji/±\L,No. liJ~&27 c: 
Jliel No. 540),t~ l,No. 2iJ~ & 11 €-~JJ.;t;:"to 
Flg.54 REF.No. 1-1 
INC.Fig.21 REF.No. 1~27 

Fig.54 REF.No.2~11. 

~ 
~ 

:: 

) --

1 
1-1 

'4' 

7 

silv
erh

orn
.co

.uk



1,1,,772157-46110,,"PIPING ASY, P.T.O(BE",1,1,1,1,,,,1,,,,,,,,,,, 
2,2,,172157-74720,,"TUBE(R), 3RD VALVE",1,1,1,1,,,,,,,,,,,,,,, 
3,2,,172157-78560,,HOSE,2,2,2,2,,,,,,,,,,,,,,, 
4,2,,172112-76300,,"RETAINER A,BOOM PIPE",1,1,1,1,,,,,,,,,,,,,,, 
5,2,,172633-76200,,"ADAPTER PT3/8",2,2,2,2,,,,,,,,,,,,,,, 
6,2,,23394-030000,,"JOINT 45RGI 3/8",2,2,2,2,,,,,,,,,,,,,,, 
7,2,,23871-030000,,"PLUG PT3/8,SCREW",2,2,2,2,,,,,,,,,,,,,,, 
8,2,,22217-100000,,"SPRING WASHER 10",2,2,2,2,,,,,,,,,,,,,,, 
9,2,,22217-100000,,"SPRING WASHER 10",1,1,1,1,,,,,,,,,,,,,,, 
10,2,,26116-100202,,"BOLT M10X 20 PLATED",2,2,2,2,,,,,,,,,,,,,,, 
11,2,,26116-100402,,"BOLT 10X 40",1,1,1,1,,,,,,,,,,,,,,, 
12,2,,172157-81710,,PLATE,1,1,1,1,,,,2,,,,,,,,,,, 
13,2,,172157-81720,,PLATE,2,2,2,2,,,,2,,,,,,,,,,, 
14,2,,172157-74700,,"TUBE(L), 3RD VALVE",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,172157-81700,,"BOOM W/BUSH, 3RD",1,1,1,1,,,,,,,,,,,,,,, 
16,2,,172156-72410,,"BUSH, PIN 25 35 A",2,2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



TO M/#03763 

A. I.'"./ t: )ASSY )di£EP.T.O.(-:f(BOOI END)ASSY 
HYD OIL P. T. D. 
(772157-46110) 

JI.W ~No. ltt ~ 14 ~#1:f.:r-ro JtW ~No. 211\ b 
1 INC. 2~14 

silv
erh

orn
.co

.uk



1,1,,772157-46111,,"PIPING ASY, P.T.O(BE",1,,1,1,,,,1,,,,,,,,,,, 
2,2,,172157-74701,,"TUBE,3RD L ASSY",1,,1,1,,,,,,,,,,,,,,, 
3,2,,172157-74721,,"TUBE,3RD R ASSY",1,,1,1,,,,,,,,,,,,,,, 
4,2,,172633-76200,,"ADAPTER PT3/8",2,,2,2,,,,,,,,,,,,,,, 
5,2,,172183-76260,,SPACER,1,,1,1,,,,,,,,,,,,,,, 
6,2,,172112-76300,,"RETAINER A,BOOM PIPE",1,,1,1,,,,,,,,,,,,,,, 
7,2,,172157-78560,,HOSE,2,,2,2,,,,,,,,,,,,,,, 
8,2,,22217-100000,,"SPRING WASHER 10",2,,2,2,,,,,,,,,,,,,,, 
9,2,,23394-030000,,"JOINT 45RGI 3/8",2,,2,2,,,,,,,,,,,,,,, 
10,2,,23871-030000,,"PLUG PT3/8,SCREW",2,,2,2,,,,,,,,,,,,,,, 
11,2,,26013-100502,,"BOLT M10X 50",1,,1,1,,,,,,,,,,,,,,, 
12,2,,26116-100202,,"BOLT M10X 20 PLATED",2,,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



FROM M/#03764 
3 2 5 

7-h.:,,!J ;,,~ 
ARI CYLINDER 

~ ® 

-· 
·.' -· 6 

f. . ~- , 
(?,..({ \ \ 

~? 2 \. 
~• r~• 

✓•· @ ... A /~ r 
~ ..,.,-· 10 81 

1 12 

5111.EEP. T. 0. ("'f-A ::r.;,, It )ASSY 
HYO.OIL P. T.O. (BOOII END)ASSY 
(772157-46111) 
Jttl:l l-No. 11:t @ ~ 
Jtlfll,No.2:tl\&12E~h*T• ~ ---~--~ 

1 INC.2~12 @~~ ! ·-~, 

/,/]~\ rREFER TO Fig~~~"-L._ 

<~;'-~~~ 7 r~ 
Q) 

silv
erh

orn
.co

.uk



1,1,,172141-77800,,"JOINT, GREASE",4,4,4,4,,,,,,,,,,,,,,, 
2,1,,172157-77801,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
3,1,,172157-77810,,HOSE,1,1,1,1,,,,,,,,,,,,,,, 
4,1,,172312-77820,,"FITTING, GREASE",1,1,1,1,,,,,,,,,,,,,,, 
5,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



.• .,.. 

,. 

I~ 
._ -·-..........-....>, '".. : 

Mil!l'E-9 
TIMING IOTOR 

l 

2 
l 

tifilii)-"<Y U ':/'f 
TIIINING BEARING 

silv
erh

orn
.co

.uk



1A,1,,172157-81100,,"BOOM W/BUSH",1,,1,1,,,,,,,,,,,,,,, 
1A-1,1,,172157-81100-3,,"BOOM 
W/BUSH(GREEN:85",1,,1,1,,,S,,*,M/#01831,,,*,M/#01831,*,M/#01831,,, 
1A-2,1,,172157-81101,,"BOOM 
W/BUSH",1,,1,1,,,F,1,72170026,M/#03764,,,72170026,M/#03764,72170026,M/#03764,,, 
1B,1,,172157-81100-1,,"BOOM W/BUSH",,1,,,,,,,,,,,,,,,,, 
1B-1,1,,172157-81101-1,,"BOOM 
ASSY(YELLOW:70)",,1,,,,,F,1,,,72170026,M/#03764,,,,,,, 
2,2,,172156-72410,,"BUSH, PIN 25 35 A",2,2,2,2,,,,,,,,,,,,,,, 
3,1,,172156-81330,,"PIN, BOOM 25X124",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,172156-81350,,"PIN, BOOM 25X 98",2,2,2,2,,,,,,,,,,,,,,, 
5,1,,172155-81390,,"COTTER PIN 6X 35",3,3,3,3,,,,,,,,,,,,,,, 
6,1,,172156-81400,,"SHIM 25-45",3,3,3,3,,,,,,,,,,,,,,, 
7,1,,24761-020000,,"NIPPLE PT1/8,GREASE",3,3,3,3,,,,,,,,,,,,,,, 
8,1,,172155-81390,,"COTTER PIN 6X 35",3,3,3,3,,,,,,,,,,,,,,, 
9,1,,172157-82300,,"BRACKET,BOOM(GRAY:73",1,1,1,1,,,,,,,,,,,,,,, 
10,1,,172157-82310,,"PIN 25X98",1,1,1,1,,,,,,,,,,,,,,, 
11,1,,172157-82330,,"PLATE, PIN LOCK",1,1,1,1,,,,,,,,,,,,,,, 
12,1,,172157-82340,,"BOLT 12X 95",1,1,1,1,,,,,,,,,,,,,,, 
13,1,,172157-82350,,"PIN 35X213",1,1,1,1,,,,,,,,,,,,,,, 
14,1,,172156-83120,,"PIN, BRACKET 25X152",1,1,1,1,,,,,,,,,,,,,,, 
15,1,,172156-83140,,"PIN  25X 72",1,1,1,1,,,,,,,,,,,,,,, 
16,1,,172156-83160,,"PIN, BRACKET 25X 65",1,1,1,1,,,,,,,,,,,,,,, 
17,1,,22242-000350,,"CIRCLIP   35",1,1,1,1,,,,,,,,,,,,,,, 
18,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,,, 
19,1,,26756-120002,,"LOCK NUT 12",2,2,2,2,,,,,,,,,,,,,,, 
20,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,,,,,,,,,,,,,,, 
21,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,1,1,,,,,,,,,,,,,,, 
22,1,,172156-81400,,"SHIM 25-45",4,4,4,4,,,,,,,,,,,,,,, 
23,1,,172183-81160,,"TREE 
CLIP",3,3,3,3,,,W,2,72170026,M/#03764,72170026,M/#03764,72170026,M/#03764,721700
26,M/#03764,,, 

silv
erh

orn
.co

.uk



6 

7-A~•J'./~ ~ 
ARM CYLINDER 

£/";.. I 

✓/Y----;_i-, I 

sh-. 
23--,. 

~]3~ 
3 f '• ', 

7 t-._ 
22 

"'f-A"l\J './~ 
BOOH CYLINDER 

k1 16 ~/7 8 

-:o/ 
," 

19 

silv
erh

orn
.co

.uk



1A,1,,172157-81200,,"ARM W/BUSH",1,,1,1,,,,2,,,,,,,,,,, 
1A-1,1,,172157-81200-3,,"ARM 
W/BUSH(GREEN:85)",1,,1,1,,,S,2,*,M/#01831,,,*,M/#01831,*,M/#01831,,, 
1B,1,,172157-81200-1,,"ARM W/BUSH",,1,,,,,,,,,,,,,,,,, 
2,2,,172157-81360,,"BUSH 25 35 A, PIN",6,6,6,6,,,,,,,,,,,,,,, 
3,1,,172155-81390,,"COTTER PIN 6X 35",2,2,2,2,,,,,,,,,,,,,,, 
4,1,,172156-81400,,"SHIM 25-45",2,2,2,2,,,,,,,,,,,,,,, 
5,1,,172156-82200,,"PIN, ARM 25X 65",2,2,2,2,,,,,,,,,,,,,,, 
6,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,,, 
7,1,,172157-81300,,"LINK W/BUSH, BUCKET",1,1,1,1,,,,,,,,,,,,,,, 
7-1,1,,172157-
81301,,"LINK,BUCKET(GREEN:85",1,1,1,1,,,R,,72186076,M/#03823,72186076,M/#03823,7
2186076,M/#03823,72186076,M/#03823,,, 
8,2,,172157-81360,,"BUSH 25 35 A, PIN",2,2,2,2,,,,,,,,,,,,,,, 
9,2,,172157-81370,,"BUSH 25 35, PIN",2,2,2,2,,,,,,,,,,,,,,, 
10,1,,172157-81340,,"ARM(L), BUCKET",1,1,,,,,,,,,,,,,,,,, 
10-1,1,,172157-81341,,"ARM 
L,BUCKET(GREEN85",1,1,1,1,,,F,1,72157167,M/#03503,72157167,M/#03503,,,,,,, 
11,1,,172157-81350,,"ARM, BUCKET",1,1,,,,,,,,,,,,,,,,, 
11-1,1,,172157-
81351,,"ARM,BUCKET(GREEN:85)",1,1,1,1,,,F,1,72157167,M/#03503,72157167,M/#03503,
,,,,,, 
12,1,,172156-99450,,"PIN KIT, BUCKET",2,2,2,2,,,W,,*,M/#00501,*,M/#00501,,,,,,, 
13,2,,172156-81400,,"SHIM 25-45",2,2,2,2,,,,,,,,,,,,,,, 
14,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,,, 
15,2,,172156-81330,,"PIN, BOOM 25X124",2,2,2,2,,,,,,,,,,,,,,, 
16,2,,172155-81390,,"COTTER PIN 6X 35",2,2,2,2,,,,,,,,,,,,,,, 
17,1,,24761-020000,,"NIPPLE 
PT1/8,GREASE",2,2,2,2,,,W,,*,M/#00501,*,M/#00501,*,M/#00501,*,M/#00501,,, 
18,1,,172453-81200,,"ARM,880   (GREEN:85)",1,,,,,,,3,,,,,,,,,,, 
19,2,,172157-81360,,"BUSH 25 35 A, PIN",6,,,,,,,,,,,,,,,,,, 
20,1,,172157-84450,,LINK,1,1,,,,,,4,,,,,,,,,,, 
21,2,,172157-81360,,"BUSH 25 35 A, PIN",2,2,,,,,,,,,,,,,,,,, 
22,2,,172157-81370,,"BUSH 25 35, PIN",2,2,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



":J I-:/') ;,If 
rt 'r ET CYL I HOER BUCK 

7-b.:/');,'f ~ 
ARM CYL I HDER y-·-. ./'i 

.. / I '1'-A 
4 ~- -~' -

J!l~-- / .-e r~ 
_,,,,, ', ', ,,. ,/ 

1A 
1B 

·•,,_ 

' I 

silv
erh

orn
.co

.uk



1,1,,172156-99450,,"PIN KIT, BUCKET",2,2,2,2,,,,,,,,,,,,,,, 
2,2,,172156-81330,,"PIN, BOOM 25X124",2,2,2,2,,,,,,,,,,,,,,, 
3,2,,172155-81390,,"COTTER PIN 6X 35",2,2,2,2,,,,,,,,,,,,,,, 
4,2,,172156-81400,,"SHIM 25-45",2,2,2,2,,,,,,,,,,,,,,, 
5,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,,,,,,,,,,,,,,, 
6,1,,172157-81400,,"BUCKET 350 (GRAY:83)",1,1,1,1,,,,,,,,,,,,,,, 
7,2,,172137-86240,,"TEETH, SIDE",2,2,2,2,,,,,,,,,,,,,,, 
8,2,,172110-89130,,TEETH,3,3,3,3,,,,,,,,,,,,,,, 
9,1,,172157-81510,,"BUCKET 250(GREEN:97)",1,1,,,,,,1,,,,,,,,,,, 
10,2,,172137-86240,,"TEETH, SIDE",2,2,,,,,,,,,,,,,,,,, 
11,2,,172110-89130,,TEETH,3,3,,,,,,,,,,,,,,,,, 
12,1,,172157-81500,,"BUCKET 400(GREEN:97)",1,1,,,,,,1,,,,,,,,,,, 
13,2,,172137-86240,,"TEETH, SIDE",2,2,,,,,,,,,,,,,,,,, 
14,2,,172110-89130,,TEETH,3,3,,,,,,,,,,,,,,,,, 
15,1,,172157-86500,,BUCKET,1,1,,,,,,1,,,,,,,,,,, 
16,2,,172137-86240,,"TEETH, SIDE",2,2,,,,,,,,,,,,,,,,, 
17,2,,172110-89130,,TEETH,2,2,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



6 
9 

12 
15 

silv
erh

orn
.co

.uk



1,1,,172156-99450,,"PIN KIT, BUCKET",2,,,,,,,,,,,,,,,,,, 
2,2,,172156-81330,,"PIN, BOOM 25X124",2,,,,,,,,,,,,,,,,,, 
3,2,,172155-81390,,"COTTER PIN 6X 35",2,,,,,,,,,,,,,,,,,, 
4,2,,172156-81400,,"SHIM 25-45",2,,,,,,,,,,,,,,,,,, 
5,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,,,,,,,,,,,,,,,,,, 
6,1,,172453-81400,,"BUCKET ASSY 700,FORK",1,,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



6 

silv
erh

orn
.co

.uk



1,1,,172155-81390,,"COTTER PIN 6X 35",4,4,4,4,,,,,,,,,,,,,,, 
2,1,,172156-81400,,"SHIM 25-45",4,4,4,4,,,,,,,,,,,,,,, 
3,1,,172157-94100,,"BLADE ASSY",1,1,1,1,,,,,,,,,,,,,,, 
4,1,,172156-94250,,"PIN 25X 59A",3,3,3,3,,,,,,,,,,,,,,, 
5,1,,172156-94270,,"PIN 25X 59B",1,1,1,1,,,,,,,,,,,,,,, 
6,1,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,1,1,,,,,,,,,,,,,,, 
7,1,,24761-040000,,"NIPPLE B,GREASE",2,2,2,2,,,,,,,,,,,,,,, 
8,1,,172157-58830,,"KNOB 6.5X18X35",2,,2,2,,,,,,,,,,,,,,, 
9,1,,172155-81390,,"COTTER PIN 6X 35",6,,6,6,,,,,,,,,,,,,,, 
10,1,,172156-81400,,"SHIM 25-45",6,,6,6,,,,,,,,,,,,,,, 
11,1,,172156-94250,,"PIN 25X 59A",3,,3,3,,,,,,,,,,,,,,, 
12,1,,172156-94270,,"PIN 25X 59B",1,,1,1,,,,,,,,,,,,,,, 
13,1,,172157-94500,,BLADE(L),1,,1,1,,,,,,,,,,,,,,, 
14,1,,172157-94510,,BLADE(R),1,,1,1,,,,,,,,,,,,,,, 
15,1,,172157-94600,,"BLADE ASSY",1,,1,1,,,,,,,,,,,,,,, 
16,1,,172157-94720,,"PIN 25X 65",2,,2,2,,,,,,,,,,,,,,, 
17,1,,172157-94760,,"PIN 20",2,,2,2,,,,,,,,,,,,,,, 
18,1,,24761-020000,,"NIPPLE PT1/8,GREASE",3,,3,3,,,,,,,,,,,,,,, 
19,1,,24761-040000,,"NIPPLE B,GREASE",2,,2,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



ifflJEMllft~ 
F ! X LEG SPEC. 

13 

silv
erh

orn
.co

.uk



0,Y00K2693 
1,001,,"VEHICLE SECTION (B08)" 
2,1,,LABEL(JP),"B08 G","B08 Y","B08 EX","B08 AY" 
2,2,,LABEL(EX),"B08 G","B08 Y","B08 EX","B08 AY" 
2,3,,LABEL(AY),"B08 G","B08 Y","B08 EX","B08 AY" 
2,4,,"SAFETY LABEL(JP)","B08 G","B08 Y","B08 EX","B08 AY" 
2,5,,"SAFETY LABEL(EX)","B08 G","B08 Y","B08 EX","B08 AY" 
2,6,,"SAFETY LABEL(AY)","B08 G","B08 Y","B08 EX","B08 AY" 
2,7,,TOOL,"B08 G","B08 Y","B08 EX","B08 AY" 
2,8,,"SUC. PIPE & EXH. PIPE","B08 G","B08 Y","B08 EX","B08 AY" 
2,9,,ACCELERATOR,"B08 G","B08 Y","B08 EX","B08 AY" 
2,10,,"ENGINE MOUNT","B08 G","B08 Y","B08 EX","B08 AY" 
2,11,,"RADIATOR & MOUNT","B08 G","B08 Y","B08 EX","B08 AY" 
2,12,,"FUEL TANK & FUEL LINE","B08 G","B08 Y","B08 EX","B08 AY" 
2,13,,BATTERY,"B08 G","B08 Y","B08 EX","B08 AY" 
2,14,,"ELECTRIC PART","B08 G","B08 Y","B08 EX","B08 AY" 
2,15,,"ROLLER,IDLER & CRAWLER","B08 G","B08 Y","B08 EX","B08 AY" 
2,16,,"ROLLER,IDLER & CRAWLER(LOTUS ROOT SPEC.)","B08 G","B08 Y","B08 EX","B08 
AY" 
2,17,,"CONTROL EQUIPMENT(LINK STAND & STPPER)","B08 G","B08 Y","B08 EX","B08 AY" 
2,18,,"CONTROL EQUIPMENT(OPERATION)","B08 G","B08 Y","B08 EX","B08 AY" 
2,19,,"CONTROL EQUIPMENT(DRIVE & SWING)","B08 G","B08 Y","B08 EX","B08 AY" 
2,20,,"CONTROL EQUIPMENT(BLADE)","B08 G","B08 Y","B08 EX","B08 AY" 
2,21,,"CONTROL EQUIPMENT(P.T.O.)","B08 G","B08 Y","B08 EX","B08 AY" 
2,22,,"TRACK FRAME(FIX LEG SPEC.)","B08 G","B08 Y","B08 EX","B08 AY" 
2,23,,"TRACK FRAME(LOTUS ROOT SPEC.)","B08 G","B08 Y","B08 EX","B08 AY" 
2,24,,"TRACK FRAME(WIDEN/SHORTEN VARIABLE LEG : 1/2)","B08 G","B08 Y","B08 
EX","B08 AY" 
2,25,,"TRACK FRAME(WIDEN/SHORTEN VARIABLE LEG : 2/2)","B08 G","B08 Y","B08 
EX","B08 AY" 
2,26,,"TURNING FRAME","B08 G","B08 Y","B08 EX","B08 AY" 
2,27,,"FRAME COVER & INSTRUMENT PANEL","B08 G","B08 Y","B08 EX","B08 AY" 
2,28,,"SEAT & BONNET","B08 G","B08 Y","B08 EX","B08 AY" 
2,29,,"HYD.OIL PUMP & JOINT","B08 G","B08 Y","B08 EX","B08 AY" 
2,30,,"BOOM CYLINDER","B08 G","B08 Y","B08 EX","B08 AY" 
2,31,,"ARM CYLINDER","B08 G","B08 Y","B08 EX","B08 AY" 
2,32,,"BUCKET CYLINDER","B08 G","B08 Y","B08 EX","B08 AY" 
2,33,,"SWING CYLINDER","B08 G","B08 Y","B08 EX","B08 AY" 
2,34,,"BLADE CYLINDER","B08 G","B08 Y","B08 EX","B08 AY" 
2,35,,"WIDEN/SHORTEN CYLINDER","B08 G","B08 Y","B08 EX","B08 AY" 
2,36,,"DRIVING MOTOR","B08 G","B08 Y","B08 EX","B08 AY" 
2,37,,"TURNING MOTOR","B08 G","B08 Y","B08 EX","B08 AY" 
2,38,,"HYD.OIL TANK","B08 G","B08 Y","B08 EX","B08 AY" 
2,39,,"SWIVEL JOINT","B08 G","B08 Y","B08 EX","B08 AY" 
2,40,,"CONTROL VALVE(PUMP PORT)","B08 G","B08 Y","B08 EX","B08 AY" 
2,41,,"CONTROL VALVE(DRIVING & TURNING)","B08 G","B08 Y","B08 EX","B08 AY" 
2,42,,"CONTROL VALVE(SWING & BOOM)","B08 G","B08 Y","B08 EX","B08 AY" 
2,43,,"CONTROL VALVE(ARM & BUCKET)","B08 G","B08 Y","B08 EX","B08 AY" 
2,44,,"CONTROL VALVE(BLADE & P.T.O.)","B08 G","B08 Y","B08 EX","B08 AY" 
2,45,,"CONTROL VALVE(WIDEN/SHORTEN VARIABLE LRG)","B08 G","B08 Y","B08 EX","B08 
AY" 
2,46,,"HYD.OIL PIPING(TANK - PUMP - VALVE)","B08 G","B08 Y","B08 EX","B08 AY" 
2,47,,"HYD.OIL PIPING(TURNING FRAME : FIX LEG SPEC.)","B08 G","B08 Y","B08 
EX","B08 AY" 
2,48,,"HYD.OIL PIPING(TURNING FRAME : WIDEN/SHORTEN VARIABLE LEG SPEC.)","B08 
G","B08 Y","B08 EX","B08 AY" 
2,49,,"HYD.OIL PIPING(RETURN)","B08 G","B08 Y","B08 EX","B08 AY" 
2,50,,"HYD.OIL PIPING(DRIVING FRAME : FIX LEG SPEC.)","B08 G","B08 Y","B08 
EX","B08 AY" 
2,51,,"HYD.OIL PIPING(DRIVING FRAME : OTUS ROOT SPEC.)","B08 G","B08 Y","B08 
EX","B08 AY" 
2,52,,"HYD.OIL PIPING(DRIVING FRAME : WTDEN/SHORTEN VARIABLE LEG SPEC.)","B08 
G","B08 Y","B08 EX","B08 AY" 

silv
erh

orn
.co

.uk



2,53,,"HYD.OIL PIPING(BOOM)","B08 G","B08 Y","B08 EX","B08 AY" 
2,54,,"HYD.OIL PIPING(P.T.O.,FRAME END)(OPTIONAL)","B08 G","B08 Y","B08 EX","B08 
AY" 
2,55,,"HYD.OIL PIPING(P.T.O.,BOOM END)(OPTIONAL)(PREVIOUS)","B08 G","B08 Y","B08 
EX","B08 AY" 
2,56,,"HYD.OIL PIPING(P.T.O.,BOOM END)(OPTIONAL)(NEW)","B08 G","B08 Y","B08 
EX","B08 AY" 
2,57,,GREASING,"B08 G","B08 Y","B08 EX","B08 AY" 
2,58,,"BOOM & BOOM BRACKET","B08 G","B08 Y","B08 EX","B08 AY" 
2,59,,"ARM & BUCKET LINK","B08 G","B08 Y","B08 EX","B08 AY" 
2,60,,BUCKET,"B08 G","B08 Y","B08 EX","B08 AY" 
2,61,,"BUCKET(LOTUS ROOT SPEC.)","B08 G","B08 Y","B08 EX","B08 AY" 
2,62,,BLADE,"B08 G","B08 Y","B08 EX","B08 AY" 

silv
erh

orn
.co

.uk



[Info] 
PcNo=Y00K2693 
PcName=B08(JP,EX,AY) 
JpnUse=1 
JpnSec1=Œš‹@ 
JpnSec2=ƒoƒbƒNƒz� [ 
JpnSec3=B 
JpnPreface=1 
EngUse=1 
EngSec1=CONSTRUCTION 
EngSec2=EXCAVATOR (B) 
EngSec3=B 
EngPreface=1 

silv
erh

orn
.co

.uk




